MRT Technology (Suzhou) Co., Ltd Report No.: 2204RSU031-U4
‘ Phone: +86-512-66308358 Report Version: V01
Web: www.mrt-cert.com Issue Date: 2022-06-21

DFS MEASUREMENT REPORT

FCC ID: SFK-WF810

Applicant: CIG Shanghai Co., Ltd.
Product: Tri-band Wi-Fi 6 Extender
Model No.: WF-810

Brand Name: CIG

FCC Classification: Unlicensed National Information Infrastructure (NII)

FCC Rule Part(s): Part 15 Subpart E (Section 15.407)

Type of Device: Master
Result: Complies
Test Date: 2022-05-07 ~ 2022-06-02

Reviewed By: LowaGo

Kevin Guo
Approved By: Qa%\ Wi " [ACCREDITED]
- IR :
Robin Wu Il R TIFICATE  #3628.01

The test results relate only to the samples tested.

This equipment has been shown to be capable of compliance with the applicable technical standards as
indicated in the measurement report and was tested in accordance with the measurement procedures specified
in KDB 905462. Test results reported herein relate only to the item(s) tested.

The test report shall not be reproduced except in full without the written approval of MRT Technology (Suzhou)
Co., Ltd.

Template Version:0.0 1 of 389



Report No.: 2204RSU031-U4

Revision History

Report No.

Version

Description

Issue Date

Note

2204RSU031-U4

Rev. 01

Initial Report

2022-06-21

Valid

2 of 389




A\
'y
m I‘ Report No.: 2204RSU031-U4

CONTENTS
Description Page
1. GeNeral INTOIMALION ..oooiiiiiiiitei ettt sttt e skt e et e s bbb et e s bbbt e e s nb e e e e s nbne e e s nnneees 5
1.1. Y o] o] o= 1 | SRR 5
1.2 = LTV 1= T (U T OO PP PPURRPRURR 5
1.3. B TS 1] T N = Lo 1 SRS 5
14. Product INFOMEALION........ceiiiie i e e nre e sneeennne s 6
1.5. Rz (o [0 IS o 1= Tod o 1 o] o NP RS 7
1.6. RVAY o Lo T (=0 (U L= g o] [ O PERP 8
1.7. ANTENNA DELAIIS........vei ettt ettt s e s e e e e r e e nre e e 9
N 1= 1= a0 T ) 110 LU = 11 o 10
2.1. TESEIMOAE...... ettt e e bt e e e s h bt e e e e b e e e et e e e e b e e anes 10
2.2. TESE CRANNEL ...ttt e e et e e et e e e 10
2.3. F Y o] o] 1o IS = g o F= T o K PO PO T PP PUPPPRPPPPPN 10
2.4. Test ENVIronmMeNnt CONAITION .......coiuiiiiiiiiiie ittt et e e 10
3. DFS Detection Thresholds and Radar Test WaVefOrmMs ........cccveoiiiiiiiiiiiieiec e 11
3.1. F Y o] o1l Tor=1 o] 1 1 Y PP P PP PP PR OUPPPN 11
3.2. DFS DeVIiCES REQUIFTEIMENTS. ......tuiiiiiiiiiee ittt sttt ettt e sttt et e e sbb e e s abbe e e e sbbe e e e s nbneeesaanneeens 12
3.3. DFS Detection ThresShold ValUES ..........cooiiiiiiiiiie et 14
3.4. Parameters Of DFS TESE SIQNAIS .......uuiiiiiiiiiieiiiiie ettt 15
3.5. 1070] oo [0 To1 (=T B S ST =] (0 o PP RP TP PPR 18
4. MEASUIING INSTIUMEBNT ..ottt e e bttt e s bt e e s hb et e e s bbbt e e s bbb e e e s nbaeeesannneeas 19
B TEST RESUIT. ..ottt e e 20
5.1. SUIMIMIATY ettt e ettt e e e e e e bttt e e e e oo s e e et et e e e e e s s et e ettt e e e e e aan e e et et e e e s e annrnnnees 20
5.2. Radar Waveform Calibration MeasUremMeENt..........ccoiuuiiiiiiiiieiiiie e e 21
I O OF- 111 o] =1 (o] g IR ST= (U o R ST PRUTUPPOPPP 21
5.2.2.  Calibration PrOCEAUIE ........uuiiiiiiiiii ettt ettt e et e e st e e s sanneee s 21
5.2.3. Calibration & Channel Loading RESUIL..........ccoiiiiiiiiiiiii e 21
5.3. NIl Detection Bandwidth MEaASUIEMENT .........coiiuiiiiiiiiii e 22
LI 20 S 1= A I o1 PP PUTUPPOPPPI 22
L B [T A (o Tot=T o [ =SSP PPSPPP 22
LI R T 1= T A =2 U || RSP PPSPPP 23
5.4. Initial Channel Availability Check Time MeasuremMent ...........occeeiiiieee e 24
Lot S 1= X o OSSP 24
o [T A o Tot=T o [ =SSP PPSPPP 24
L F =T A =2 U || SRR 24
5.5. Radar Burst at the Beginning of the Channel Availability Check Time Measurement............... 25

3 of 389



A
'\j‘.‘\/v\h—f
m I‘ Report No.: 2204RSU031-U4

oI T0 S 1= A I o1 O PSPPSR PPPPPTOPPPI 25
B5.5.2.  TESE PIOCEAUIE .....coiiiitiiie ittt ettt e s bttt e bbb et e s kb et e e s bt et e e s nbn e e e s anneeee s 25
B5.5.3.  TESTRESUIL ..ttt ettt ekttt e bbbt e e sk b et et e s e nn e s 25
5.6. Radar Burst at the End of the Channel Availability Check Time Measurement ................c....... 26
LG T0 S 1= A I o1 PSPPSR PPUPPOPPPI 26
B5.6.2.  TESE PIOCEAUIE .....coiiitiiiee ittt ekt e s bt e s bbbt e e s bbbt e s bb et e e s nbn e e e s annneee s 26
B.6.3.  TESTRESUIL ...ttt ekt ekt e s bbbt e e skt e e e e e s nb e e e s 26

5.7. In-Service Monitoring for Channel Move Time, Channel Closing Transmission Time and
NoN-Occupancy Period MEASUIEMENT ..........iiii ittt ettt e s e e atbe e e s anb e e e e s asbre e e s annneeens 27
o 0 S 1= A I o1 ST P PP PPPPPOPPPIN 27
B.7.2.  TESEPIOCEAUIE .....coiiitiiee ettt ekt e sttt e skttt e s bbbt e e s bb et e e s nbne e e s anneeee s 27
B.7.30  TESERESUIL ..ttt ettt ekttt e s bbbt e e s bbbt e e s bb et e e e nba e e e e ann e s 28
5.8. Statistical Performance Check MEasUreMENT...........coiuriiiiiiiiie it 29
LI 20 S 1= A I o1 PP SPU PP PP PRSPPI 29
B5.8.2.  TESE PIOCEAUIE .....coiiitiiii ettt ettt ettt ettt e e sk e e e skt e e e e s bbn e e e s bbb e e e s nnneee s 29
B.8.3.  TESERESUIL ..ttt ettt e bt a bt e e s b e ettt nb e e s 30
APPENAIX A = TEST RESUIL ...ttt b et e sttt e e s bbbt e e s bbb e e e s nbn e e e s aanneeas 31
Al Calibration TEST RESUIL ..........oviiiiiieii e 31
A.2 Channel Loading TESt RESUIL..........ueiiiiiiiiiieiiiiiiieeeeeeeee e e eeeeeeeseeeeesesseesessessssesssssssesesssssesasanernnes 35
A3 NIl Detection Bandwidth TESE RESUIL...........eovviiiiiiicii e 37
A4 Initial Channel Availability Check Time Test ReSUIL ........cccoooiiiiiiiiiieeeee e 48
A.5 Radar Burst at the Beginning of the Channel Availability Check Time Test Result ................... 50
A.6 Radar Burst at the End of the Channel Availability Check Time Test Result............................ 52

A7 In-Service Monitoring for Channel Move Time, Channel Closing Transmission Time and
Non-Occupancy Period TESE RESUIL..........ouiiiiiiiiiiiieieeeieeeeeeee ettt e et e eeaeeaeeaseeeeseseserssssssesessnenenes 54
A.8 Statistical Performance ChECK...........ociiiiiiiii it 56
Appendix B — Test Setup Photograph ... 388
Appendix C—EUT Photograph ... 389

4 of 389



|
T

m IA Report No.: 2204RSU031-U4

1.

1.1.

General Information

Applicant

CIG Shanghai Co., Ltd.
5F, Building 8, NO.2388 CHENGHANG ROAD, MINHANG DISTRTCT, SHANGHAI

1.2.

Manufacturer

CIG Shanghai Co., Ltd.
5F, Building 8, NO.2388 CHENGHANG ROAD, MINHANG DISTRTCT, SHANGHAI

1.3. Testing Facility
X Test Site — MRT Suzhou Laboratory
Laboratory Location (Suzhou - Wuzhong)
D8 Building, No.2 Tian’edang Rd., Wuzhong Economic Development Zone, Suzhou, China
Laboratory Location (Suzhou - SIP)
4b Building, Liando U Valley, No0.200 Xingpu Rd., Shengpu Town, Suzhou Industrial Park, China
Laboratory Accreditations
A2LA: 3628.01 CNAS: L10551
FCC: CN1166 ISED: CNOOO1
' [ IR-20025 [ 1G-20034 [ ]C-20020 [ ]T-20020
veet [JrR-20141 [1G-20134 []c-20103 []T-20104
] Test Site — MRT Shenzhen Laboratory
Laboratory Location (Shenzhen)
1G, Building A, Junxiangda Building, Zhongshanyuan Road West, Nanshan District, Shenzhen, China
Laboratory Accreditations
A2LA: 3628.02 CNAS: L10551
FCC: CN1284 ISED: CNO105
] Test Site — MRT Taiwan Laboratory
Laboratory Location (Taiwan)
No. 38, Fuxing 2nd Rd., Guishan Dist., Taoyuan City 333, Taiwan (R.O.C.)
Laboratory Accreditations
TAF: L3261-190725
FCC: 291082, TW3261 ISED: TW3261
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1.4. Product Information

Product Name Tri-band Wi-Fi 6 Extender

Model No. WEF-810

el N 1HG221100028 (AP Mode)
1HG221100029 (Mesh Mode)

Wi-Fi Specification 802.11a/b/g/n/ac/ax

Bluetooth Specification v5.0 single mode for BLE

Antenna Information Refer to Section 1.7

Working Voltage AC/DC Adapter

Accessories

AC/DC Adapter 1# Model No.: ADS036G-W 120300
Input: 100-240V~50-60Hz, 1.0A
Output: 5.0V, 3.0A, 15.0W
9.0V, 3.0A, 27.0W
12.0V, 3.0A, 36.0W

AC/DC Adapter 2# Model No.: ADT-38FKJ-PCUOOF
Input: 100-240V~50-60Hz, Max. 1.0A
Output: 5.0V, 3.0A or 12.0V, 3.0A

Remark:
1. The information of EUT was provided by the manufacturer, and the accuracy of the information shall be the

responsibility of the manufacturer.

2. AC-DC Adapter 1# was used for testing.
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1.5. Radio Specification

Frequency Range For 802.11a/n-HT20/ac-VHT20/ax-HE20:
5260~5320MHz, 5500~5720MHz

For 802.11n-HT40/ac-VHT40/ax-HE4O0:
5270~5310MHz, 5510~5710MHz

For 802.11ac-VHT80/ax-HESO:

5290MHz, 5530MHz, 5610 MHz, 5690MHz
For 802.11ac-VHT160/ax-HE160:
5250MHz, 5570MHz

Type of Modulation 802.11a/n/ac: OFDM
802.11ax: OFDMA
Data Rate 802.11a: 6/9/12/18/24/36/48/54Mbps

802.11n: up to 600Mbps
802.11ac: up to 3466.8Mbps
802.11ax: up to 4804Mbps

Requires 82.2 seconds to complete its power-on cycle (5250~5350MHz)
Power-on cycle _ _
Requires 82.4 seconds to complete its power-on cycle (5470~5725MHz)

Uniform Spreading For the 5250-5350MHz, 5470-5725 MHz bands, the Master device provides, on

(For DFS Frequency Band) |aggregate, uniform loading of the spectrum across all devices by selecting an

operating channel among the available channels using a random algorithm.

Note: For other features of this EUT, test report will be issued separately.
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1.6.

802.11a/n-HT20/ac-VHT20/ax-HE20

Working Frequencies

Channel Frequency Channel Frequency Channel Frequency
52 5260 MHz 56 5280 MHz 60 5300 MHz
64 5320 MHz 100 5500 MHz 104 5520 MHz
108 5540 MHz 112 5560 MHz 116 5580 MHz
120 5600 MHz 124 5620 MHz 128 5640 MHz
132 5660 MHz 136 5680 MHz 140 5700 MHz
144 5720 MHz - - - -
802.11n-HT40/ac-VHT40/ax-HE40
Channel Frequency Channel Frequency Channel Frequency
62 5310 MHz 102 5510 MHz -- --
802.11ac-VHT80/ax-HE80
Channel Frequency Channel Frequency Channel Frequency
58 5290 MHz 106 5530 MHz -- --
802.11ac-VHT160/ax-HE160
Channel Frequency Channel Frequency Channel Frequency
50 5250 MHz 114 5570 MHz -- --
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1.7. Antenna Details

Radio Frequency Band Antenna Type
Spec. (MHz) Ant 0 Ant 1 Ant 2 Ant 3
Bluetooth 2400 ~ 2483.5 PCB Antenna - - -
2.4G Wi-Fi 2400 ~ 2483.5 PCB Antenna PIFA Antenna -- -
5G WiFi 5150 ~ 5350 PIFA Antenna PCB Antenna -- --
5470 ~ 5850 PCB Antenna PCB Antenna PCB Antenna PIFA Antenna
Radio Frequency Tx Antenna Gain CDD Mode Correlated | STBC Mode
Spec. Band Path (dBi) Gain (dBi) Uncorrelated
(MHz) AntO | Antl | Ant2 | Ant3 | For Power | For PSD Gain (dBi)
Bluetooth | 2400 ~ 2483.5 1 0.88 -- -- - - - -
2.4G Wi-Fi | 2400 ~ 2483.5 2 3.76 | 4.22 -- -- 4.22 4.69 1.90
5150 ~ 5350 2 4.67 | 4.31 -- -- 4.67 6.13 3.21
5G Wi-Fi
5470 ~ 5850 4 396 | 548 | 516 | 6.61 6.61 8.49 2.73
Remark:
1. The antenna gain and directional gain refer to manufacturer’s antenna specification.
2. The EUT supports CDD mode at 802.11a/b/g and CDD signals are correlated.
For power measurements: Array Gain = 0 dB for Nant < 4, the directional gain = max antenna gain + array
gain
For power spectral density (PSD) measurements: the max directional gain (each angle) = 10 log[(10©1/20
+ 1062720 + . + 10CN/20)2 [NanT]
3. The EUT also supports STBC mode at 802.11n/ac/ax and STBC signals are uncorrelated, the max
directional gain (each angle) = 10 log[(10G1/10 + 1062/10 + + 1QGN/10)/NanT]

9 of 389



Report No.: 2204RSU031-U4

2. Test Configuration

2.1. Test Mode

Mode 1: Operating under AP mode

Mode 2: Operating under Mesh mode

2.2. Test Channel

Test Mode Test Channel Test Frequency
802.11ax-HE20 60 5300 MHz
802.11ax-HE20 100 5500 MHz
802.11ax-HE40 62 5310 MHz
802.11ax-HE40 102 5510 MHz
802.11ax-HE80 58 5290 MHz
802.11ax-HEB0 106 5530 MHz
802.11ax-HE160 50 5250 MHz
802.11ax-HE160 114 5570 MHz

2.3. Applied Standards

According to the specifications of the manufacturer, the EUT must comply with the requirements of the
following standards:

® FCC Part 15.407 Section (h)(2)

® KDB 905462 D02v02

® KDB 905462 D04v01

2.4. Test Environment Condition

Ambient Temperature 15~ 35°C

Relative Humidity 20 ~ 75%RH
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3. DFS Detection Thresholds and Radar Test Waveforms

3.1. Applicability

The following table from FCC KDB 905462 D02 NIl DFS Compliance Procedures New Rules v02 lists the

applicable requirements for the DFS testing.

Requirement

Operational Mode

Master Client Without Client With Radar
Radar Detection Detection
Non-Occupancy Period Yes Not required Yes
DFS Detection Threshold Yes Not required Yes
Channel Availability Check Time Yes Not required Not required
U-NII Detection Bandwidth Yes Not required Yes

Table 3-1: Applicability of DFS Requirements Prior to Use of a Channel

Requirement

Operational Mode

Master Device or Client With

Radar Detection

Client Without Radar

Detection

DFS Detection Threshold Yes Not required
Channel Closing Transmission Time Yes Yes
Channel Move Time Yes Yes
U-NII Detection Bandwidth Yes Not required

Additional requirements for devices with

multiple bandwidth modes

Master Device or Client with

Radar Detection

Client Without Radar

Detection

U-NII Detection Bandwidth and Statistical

Performance Check

All BW modes must be tested

Not required

Channel Move Time and Channel Closing

Transmission Time

Test using widest BW mode

available

Test using the widest BW

mode available for the link

All other tests

Any single BW mode

Not required

Note: Frequencies selected for statistical performance check should include several frequencies within the

radar detection bandwidth and frequencies near the edge of the radar detection bandwidth. For 802.11

devices it is suggested to select frequencies in each of the bonded 20 MHz channels and the channel center

frequency.

Table 3-2: Applicability of DFS Requirements during normal operation
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3.2.

DFS Devices Requirements

Per FCC KDB 905462 D02 NIl DFS Compliance Procedures New Rules v02 the following are the

requirements for Master Devices:

(@)

(b)

(€)

(d)

(e)

()

(9)

The Master Device will use DFS in order to detect Radar Waveforms with received signal strength above
the DFS Detection Threshold in the 5250 ~ 5350 MHz and 5470 ~ 5725 MHz bands. DFS is not required
in the 5150 ~ 5250 MHz or 5725 ~ 5825 MHz bands.

Before initiating a network on a Channel, the Master Device will perform a Channel Availability Check for
a specified time duration (Channel Availability Check Time) to ensure that there is no radar system
operating on the Channel, using DFS described under subsection a) above.

The Master Device initiates a U-NII network by transmitting control signals that will enable other U-NII
devices to Associate with the Master Device.

During normal operation, the Master Device will monitor the Channel (In-Service Monitoring) to ensure
that there is no radar system operating on the Channel, using DFS described under a).

If the Master Device has detected a Radar Waveform during In-Service Monitoring as described under d),
the Operating Channel of the U-NII network is no longer an Available Channel. The Master Device will
instruct all associated Client Device(s) to stop transmitting on this Channel within the Channel Move Time.
The transmissions during the Channel Move Time will be limited to the Channel Closing Transmission
Time.

Once the Master Device has detected a Radar Waveform it will not utilize the Channel for the duration of
the Non-Occupancy Period.

If the Master Device delegates the In-Service Monitoring to a Client Device, then the combination will be

tested to the requirements described under d) through f) above.
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Channel Move Time and Channel Closing Transmission Time requirements are listed in the following

table.

Parameter

Value

Non-occupancy period

Minimum 30 minutes

Channel Availability Check Time 60 seconds
. 10 seconds

Channel Move Time
See Note 1.

Channel Closing Transmission Time

200 milliseconds + an aggregate of 60 milliseconds

over remaining 10 second period. See Notes 1 and 2.

U-NII Detection Bandwidth

Minimum 100% of the U-NII 99% transmission power
bandwidth. See Note 3.

Note 1: Channel Move Time and the Channel Closing Transmission Time should be performed with Radar
Type 0. The measurement timing begins at the end of the Radar Type 0 burst.

Note 2: The Channel Closing Transmission Time is comprised of 200 milliseconds starting at the beginning of
the Channel Move Time plus any additional intermittent control signals required to facilitate a Channel move
(an aggregate of 60 milliseconds) during the remainder of the 10 second period. The aggregate duration of
control signals will not count quiet periods in between transmissions.

Note 3: During the U-NII Detection Bandwidth detection test, radar type 0 should be used. For each frequency

step the minimum percentage of detection is 90 percent. Measurements are performed with no data traffic.

Table 3-3: DFS Response Requirements
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3.3. DFS Detection Threshold Values

The DFS detection thresholds are defined for Master devices and Client Devices with In-service monitoring.

These detection thresholds are listed in the following table.

spectral density requirement

Maximum Transmit Power Value
(See Notes 1, 2, and 3)
EIRP = 200 milliwatt -64 dBm
EIRP < 200 milliwatt and -62 dBm
power spectral density < 10 dBm/MHz
EIRP < 200 milliwatt that do not meet the power -64 dBm

Note 1: This is the level at the input of the receiver assuming a 0 dBi receive antenna.
Note 2: Throughout these test procedures an additional 1 dB has been added to the amplitude of the test
transmission waveforms to account for variations in measurement equipment. This will ensure that the test

signal is at or above the detection threshold level to trigger a DFS response.

Note3: EIRP is based on the highest antenna gain. For MIMO devices refer to KDB Publication 662911 DO1.

Table 3-4: Detection Thresholds for Master Devices and Client Devices with Radar Detection
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3.4. Parameters of DFS Test Sighals

This section provides the parameters for required test waveforms, minimum percentage of successful

detections, and the minimum number of trials that must be used for determining DFS conformance. Step

intervals of 0.1 microsecond for Pulse Width, 1 microsecond for PRI, 1 MHz for chirp width and 1 for the

number of pulses will be utilized for the random determination of specific test waveforms.

Short Pulse Radar Test Waveforms

Radar Pulse PRI Number of Pulses Minimum Minimum
Type Width (usec) Percentage of Number of
(usec) Successful Trials
Detection
0 1 1428 18 See Note 1 See Note 1
1 1 Test A: 15 unique PRI 60% 30
values randomly i .
selected from the list Roundup 360
of 23 PRI values in (19'106 j
Table 3-6 PRlusec
Test B: 15 unique PRI
values randomly
selected within the
range of 518-3066
psec, with a minimum
increment of 1 psec,
excluding PRI values
selected in Test A
2 1-5 150-230 23-29 60% 30
3 6-10 200-500 16-18 60% 30
4 11-20 200-500 12-16 60% 30
Aggregate (Radar Types 1-4) 80% 120

Note: Short Pulse Radar Type 0 should be used for the detection bandwidth test, channel move time, and

channel closing time tests.

Table 3-5: Parameters for Short Pulse Radar Waveforms
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A minimum of 30 unique waveforms are required for each of the Short Pulse Radar Types 2 through 4. If more

than 30 waveforms are used for Short Pulse Radar Types 2 through 4, then each additional waveform must

also be unique and not repeated from the previous waveforms.

Pulse Repetition Frequency Pulse Repetition Frequency Pulse Repetition Interval
Number (Pulses Per Second) (Microseconds)
1 1930.5 518
2 1858.7 538
3 1792.1 558
4 1730.1 578
5 1672.2 598
6 1618.1 618
7 1567.4 638
8 1519.8 658
9 1474.9 678
10 1432.7 698
11 1392.8 718
12 1355 738
13 1319.3 758
14 1285.3 778
15 1253.1 798
16 1222.5 818
17 1193.3 838
18 1165.6 858
19 1139 878
20 1113.6 898
21 1089.3 918
22 1066.1 938
23 326.2 3066

Table 3-6: Pulse Repetition Intervals Values for Test A
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Long Pulse Radar Test Waveform

Radar Pulse Chirp PRI Number of | Number of Minimum Minimum
Type Width Width (usec) | Pulses per Bursts Percentage of Number of
(usec) (MHz) Burst Successful Trials
Detection
1000 -
5 50 - 100 5-20 1-3 8-20 80% 30
2000

Table 3-7: Parameters for Long Pulse Radar Waveforms
The parameters for this waveform are randomly chosen. Thirty unique waveforms are required for the Long
Pulse Radar Type waveforms. If more than 30 waveforms are used for the Long Pulse Radar Type
waveforms, then each additional waveform must also be unique and not repeated from the previous

waveforms.

Frequency Hopping Radar Test Waveform

Radar Pulse PRI Pulses Hopping Hopping Minimum Minimum
: Per Hop | Rate (kHz) | Sequence
Type Width (usec) Percentage of Number of
Length
(usec) (msec) Successful Trials
Detection
6 1 333 9 0.333 300 70% 30

Table 3-8: Parameters for Frequency Hopping Radar Waveforms
For the Frequency Hopping Radar Type, the same Burst parameters are used for each waveform. The
hopping sequence is different for each waveform and a 100-length segment is selected from the hopping
sequence defined by the following algorithm:
The first frequency in a hopping sequence is selected randomly from the group of 475 integer frequencies
from 5250 — 5724MHz. Next, the frequency that was just chosen is removed from the group and a frequency
is randomly selected from the remaining 474 frequencies in the group. This process continues until all 475
frequencies are chosen for the set. For selection of a random frequency, the frequencies remaining within the

group are always treated as equally likely.
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3.5. Conducted Test Setup

The FCC KDB 905462 D02 NIl DFS Compliance Procedures New Rules v02 describes a radiated test setup
and a conducted test setup. The conducted test setup was used for this testing. Figure 3-1 shows the typical

test setup.

Radar Test Signal

Generator
Output Q
)
ATT 10 dB 2-Way ATT 10 dB 2-Way ATT 30 0B O uur
Splitter/ Splitter/ (Master)
Combiner Combiner
- J 2
Spectrum =3
Analyzer VS =
<
(with 10dB internal Client
Attenuation) O O

Figure 3-1: Conducted Test Setup where UUT is a Master and Radar Test Waveforms are injected into

the Masters
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4. Measuring Instrument

Instrument Manufacturer Model No. Asset No. Last Cali. Date |Cali. Due Date |Test Site
Signal Analyzer R&S FSV40 MRTSUE06218 |1 year 2023/4/6 WZ-SR4
Thermohygrometer testo 608-H1 MRTSUE06222 |1 year 2022/10/10 WZ-SR4
Signal Generator R&S SMBV100A |[MRTSUE06279 |1 year 2023/4/6 WZ-SR4
Shielding Room HUAMING WZ-SR4 MRTSUE06441 |N/A N/A WZ-SR4
Signal Generator Keysight N5182B MRTSUE06451 |1 year 2022-06-24 WZ-SR4
Signal Analyzer Keysight N9010B MRTSUE06558 |1 year 2022/6/24 WZ-SR4
Frequency extender for EXG

Keysight N5182BX07 |MRTSUE06984 |1 year 2023/3/3 WZ-SR4
or MXG
Signal Analyzer R&S FSV40 MRTSUE06990 |1 year 2022/10/12 WZ-SR4
Signal Generator Keysight N5182B MRTSUE06993 |1 year 2022/9/10 WZ-SR4
Signal Generator R&S SMUZ200A MRTSUE06490 |1 year 2023/2/14 WZ-SR4
Client Information
Instrument Manufacturer Type No. Certification Number
Wi-Fi Module Intel AX200NGW FCC ID: PD9AX200NG
Software Version Manufacturer Function
DFS Tool V 6.9.2 Agilent DFS Test Software
Pulse Sequencer V2.0 R&S DFS Test Software
Signal Studio V2.2.0.0 Keysight DFS Test Software
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5. Test Result

5.1. Summary

Parameter Verdict Reference
NIl Detection Bandwidth Measurement Pass Section 5.3
Initial Channel Availability Check Time Pass Section 5.4
Radar Burst at the Beginning of the Channel .

o ) Pass Section 5.5
Availability Check Time
Radar Burst at the End of the Channel Availability .

) Pass Section 5.6

Check Time
In-Service Monitoring for Channel Move Time, Channel .

_ o ] Pass Section 5.7
Closing Transmission Time
Non-Occupancy Period Pass Section 5.7
Statistical Performance Check Pass Section 5.8
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5.2. Radar Waveform Calibration Measurement

5.2.1. Calibration Setup

The conducted test setup was used for this calibration testing. Figure 3-2 shows the typical test setup.

Radar Test
Signal Generator
OulpulQ
I—\”_I— 2 Viay
Splitter/ 2-Way
SAA A Combiner Splitter/
Combiner
S0o0lm )
=
Spectrum . =
Analyzer Client
{with 10 dB internal
Attenuation) O
e

Figure 3-2: Conducted Test Setup
5.2.2. Calibration Procedure

The Interference Radar Detection Threshold Level is (-64dBm) + (0) [dBi] + 1 dB=-63 dBm that had been
taken into account the output power range and antenna gain. The above equipment setup was used to
calibrate the conducted Radar Waveform. A vector signal generator was utilized to establish the test signal
level for each radar type. During this process there were replace 50ohm terminal form Master and Client
device and no transmissions by either the Master or Client Device. The spectrum analyzer was switched to
the zero span (Time Domain) at the frequency of the Radar Waveform generator. Peak detection was used.
The spectrum analyzer resolution bandwidth (RBW) and video bandwidth (VBW) were set to at least 3MHz.
The vector signal generator amplitude was set so that the power level measured at the spectrum analyzer
was (-64dBm) + (0) [dBi] + 1 dB= -63dBm. Capture the spectrum analyzer plots on short pulse radar types,

long pulse radar type and hopping radar waveform.

5.2.3. Calibration & Channel Loading Result

Refer to Appendix A.1.
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5.3. NIl Detection Bandwidth Measurement

5.3.1. Test Limit

Minimum 100% of the NIl 99% transmission power bandwidth. During the U-NII Detection Bandwidth
detection test, each frequency step the minimum percentage of detection is 90 percent. Measurements are

performed with no data traffic.
5.3.2. Test Procedure

1. Adjust the equipment to produce a single Burst of any one of the Short Pulse Radar Types 0-4 in Table
3-5 at the center frequency of the EUT Operating Channel at the specified DFS Detection Threshold
level.

2.  The generating equipment is configured as shown in the Conducted Test Setup above section 3.5.

3. The EUT is set up as a stand-alone device (no associated Client or Master, as appropriate) and no traffic.
Frame based systems will be set to a talk/listen ratio reflecting the worst case (maximum) that is user
configurable during this test.

4. Generate a single radar Burst, and note the response of the EUT. Repeat for a minimum of 10 trials. The
EUT must detect the Radar Waveform using the specified U-NII Detection Bandwidth criterion shown in
Table 3-5. In cases where the channel bandwidth may exceed past the DFS band edge on specific
channels (i.e., 802.11ac or wideband frame based systems) select a channel that has the entire emission
bandwidth within the DFS band. If this is not possible, test the detection BW to the DFS band edge.

5. Starting at the center frequency of the UUT operating Channel, increase the radar frequency in 5 MHz
steps, repeating the above test sequence, until the detection rate falls below the U-NII Detection
Bandwidth criterion specified in Table 3-3. Repeat this measurement in 1MHz steps at frequencies 5 MHz
below where the detection rate begins to fall. Record the highest frequency (denote as FH) at which
detection is greater than or equal to the U-NII Detection Bandwidth criterion. Recording the detection rate
at frequencies above FH is not required to demonstrate compliance.

6. Starting at the center frequency of the EUT operating Channel, decrease the radar frequency in 1 MHz
steps, repeating the above item 4 test sequence, until the detection rate falls below the U-NII Detection
Bandwidth criterion. Record the lowest frequency (denote as FL) at which detection is greater than or
equal to the U-NII Detection Bandwidth criterion. Recording the detection rate at frequencies below FL is
not required to demonstrate compliance.

7. The U-NII Detection Bandwidth is calculated as follows: U-NII Detection Bandwidth = FH — FL

8. The U-NII Detection Bandwidth must be at least 100% of the EUT transmitter 99% power, otherwise, the
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EUT does not comply with DFS requirements.

5.3.3. Test Result

Refer to Appendix A.2.
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5.4. Initial Channel Availability Check Time Measurement

5.4.1. Test Limit

The EUT shall perform a Channel Availability Check to ensure that there is no radar operating on the channel.

After power-up sequence, receive at least 1 minute on the intended operating frequency.
5.4.2. Test Procedure

1. The U-NII devices will be powered on and be instructed to operate on the appropriate U-NII Channel that
must incorporate DFS functions. At the same time the EUT is powered on, the spectrum analyzer will be set to
zero span mode with a 3 MHz RBW and 3 MHz VBW on the Channel occupied by the radar (Chr) with a 2.5
minute sweep time. The spectrum analyzer’s sweep will be started at the same time power is applied to the
U-NII device.

2. The EUT should not transmit any beacon or data transmissions until at least 1 minute after the
completion of the power-on cycle.

3. Confirm that the EUT initiates transmission on the channel. Measurement system showing its nominal

noise floor is markerl.
5.4.3. Test Result

Refer to Appendix A.3.
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5.5. Radar Burst at the Beginning of the Channel Availability Check Time Measurement

5.5.1. Test Limit

In beginning of the Channel Availability Check (CAC) Time, radar is detected on this channel, select another

intended channel and perform a CAC on that channel.
5.5.2. Test Procedure

1. The steps below define the procedure to verify successful radar detection on the selected Channel during
a period equal to the Channel Availability Check Time and avoidance of operation on that Channel when
a radar Burst with a level equal to the DFS Detection Threshold + 1 dB occurs at the beginning of the
Channel Availability Check Time.

2. The EUT is in completion power-up cycle (from TO to T1). T1 denotes the instant when the EUT has
completed its power-up sequence. The Channel Availability Check Time commences at instant T1 and
will end no sooner than T1 + 60 seconds. A single Burst of one of Short Pulse Radar Types 0-4 at DFS
Detection Threshold + 1 dB will commence within a 6 second window starting at T1.

3. Visual indication on the EUT of successful detection of the radar Burst will be recorded and reported.
Observation of emissions will continue for 2.5 minutes after the radar Burst has been generated. Verify

that during the 2.5 minutes measurement window no EUT transmissions occurred.
5.5.3. Test Result

Refer to Appendix A.4.
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5.6. Radar Burst at the End of the Channel Availability Check Time Measurement

5.6.1. Test Limit

In the end of Channel Availability Check (CAC) Time, radar is detected on this channel, select another

intended channel and perform a CAC on that channel.
5.6.2. Test Procedure

1. The steps below define the procedure to verify successful radar detection on the selected Channel during
a period equal to the Channel Availability Check Time and avoidance of operation on that Channel when
a radar Burst with a level equal to the DFS Detection Threshold + 1 dB occurs at the beginning of the
Channel Availability Check Time.

2. The EUT is powered on at TO. T1 denotes the instant when the EUT has completed its power-up
sequence. The Channel Availability Check Time commences at instant T1 and will end no sooner thanT1
+ 60 seconds. A single Burst of one of Short Pulse Radar Types 0-4 at DFS Detection Threshold + 1 dB
will commence within a 6 second window starting at T1+ 54 seconds.

3. Visual indication on the EUT of successful detection of the radar Burst will be recorded and reported.
Observation of emissions will continue for 2.5 minutes after the radar Burst has been generated. Verify

that during the 2.5 minutes measurement window no EUT transmissions occurred.
5.6.3. Test Result

Refer to Appendix A.5.
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5.7. In-Service Monitoring for Channel Move Time, Channel Closing Transmission Time and

Non-Occupancy Period Measurement

5.7.1. Test Limit

The EUT has In-Service Monitoring function to continuously monitor the radar signals. If the radar is detected,
must leave the channel (Shutdown). The Channel Move Time to cease all transmissions on the current
channel upon detection of a Radar Waveform above the DFS Detection Threshold within 10 sec. The total
duration of Channel Closing Transmission Time is 260ms, consisting of data signals and the aggregate of
control signals, by a U-NII device during the Channel Move Time. The Non-Occupancy Period time is 30

minute during which a Channel will not be utilized after a Radar Waveform is detected on that Channel.
5.7.2. Test Procedure

1. The test should be performed with Radar Type 0. The measurement timing begins at the end of the
Radar Type 0.

2. When the radar burst with a level equal to the DFS Detection Threshold + 1dB is generated on the
Operating Channel of the U-NII device. A U-NII device operating as a Master Device will associate with
the Client Device at Channel. Stream the MPEG test file from the Master Device to the Client Device on
the selected Channel for the entire period of the test. At time TO the Radar Waveform generator sends a
Burst of pulses for each of the radar types at Detection Threshold + 1dB.

3. Observe the transmissions of the EUT at the end of the radar Burst on the Operating Channel. Measure
and record the transmissions from the EUT during the observation time (Channel Move Time).

4. Measurement of the aggregate duration of the Channel Closing Transmission Time method. With the
spectrum analyzer set to zero span tuned to the center frequency of the EUT operating channel at the
radar simulated frequency, peak detection, and max hold, the dwell time per bin is given by: Dwell (1.5ms)
=S (12 sec) / B (8000); where Dwell is the dwell time per spectrum analyzer sampling bin, S is the sweep
time and B is the number of spectrum analyzer sampling bins. An upper bound of the aggregate duration
of the intermittent control signals of Channel Closing Transmission Time is calculated by: C = N X Dwell;
where C is the Closing Time, N is the number of spectrum analyzer sampling bins showing a U-NII
transmission and Dwell is the dwell time per bin.

5. Measure the EUT for more than 30 minutes following the channel close/move time to verify that the EUT

does not resume any transmissions on this Channel.
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5.7.3. Test Result

Refer to Appendix A.6.
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5.8. Statistical Performance Check Measurement

5.8.1. Test Limit

The minimum percentage of successful detection requirements found in below table when a radar burst with a

level equal to the DFS Detection Threshold + 1dB is generated on the Operating Channel of the U-NII device

(In- Service Monitoring).

Radar Type Minimum Number of Trails Detection Probability
0 30 Pd > 60%
1 30(15 of test Aand 15 of test B) Pd > 60%
2 30 Pd > 60%
3 30 Pd > 60%
4 30 Pd > 60%
Aggregate (Radar Types 1-4) 120 Pd > 80%
5 30 Pd > 80%
6 30 Pd > 70%

Note: The percentage of successful detection is calculated by:

(Total Waveform Detections / Total Waveform Trails) * 100 = Probability of Detection Radar Waveform In
addition an aggregate minimum percentage of successful detection across all Short Pulse Radar Types 1-4 is
required and is calculated as follows: (Pd1 + Pd2 + Pd3 + Pd4) / 4.

5.8.2. Test Procedure

1. Stream the MPEG test file from the Master Device to the Client Device on the test Channel for the entire

period of the test.

2. Attime TO the Radar Waveform generator sends the individual waveform for each of the Radar Types

1-6, at levels equal to the DFS Detection Threshold + 1dB, on the Operating Channel.

3. Observe the transmissions of the EUT at the end of the Burst on the Operating Channel for duration

greater than 10 seconds for Short Pulse Radar Types 0 to ensure detection occurs.

4. Observe the transmissions of the EUT at the end of the Burst on the Operating Channel for duration

greater than 22 seconds for Long Pulse Radar Type 5 to ensure detection occurs.

5. The device can utilize a test mode to demonstrate when detection occurs to prevent the need to reset the
device between trial runs.
6. The Minimum number of trails, minimum percentage of successful detection and the average minimum

percentage of successful detection are found in below table
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5.8.3. Test Result

Refer to Appendix A.7.
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Appendix A — Test Result

A.1 Calibration Test Result

Test Site WZ-SR4

Test Engineer Jake Lan

Test Date 2022/05/07 ~ 2022/05/10

Test ltem Radar Waveform Calibration
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Radar Waveform Calibration-Hight Band
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A.2 Channel Loading Test Result

Test Site

WZ-SR4

Test Engineer

Jake Lan

Test Date

2022/05/07 ~ 2022/05/12

Test Item
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802.11ax-HE160 (5250MHz) 802.11ax-HE160 (5570MHz)

Hoamal

Deita (&)

™ V- ™ o -]
\-;ijﬂwm;m‘-mnﬂ'“-—-;mLm—wL——:-
00 GHz

#Video BW 3.0 MHz 0
Sweep 40.0 ms (8001 pts z Sweep 100 ms (8001 p

Function Width  Funlion Value = cion  FunclionWidth  Function Value

Couple Markess
on

off

Test Mode Test Frequency Packet ratio Requirement ratio | Test Result
802.11ax-HE20 5300 MHz 17.96% 217% Pass
802.11ax-HE20 5500 MHz 17.70% =217% Pass
802.11ax-HE40 5310 MHz 17.42% =217% Pass
802.11ax-HE40 5510 MHz 18.15% =217% Pass
802.11ax-HEB0 5290 MHz 18.62% 217% Pass
802.11ax-HEB80 5530 MHz 19.75% =217% Pass
802.11ax-HE160 5250 MHz 18.27% 217% Pass
802.11ax-HE160 5570 MHz 18.89% 217% Pass

Note: System testing was performed with the designated iperf test file. This file is used by IP and Frame
based systems for loading the test channel during the In-service compliance testing of the U-NII device.
Packet ratio = Time On / (Time On + Off Time).
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A.3 NIl Detection Bandwidth Test Result

Test Site WZ-SR4 Test Engineer Jake Lan
Test Date 2022/05/12
Test ltem Detection Bandwidth (802.11ax-HE20 mode - 5300MHz) — AP Mode

Radar Frequency

DFS Detection Trials (1=Detection, 0= No Detection)

(MHz) 1 2 3 4 5 6 7 8 9 10 Detection Rate (%)
5290 FL 1 1 1 1 1 1 1 1 1 1 100%

5295 1 1 1 1 1 1 1 1 1 1 100%

5300 1 1 1 1 1 1 1 1 1 1 100%

5305 1 1 1 1 1 1 1 1 1 1 100%
5310 FH 1 1 1 1 1 1 1 1 1 1 100%

further measurement details).
Note 2: Detection Bandwidth = FH - FL = 5310MHz - 5290MHz = 20MHz
Note 3: NIl Detection Bandwidth Min. Limit (MHz): 19.085MHz x 100% = 19.085MHz.

Note 1: All NIl channels for this device have identical Channel bandwidths. Therefore, all DFS testing was
done at 5300MHz. The 99% channel bandwidth is 19.085MHz. (See the 99% BW section of the RF report for
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Test Site WZ-SR4 Test Engineer Jake Lan
Test Date 2022/05/12
Test ltem Detection Bandwidth (802.11ax-HE20 mode - 5500MHz) — AP Mode

Radar Frequency

DFS Detection Trials (1=Detection, 0= No Detection)

(MHz) 1 2 3 4 5 6 7 8 9 10 Detection Rate (%)
5490 FL 0 0 0 0 0 0 0 0 0 0 0%

5495 1 1 1 1 1 1 1 1 1 1 100%

5500 1 1 1 1 1 1 1 1 1 1 100%

5505 1 1 1 1 1 1 1 1 1 1 100%
5510 FH 0 0 0 0 0 0 0 0 0 0 0%

further measurement details).

Note 2: Detection Bandwidth = FH - FL = 5510MHz - 5490MHz = 20MHz
Note 3: NIl Detection Bandwidth Min. Limit (MHz): 19.017MHz x 100% = 19.017MHz.

Note 1: All NIl channels for this device have identical Channel bandwidths. Therefore, all DFS testing was

done at 5500MHz. The 99% channel bandwidth is 19.017MHz. (See the 99% BW section of the RF report for
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Test Site WZ-SR4 Test Engineer Jake Lan
Test Date 2022/05/12
Test Item Detection Bandwidth (802.11ax-HE40 mode - 5310MHz) — AP Mode
Radar Frequency DFS Detection Trials (1=Detection, 0= No Detection)
(MHz) 1 2 3 4 5 6 7 8 9 10 Detection Rate (%)
5290 FL 1 1 1 1 1 1 1 1 1 1 100%
5295 1 1 1 1 1 1 1 1 1 1 100%
5300 1 1 1 1 1 1 1 1 1 1 100%
5305 1 1 1 1 1 1 1 1 1 1 100%
5310 1 1 1 1 1 1 1 1 1 1 100%
5315 1 1 1 1 1 1 1 1 1 1 100%
5320 1 1 1 1 1 1 1 1 1 1 100%
5325 1 1 1 1 1 1 1 1 1 1 100%
5330 FH 1 1 1 1 1 1 1 1 1 1 100%
Note 1: All NIl channels for this device have identical Channel bandwidths. Therefore, all DFS testing was
done at 5310MHz. The 99% channel bandwidth is 38.064MHz. (See the 99% BW section of the RF report for
further measurement details).
Note 2: Detection Bandwidth = FH - FL = 5330MHz - 5290MHz = 40MHz
Note 3: NIl Detection Bandwidth Min. Limit (MHz): 38.064MHz x 100% = 38.064MHz.
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Test Site WZ-SR4 Test Engineer Jake Lan
Test Date 2022/05/12
Test Item Detection Bandwidth (802.11ax-HE40 mode - 5510MHz) — AP Mode
Radar Frequency DFS Detection Trials (1=Detection, 0= No Detection)
(MHz) 1 2 3 4 5 6 7 8 9 10 Detection Rate (%)
5490 FL 1 1 1 1 1 1 1 1 1 1 100%
5495 1 1 1 1 1 1 1 1 1 1 100%
5500 1 1 1 1 1 1 1 1 1 1 100%
5505 1 1 1 1 1 1 1 1 1 1 100%
5510 1 1 1 1 1 1 1 1 1 1 100%
5515 1 1 1 1 1 1 1 1 1 1 100%
5520 1 1 1 1 1 1 1 1 1 1 100%
5525 1 1 1 1 1 1 1 1 1 1 100%
5530 FH 1 1 1 1 1 1 1 1 1 1 100%
Note 1: All NIl channels for this device have identical Channel bandwidths. Therefore, all DFS testing was
done at 5510MHz. The 99% channel bandwidth is 37.917MHz. (See the 99% BW section of the RF report for
further measurement details).
Note 2: Detection Bandwidth = FH - FL = 5530MHz — 5490MHz = 40MHz
Note 3: NIl Detection Bandwidth Min. Limit (MHz): 37.917MHz x 100% = 37.917MHz.
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Test Site WZ-SR4 Test Engineer Jake Lan

Test Date 2022/05/12

Test ltem Detection Bandwidth (802.11ax-HE80 mode - 5290MHz) — AP Mode

Radar Frequency DFS Detection Trials (1=Detection, 0= No Detection)
(MHz) 1 2 3 4 5 6 7 8 9 10 Detection Rate (%)
5250 FL 1 1 1 1 1 1 1 1 1 1 100%
5255 1 1 1 1 1 1 1 1 1 1 100%
5260 1 1 1 1 1 1 1 1 1 1 100%
5265 1 1 1 1 1 1 1 1 1 1 100%
5270 1 1 1 1 1 1 1 1 1 1 100%
5275 1 1 1 1 1 1 1 1 1 1 100%
5280 1 1 1 1 1 1 1 1 1 1 100%
5285 1 1 1 1 1 1 1 1 1 1 100%
5290 1 1 1 1 1 1 1 1 1 1 100%
5295 1 1 1 1 1 1 1 1 1 1 100%
5300 1 1 1 1 1 1 1 1 1 1 100%
5305 1 1 1 1 1 1 1 1 1 1 100%
5310 1 1 1 1 1 1 1 1 1 1 100%
5315 1 1 1 1 1 1 1 1 1 1 100%
5320 1 1 1 1 1 1 1 1 1 1 100%
5325 1 1 1 1 1 1 1 1 1 1 100%
5330 FH 1 1 1 1 1 1 1 1 1 1 100%

Note 1: All NIl channels for this device have identical Channel bandwidths. Therefore, all DFS testing was

done at 5290MHz. The 99% channel bandwidth is 77.636MHz. (See the 99% BW section of the RF report for

further measurement details).

Note 2: Detection Bandwidth = FH - FL = 5330MHz - 5250MHz = 80MHz

Note 3: NIl Detection Bandwidth Min. Limit (MHz): 77.636MHz x 100% = 77.636MHz.
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Test Site WZ-SR4 Test Engineer Jake Lan

Test Date 2022/05/12

Test Iltem Detection Bandwidth (802.11ax-HE80 mode - 5530MHz) — AP Mode

Radar Frequency DFS Detection Trials (1=Detection, 0= No Detection)
(MHz) 1 2 3 4 5 6 7 8 9 10 Detection Rate (%)
5490 FL 1 1 1 1 1 1 1 1 1 1 100%
5495 1 1 1 1 1 1 1 1 1 1 100%
5500 1 1 1 1 1 1 1 1 1 1 100%
5505 1 1 1 1 1 1 1 1 1 1 100%
5510 1 1 1 1 1 1 1 1 1 1 100%
5515 1 1 1 1 1 1 1 1 1 1 100%
5520 1 1 1 1 1 1 1 1 1 1 100%
5525 1 1 1 1 1 1 1 1 1 1 100%
5530 1 1 1 1 1 1 1 1 1 1 100%
5535 1 1 1 1 1 1 1 1 1 1 100%
5540 1 1 1 1 1 1 1 1 1 1 100%
5545 1 1 1 1 1 1 1 1 1 1 100%
5550 1 1 1 1 1 1 1 1 1 1 100%
5555 1 1 1 1 1 1 1 1 1 1 100%
5560 1 1 1 1 1 1 1 1 1 1 100%
5565 1 1 1 1 1 1 1 1 1 1 100%
5570 FH 1 1 1 1 1 1 1 1 1 1 100%

Note 1: All NIl channels for this device have identical Channel bandwidths. Therefore, all DFS testing was

done at 5530MHz. The 99% channel bandwidth is 77.703MHz. (See the 99% BW section of the RF report for

further measurement details).

Note 2: Detection Bandwidth = FH - FL = 5570MHz - 5490MHz = 80MHz

Note 3: NIl Detection Bandwidth Min. Limit (MHz): 77.703MHz x 100% = 77.703MHz.
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Test Site WZ-SR4 Test Engineer Jake Lan

Test Date 2022/05/12

Test Item Detection Bandwidth (802.11ax-HE160 mode - 5250MHz) — AP Mode

Radar Frequency DFS Detection Trials (1=Detection, 0= No Detection)
(MHz) 1 2 3 4 5 6 7 8 9 10 Detection Rate (%)
5250 FL 1 1 1 1 1 1 1 1 1 1 100%
5255 1 1 1 1 1 1 1 1 1 1 100%
5260 1 1 1 1 1 1 1 1 1 1 100%
5265 1 1 1 1 1 1 1 1 1 1 100%
5270 1 1 1 1 1 1 1 1 1 1 100%
5275 1 1 1 1 1 1 1 1 1 1 100%
5280 1 1 1 1 1 1 1 1 1 1 100%
5285 1 1 1 1 1 1 1 1 1 1 100%
5290 1 1 1 1 1 1 1 1 1 1 100%
5295 1 1 1 1 1 1 1 1 1 1 100%
5300 1 1 1 1 1 1 1 1 1 1 100%
5305 1 1 1 1 1 1 1 1 1 1 100%
5310 1 1 1 1 1 1 1 1 1 1 100%
5315 1 1 1 1 1 1 1 1 1 1 100%
5320 1 1 1 1 1 1 1 1 1 1 100%
5325 1 1 1 1 1 1 1 1 1 1 100%
5330 FH 1 1 1 1 1 1 1 1 1 1 100%

Note 1: All NIl channels for this device have identical Channel bandwidths. Therefore, all DFS testing was

done at 5250MHz. The 99% channel bandwidth within U-NII Band-2A is 78.39MHz (99% BW / 2 =

156.78MHz / 2 = 78.39MHz). (See the 99% BW section of the RF report for further measurement details).

Note 2: Detection Bandwidth = FH - FL = 5330MHz - 5250MHz = 80MHz.

Note 3: NIl Detection Bandwidth Min. Limit (MHz): 78.39MHz x 100% = 78.39MHz.
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Test Site WZ-SR4 Test Engineer Jake Lan

Test Date 2022/05/12

Test ltem Detection Bandwidth (802.11ax-HE160 mode - 5570MHz) — AP Mode

Radar Frequency DFS Detection Trials (1=Detection, 0= No Detection)
(MHz) 1 2 3 4 5 6 7 8 9 10 Detection Rate (%)
5490 FL 1 1 1 1 1 1 1 1 1 1 100%
5495 1 1 1 1 1 1 1 1 1 1 100%
5505 1 1 1 1 1 1 1 1 1 1 100%
5510 1 1 1 1 1 1 1 1 1 1 100%
5515 1 1 1 1 1 1 1 1 1 1 100%
5520 1 1 1 1 1 1 1 1 1 1 100%
5525 1 1 1 1 1 1 1 1 1 1 100%
5530 1 1 1 1 1 1 1 1 1 1 100%
5535 1 1 1 1 1 1 1 1 1 1 100%
5540 1 1 1 1 1 1 1 1 1 1 100%
5545 1 1 1 1 1 1 1 1 1 1 100%
5550 1 1 1 1 1 1 1 1 1 1 100%
5555 1 1 1 1 1 1 1 1 1 1 100%
5560 1 1 1 1 1 1 1 1 1 1 100%
5565 1 1 1 1 1 1 1 1 1 1 100%
5570 1 1 1 1 1 1 1 1 1 1 100%
5575 1 1 1 1 1 1 1 1 1 1 100%
5580 1 1 1 1 1 1 1 1 1 1 100%
5585 1 1 1 1 1 1 1 1 1 1 100%
5590 1 1 1 1 1 1 1 1 1 1 100%
5595 1 1 1 1 1 1 1 1 1 1 100%
5600 1 1 1 1 1 1 1 1 1 1 100%
5605 1 1 1 1 1 1 1 1 1 1 100%
5610 1 1 1 1 1 1 1 1 1 1 100%
5615 1 1 1 1 1 1 1 1 1 1 100%
5620 1 1 1 1 1 1 1 1 1 1 100%
5625 1 1 1 1 1 1 1 1 1 1 100%
5630 1 1 1 1 1 1 1 1 1 1 100%
5635 1 1 1 1 1 1 1 1 1 1 100%
5640 1 1 1 1 1 1 1 1 1 1 100%
5645 1 1 1 1 1 1 1 1 1 1 100%
5650 FH 1 1 1 1 1 1 1 1 1 1 100%
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Note 1: All NIl channels for this device have identical Channel bandwidths. Therefore, all DFS testing was
done at 5570MHz. The 99% channel bandwidth is 157.19MHz. (See the 99% BW section of the RF report for
further measurement details).

Note 2: Detection Bandwidth = FH - FL = 5650MHz - 5490MHz = 160MHz
Note 3: NIl Detection Bandwidth Min. Limit (MHz): 157.19MHz x 100% = 157.19MHz.
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Test Site WZ-SR4 Test Engineer Jake Lan
Test Date 2022/05/27
Test Iltem Detection Bandwidth (802.11ax-HE20 mode - 5300MHz) — Mesh Mode

Radar Frequency

DFS Detection Trials (1=Detection, 0= No Detection)

(MHz) 1 2 3 4 5 6 7 8 9 10 Detection Rate (%)
5290 FL 1 1 1 1 1 1 1 1 1 1 100%

5295 1 1 1 1 1 1 1 1 1 1 100%

5300 1 1 1 1 1 1 1 1 1 1 100%

5305 1 1 1 1 1 1 1 1 1 1 100%
5310 FH 1 1 1 1 1 1 1 1 1 1 100%

further measurement details).

Note 2: Detection Bandwidth = FH - FL = 5310MHz — 5290MHz = 20MHz
Note 3: NIl Detection Bandwidth Min. Limit (MHz): 19.085MHz x 100% = 19.085MHz.

Note 1: All NIl channels for this device have identical Channel bandwidths. Therefore, all DFS testing was

done at 5300MHz. The 99% channel bandwidth is 19.085MHz. (See the 99% BW section of the RF report for
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Test Site WZ-SR4 Test Engineer Jake Lan
Test Date 2022/05/27
Test Iltem Detection Bandwidth (802.11ax-HE20 mode - 5500MHz) — Mesh Mode

Radar Frequency

DFS Detection Trials (1=Detection, 0= No Detection)

(MHz) 1 2 3 4 5 6 7 8 9 10 Detection Rate (%)
5490 FL 1 1 1 1 1 1 1 1 1 1 100%

5495 1 1 1 1 1 1 1 1 1 1 100%

5500 1 1 1 1 1 1 1 1 1 1 100%

5505 1 1 1 1 1 1 1 1 1 1 100%
5510 FH 1 1 1 1 1 1 1 1 1 1 100%

further measurement details).

Note 2: Detection Bandwidth = FH - FL = 5510MHz — 5490MHz = 20MHz
Note 3: NIl Detection Bandwidth Min. Limit (MHz): 19.017MHz x 100% = 19.017MHz.

Note 1: All NIl channels for this device have identical Channel bandwidths. Therefore, all DFS testing was

done at 5500MHz. The 99% channel bandwidth is 19.017MHz. (See the 99% BW section of the RF report for
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A.4 Initial Channel Availability Check Time Test Result

Test Site WZ-SR4 Test Engineer Jake Lan
Test Date 2022/05/07
Test Item Initial Channel Availability Check Time (802.11ax-HE20 mode - 5300MHz)

Initial Channel Availability Check Time

Lo

KEYSIGHT !nput RF Input Z- 50 Q #Atten” 10 dB PNO: Fast Avg Type: Log-Power 234 Select Marker
Coupling. DC Corrections: Off Gate: Off Trig: Free Run W
Align: Auto Freq Ref: Int (S) IF Gain: Low Marker 1
Sig Track: Off PNNNNN

1 Spectrum Ref Lvl Offset -30.50 dB Mkr1 142.2 s

Scale/Div 10 dB Ref Level -30.50 dBm -75.92 dBm
Peak Search

Pk Search
Next Peak Config
Next Pk Right Properties
Next Pk Left Marker
Function
Minimum Peak Marker—s
Pk-Pk Search
Counter
Marker Delta
Mkr—CF

Mkr—Ref Lvl

Center 5.300000000 GHz #Video BW 3.0 MHz Span 0 Hz
Res BW 3.0 MHz Sweep 300 s (8001 pts)

May 07, 2022
=R ?

Note: The EUT does not transmit any beacon or data transmissions until at least 1 minute after the completion

of the power-on cycle (82.2 sec). Initial beacons/data transmissions are indicated by marker 1 (142.2 sec).
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Test Site WZ-SR4 Test Engineer Jake Lan
Test Date 2022/05/09
Test Item Initial Channel Availability Check Time (802.11ax-HE20 mode - 5500MHz)

Initial Channel Availability Check Time

Lo

KEYSIGHT !nput RF Input Z- 50 Q #Atten” 10 dB #PNO: Fast Avg Type: Log-Power 234 Select Marker
L A Coupling: AC Corrections: Off Gate: Off Trig: Free Run W
Align: Auto Freq Ref: Int (S) #IF Gain: Low Marker 1
NFE: Off Sig Track: Off PNNNNN

1 Spectrum Ref Lvl Offset -31.00 dB Mkr1 1428 s

Scale/Div 10 dB Ref Level -31.00 dBm -50.43 dBm
Peak Search

Pk Search
Next Peak Config
Next Pk Right Properties

Next Pk Left Marker
Function

Minimum Peak Marker—

Pk-Pk Search
Counter
Marker Delta
Mkr—CF

Mkr—Ref Lvl

Center 5.500000000 GHz #Video BW 3.0 MHz Span 0 Hz
Res BW 3.0 MHz Sweep 300 s (8001 pts)

May 09, 2022
=9 ? S

Note: The EUT does not transmit any beacon or data transmissions until at least 1 minute after the completion

of the power-on cycle (82.8 sec). Initial beacons/data transmissions are indicated by marker 1 (142.8 sec).
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A.5 Radar Burst at the Beginning of the Channel Availability Check Time Test Result

Test Site WZ-SR4 Test Engineer Jake Lan

Test Date 2022/05/07

Beginning of the Channel Availability Check Time (802.11ax-HE20 mode -
5300MHz)

Test Item

Beginning of the Channel Availability Check Time

Q Marker

Select Marker

KEYSIGHT !nput RF Input Z- 50 Q #Atten” 10 dB PNO: Fast Avg Type: Log-Power 1 4
DC

Coupling: Corrections: Off Gate: Off Trig: Free Run
Align: Auto Freq Ref: Int (S) IF Gain: Low w Marker 1
Sig Track: Off PNNNNN
1 Spectrum Ref Lvl Offset -30.50 dB Mkr1 83.29 s
Scale/Div 10 dB Ref Level -30.50 dBm -63.16 dBm
Peak Search

Pk Search
Next Peak Config

Next Pk Right Properties
Next Pk Left Marker
Function
Minimum Peak Marker—
Pk-Pk Search
Counter
Marker Delta
Mkr—CF

Mkr—Ref Lvl

Center 5.300000000 GHz #Video BW 3.0 MHz Span 0 Hz
Res BW 3.0 MHz Sweep 300 s (8001 pts)

O M ? e
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5500MHz)

Test Site WZ-SR4 Test Engineer Jake Lan
Test Date 2022/05/09

Beginning of the Channel Availability Check Time (802.11ax-HE20 mode -
Test Item

Beginning of the Channel Availability Check Time

KEYSIGHT '(E'Pmil_RF A
oupling:
L > Align: Auto

1 Spectrum
Scale/Div 10 dB

Center 5.500000000 GHz
Res BW 3.0 MHz

SO l?

Input Z- 50 Q #Atten- 10 dB
Corrections: Off

Freq Ref: Int (S)

NFE: Off

#PNO: Fast Avg Type: Log-Power 234
Gate: Off Trig: Free Run W

#IF Gain: Low
Sig Track: Off PNNNNN

Ref Lvl Offset -31.00 dB Mkr1 83.70 s
Ref Level -31.00 dBm -63.42 dBm

#Video BW 3.0 MHz Span 0 Hz

May 09, 2022
7:40:04 PM

Sweep 300 s (8001 pts)

Q Marker

Select Marker
Marker 1

Peak Search
Next Peak
Next Pk Right
Next Pk Left
Minimum Peak
Pk-Pk Search
Marker Delta
Mkr—CF

Mkr—Ref Lvl

Pk Search
Config

Properties

Marker
Function

Marker—

Counter
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A.6 Radar Burst at the End of the Channel Availability Check Time Test Result

Test Site WZ-SR4 Test Engineer Jake Lan
Test Date 2022/05/07
Test Item End of the Channel Availability Check Time (802.11ax-HE20 mode - 5300MHz)

End of the C

hannel Availability Check Time

KEYSIGHT |nput RF
Coupling. DC
Align: Auto

1 Spectrum
Scale/Div 10 dB

Center 5.300000000 GHz
Res BW 3.0 MHz

SO l?

Input Z: 50 O #Atten: 10 dB PNO: Fast Avg Type: Log-Power 1 4

Corrections: Off Gate: Off Trig: Free Run
Freq Ref: Int (S) IF Gain: Low

W

Sig Track: Off PNNNNN

Ref Lvl Offset -30.50 dB Mkr1 140.3 s
-63.31 dBm

Ref Level -30.50 dBm

#Video BW 3.0 MHz

May 07, 2022
3:42:52 PM

Span 0 Hz
Sweep 300 s (8001 pts)

Q Marker

Select Marker
Marker 1

Peak Search
Next Peak
Next Pk Right
Next Pk Left
Minimum Peak
Pk-Pk Search
Marker Delta
Mkr—CF

Mkr—Ref Lvl

Pk Search
Config

Properties

Marker
Function

Marker—

Counter
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Test Site WZ-SR4 Test Engineer Jake Lan
Test Date 2022/05/09
Test Item End of the Channel Availability Check Time (802.11ax-HE20 mode - 5500MHz)

End of the Channel Availability Check Time

KEYSIGHT '(f;'PUtI_RF Ac
oupling:
L > Align: Auto

1 Spectrum
Scale/Div 10 dB

Center 5.500000000 GHz
Res BW 3.0 MHz

SO~ l?

Input Z- 50 Q #Atten- 10 dB
Corrections: Off

Freq Ref: Int (S)

NFE: Off

#PNO: Fast Avg Type: Log-Power 234
Gate: Off Trig: Free Run W

#IF Gain: Low
Sig Track: Off PNNNNN

Ref Lvl Offset -31.00 dB MKkr1 141.5s
Ref Level -31.00 dBm -63.46 dBm

#Video BW 3.0 MHz Span 0 Hz

May 09, 2022
7:49:46 PM

Sweep 300 s (8001 pts)

Q Marker

Select Marker
Marker 1

Marker Time
141.450 s

Peak Search
Next Peak
Next Pk Right
Next Pk Left
Minimum Peak
Pk-Pk Search
Marker Delta
Mkr—CF

Mkr—Ref Lvl

Pk Search
Config

Properties

Marker
Function

Marker—

Counter
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A.7 In-Service Monitoring for Channel Move Time, Channel Closing Transmission Time and
Non-Occupancy Period Test Result
Test Site WZ-SR4 Test Engineer Jake Lan
Test Date 2022/05/07 ~ 2022/05/09
Channel Move Time and Channel Closing Transmission Time (802.11ax-HE160
Test Item
mode - 5250MHz)

Channel Move Time and Channel Closing Transmission Time

BAtlen 20 48 vy Type Log-Powar

Tng: Free R

Next Pk Right of

Mir—GF

#Video BW 3.0 MHz

Power Trace (dBm)

2.00000

Titne Index o

T1:0.0000 S
T2:01995 S
T3:15525 S

0.1985

»
i

(41
100000 000000 100000 200000 300000 400000

T0:-0.0225 § Time Per Bin:1.5 ms
T2~T3 Bins Over Threshold

=11Bins

Channel Closing and Move Time

500000 £.00000
Time (S)

700000 B00000 900000  10.00000 1100000

Channel Move Time: 1.5525 §
Channel Close Time: 0.0165 S

BAflon 2008 PNO: vy Type' Log-Power

Trg: Free Run
"
on

Delta (&)

Fixed

o

o DeliaMarker
(Reset Deta)

{
arke

#Video BW 3.0 MHz

Parameter Test Result Limit
Channel Move Time (s) 1.5525s <10s
Channel Closing Transmission Time (ms) (Note) 16.5 ms < 60ms
Non-Occupancy Period (min) =30 min 2 30 min

Note: The Channel Closing Transmission Time is comprised of 200 milliseconds starting at the beginning of

the Channel Move Time plus any additional intermittent control signals required to facilitate a Channel move

(an aggregate of 60 milliseconds) during the remainder of the 10 seconds period. The aggregate duration of

control signals will not count quiet periods in between transmissions.
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Test Site WZ-SR4 Test Engineer Jake Lan
Test Date 2022/05/07 ~ 2022/05/09

Channel Move Time and Channel Closing Transmission Time (802.11ax-HE160
festliem mode - 5570MHz)

Channel Move Time and Channel Closing Transmission Time

vy Typa: Log-Fowar [
g Froe Fun

PNNNNN

Channel Closing and Move Time

(EE XX L]

Power Trace (dBm)

TR EEEE L]

TR R T 1) u_uuuanl-.u- TRp—
Tinne Indie: Info.
ﬁ 600%%3%055 Time Per Bin:1.5 ms C‘hannel r\.jlove Time: 0.423 Sk
BT % 8}1328 g Ii;éﬁ‘ﬁwm Over Threshold: Channel Close Time: 0.009 S
Non-Occupancy Period
Deita (&)
Fixed
:
m:"mqe
[ ssmrmce ]
Video BW 3.0 MHz
Parameter Test Result Limit
Channel Move Time (s) 0.423 s <10s
Channel Closing Transmission Time (ms) (Note) 9.0 ms < 60ms
Non-Occupancy Period (min) =30 min = 30 min

Note: The Channel Closing Transmission Time is comprised of 200 milliseconds starting at the beginning of

the Channel Move Time plus any additional intermittent control signals required to facilitate a Channel move

(an aggregate of 60 milliseconds) during the remainder of the 10 seconds period. The aggregate duration of

control signals will not count quiet periods in between transmissions.
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A.8 Statistical Performance Check

Test Site WZ-SR4 Test Engineer Jake Lan

Test Date 2022/06/02

Test Iltem Radar Statistical Performance Check (802.11ax-HE20 — 5300MHz) — AP Mode

Radar Type 1-4 - Radar Statistical Performance
Trial Radar Type 1 Radar Type 2 Radar Type 3 Radar Type 4
Freq. 1=detect Freq. 1=detect Freq. 1=detect Freq. 1=detect
(MHz) | O0=no detect | (MHz) | O=no detect | (MHz) | O=no detect | (MHz) | O=no detect

0 5292 1 5302 1 5298 1 5293 1
1 5306 1 5295 1 5290 1 5307 1
2 5302 1 5310 1 5291 1 5302 1
3 5295 1 5292 1 5310 1 5298 1
4 5304 1 5290 1 5304 1 5302 1
5 5296 1 5299 1 5308 1 5292 1
6 5300 1 5302 1 5293 1 5299 1
7 5297 1 5303 1 5291 0 5300 1
8 5292 1 5300 1 5309 1 5291 1
9 5299 1 5295 1 5304 1 5305 1
10 5299 1 5290 1 5304 1 5302 1
11 5294 1 5309 1 5292 1 5305 1
12 5309 0 5299 1 5306 1 5291 1
13 5298 1 5308 1 5303 1 5305 1
14 5308 1 5291 1 5301 1 5301 1
15 5290 1 5298 1 5298 1 5290 1
16 5304 1 5306 1 5297 1 5297 1
17 5309 1 5303 1 5291 1 5295 1
18 5293 1 5304 1 5307 1 5305 0
19 5305 1 5308 1 5303 1 5293 1
20 5304 1 5304 1 5303 1 5304 1
21 5310 1 5306 1 5296 1 5301 1
22 5305 1 5292 1 5305 1 5303 1
23 5305 1 5291 1 5304 1 5310 0
24 5295 1 5304 1 5295 1 5304 1
25 5299 1 5295 1 5291 1 5303 1
26 5308 1 5290 1 5294 1 5299 1
27 5305 1 5303 1 5300 1 5301 0
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Trial Radar Type 1 Radar Type 2 Radar Type 3 Radar Type 4

Freq. 1=detect Freq. 1=detect Freq. 1=detect Freq. 1=detect
(MHz) | 0=no detect | (MHz) | O=no detect | (MHz) | O=no detect | (MHz) | O=no detect

28 5302 1 5301 1 5292 1 5305 1

29 5292 1 5307 0 5291 1 5299 1

Probability: 96.7% 96.7% 96.7% 90.0%

Aggregate: 95.0% (>80%)

Radar Type 1 - Radar Waveform Radar Type 2 - Radar Waveform
Trial Ta  [pade a(ﬁ:: PRI (us) | popber of Taet™ Triel Ta | pader iﬁ;i PRI (us) | Jomber of {(::%f;"
[us us [us us
Dowrload 0 Type 1 1.0 B35.0 83 52954.0 Download il Type 2 4.7 150.0 29 4350.0
Dowrload 1 Type 1 1.0 ESS.0 51 53298.0 Dowrdoad 1 Type 2 2.3 209.0 25 oE25.0
Download |2 Type 1 1.0 938.0 57 534660 Download |2 Type 2 3.4 172.0 27 4844.0
Download 3 Type 1 1.0 T35.0 T2 53136.0 Dowrdoad 3 Type 2 3.1 224.0 26 S5z4.0
Download 4 Type 1 1.0 918.0 55 53244.0 Download 4 Type 2 3.8 156.0 27 4z12.0
Dowrload |5 Type 1 1.0 518.0 102 52836, 0 Download |5 Type 2 2.7 214.0 28 3564.0
Download ] Type 1 1.0 T95.0 BT S3466.0 Dowrdoad 6 Type 2 3.0 164.0 26 4264.0
Download 7 Type 1 1.0 675.0 L] SzagEd. 0 Download i Type 2 2.0 157.0 24 376E.0
Dowrload |5 Type 1 1.0 3066, 0 18 c5188. 0 Dowrload |5 Type 2 1.2 z20.0 28 B160.0
Download ] Type 1 1.0 895.0 59 SE9Ez. 0 Download i Type 2 3.6 230.0 27 5210.0
Dowrload |10 Type 1 1.0 75,0 61 535550 Download  [i0 Type 2 1.7 154.0 24 36960
Download  [11 Type 1 1.0 78,0 ] 529040 Dowrdoad i1 Type 2 1.1 225.0 28 £300.0
Dowrload 12 Type 1 1.0 T18.0 T4 53132.0 Download 12 Type 2 1.1 201.0 23 4623.0
Download |13 Type 1 1.0 538.0 99 S3262.0 Download i3 Type 2 1.1 z22.0 23 S108.0
Dowrload  [14 Type 1 1.0 £98.0 76 530480 Dowrdoad  [19 Type 2 1.6 195.0 24 4650.0
Dowrload 15 Type 1 1o 1269.0 41 SeE49. 0 Dowrload 15 Type 2 4.8 213.0 29 61770
Download |1 Type 1 1.0 1987.0 27 53649.0 Dowrdoad i Type 2 1.8 198.0 28 S771.0
Dowrload 17 Type 1 1.0 2753.0 20 SS060. 0 Download 17 Type 2 4.1 217.0 28 BOTE. 0
Download |18 Type 1 1.0 829.0 64 53056, 0 Download |15 Type 2 1.7 228.0 24 54980
Download |12 Type 1 1.0 1536.0 39 53760, 0 Dowrdload  |iz Type 2 1.3 204.0 23 45920
Dowrload 20 Type 1 1.0 1834.0 29 S3186.0 Download 20 Type 2 4.5 200. 0 29 Sa00.0
Download o1 Type 1 1.0 2680. 0 20 S3E00.0 Download 21 Type 2 4.2 152.0 28 4Z58.0
Download  [22 Type 1 1.0 790.0 &7 52930.0 Dowrdload o2 Type 2 1.7 191.0 29 9539.0
Dowrload 23 Type 1 1.0 1863.0 29 54027, 0 Download 23 Type 2 27 198.0 25 4900.0
Dowrload 24 Trpe 1 1.0 2333.0 23 54924.0 Dowrload |24 Type 2 3.8 207.0 27 5588.0
Dowrload o5 Type 1 1o 1069. 0 50 534500 Download 25 Type 2 1.4 219.0 23 S037.0
Download 25 Type 1 1o 1284.0 41 53054. 0 Download 26 Type Z 3.6 198.0 27 5348.0
Dowrload |27 Type 1 1.0 55,0 70 ceas0.0 Dowrdoad  [27 Type 2 2.0 158.0 24 4512.0
Dowrload bl Type 1 1o 2440.0 22 53650, 0 Download 28 Type 2 2.3 197.0 25 492510
Download |22 Typa 1 1.0 2092.0 26 54392.0 Download |28 Type 2 2.7 187.0 26 4362.0
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Radar Type 3 - Radar Waveform Radar Type 4 - Radar Waveform
Trial 1a | fodor :(‘ili:; PRI (us) | popber of Longen " Trial 1a | fodor o PRI (us) | popber of Longin "

(us) (us) (as) (us)
Dowrload 0 Type 3 9.7 354.0 18 B372.0 Dowrload il Type 4 19.4 354.0 16 SEE4. 0
Dowrload 1 Type 3 T.3 416.0 17 T072.0 Dowrnload 1 Type 4 14.0 416.0 13 54058.0
Download 2 Type 3 5.4 350.0 17 5950.0 Townload 2 Type 4 18.5 350.0 15 SZ50.0
Dowrnload 3 Type 3 5.1 405. 0 17 B&85.0 Dowrload 3 Type 4 15.8 405.0 14 SE70.0
Download 4 Type 3 5.8 3710 18 BETE. 0 Dowrload 4 Type 4 17.3 371.0 15 55650
Download 5 Type 3 7.7 2210 17 3757.0 Dowrnload 5 Type 4 14.9 221.0 14 5094, 0
Dowrload 1 Type 3 5.0 207.0 1T 3519.0 Download B Type 4 15.8 207.0 14 2898.0
Download T Type 3 7.0 2900 16 4640.0 Download T Type 4 13.3 Z90.0 13 37700
Download il Type 3 9.2 481.0 16 BB58.0 Dowrnload i Type 4 18.1 481.0 15 TZ15.0
Dowrload 9 Type 3 5.6 471.0 1T 8007.0 Dowrnload el Type 4 16.8 471.0 15 TOBS. 0
Download 10 Type 3 E.T 265.0 16 4740.0 Townload 10 Type 4 12,7 ZB5.0 12 3180.0
Dowrload 11 Type 3 9.1 463.0 18 B8424.0 Townlead 11 Type 4 18.0 465. 0 15 TOZ0. 0
Download 1z Type 3 &1 4320 16 B912.0 Dowrload 12 Type 4 1.3 432.0 12 51840
Download 13 Type 3 6.1 426.0 16 BS16.0 Dowrnload 13 Type 4 1.2 426. 0 12 S112.0
Download 14 Type 3 E. B 431.0 16 BE9E. 0 Download 14 Type 4 12.4 431.0 12 S172.0
Dowrload 15 Type 3 9.8 283.0 18 S094.0 Townload 15 Type 4 19.4 283.0 18 4528.0
Download 16 Type 3 9.8 386.0 18 B945.0 Dowrnload 16 Type 4 19.6 3860 18 E1TE. 0
Download 17 Type 3 9.1 30s.0 18 5490.0 Dowrload 17 Type 4 18.0 305.0 15 4575.0
Download 18 Type 3 6.7 336.0 16 53T6.0 Townload 13 Type 4 12,7 336.0 12 4032, 0
Downlead 19 Type 3 B.3 433.0 16 B9Z5.0 Dowrload 19 Type 4 1.7 433.0 12 S196.0
Download 20 Type 3 9.5 31s.0 18 £804.0 Dowrload 20 Type 4 13.8 378.0 18 B043. 0
Download 21 Type 3 9.2 408. 0 16 T344.0 Download 21 Type 4 18.2 405. 0 15 6120.0
Download Z2 Type 3 9.7 319.0 18 ST42.0 Download 22 Type 4 19.3 319.0 18 S104.0
Download 23 Type 3 7.7 441.0 17 T437.0 Townload 23 Type 4 14.8 441.0 14 61740
Dowrload 74 Type 3 5.8 450,10 16 8100. 0 Downlead 24 Type 4 7.2 450.0 15 E750.0
Download 25 Type 3 B. 4 2470 16 3952, 0 Dowrnload 25 Type 4 12.0 247.0 12 2964. 0
Download 26 Type 3 5.6 403.0 17 B351.0 Townload 26 Type 4 18.9 403. 0 15 B045. 0
Dowrload pad Type 3 7.0 443,10 16 7058, 0 Downlead 27 Type 4 13.3 443.0 13 5758.0
Download 25 Type 3 T.3 381.0 16 BO9E. O Download 28 Type 4 13.9 381.0 13 4953. 0
Dowrload ) Type 3 T T 209.0 17 3553.0 Download 29 Type 4 14.9 209.0 14 2928.0
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Radar Type 5 - Radar Statistical Performance
Trail # Test Freq. 1=detect Tralil # Test Freq. 1=detect
(MHz) 0=no detect (MHz) 0=no detect
0 5300 1 15 5297.6 1
1 5300 1 16 5298 1
2 5300 1 17 5296.8 1
3 5300 1 18 5293.2 1
4 5300 1 19 5292.4 1
5 5300 1 20 5302.8 1
6 5300 1 21 5303.2 1
7 5300 1 22 5302.4 1
8 5300 1 23 5305.6 1
9 5300 1 24 5303.6 1
10 5293.2 1 25 5307.6 1
11 5296.8 1 26 5304 1
12 5292 1 27 5306.4 1
13 5292 1 28 5306 1
14 5292.8 1 29 5305.6 1
Detection Percentage (%) 100.0%
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Type 5 Radar Waveform_0
Burst Pul=ze C]_lirp Humber of
Dffset ¥idth (us) Hidth Fulses per (FRI-1 (us) (FRI-Z (us) |[FRI-3 (us)
(us) (MHz) Burst
qae1z. 0 96,3 19 3 19e6. 0 1455.0 1520.0
244932. 0 BE. T 19 z 1059.0 1567.0 -
389600. 0 80.3 19 2 1365.0 1589.0 -
SE4EE4. 0 75.6 19 2 1572.0 1551.0 -
§19585.0 g5.0 19 3 1217.0 1211.0 17858.0
2267TER1. 0 T1.6 19 2 19220 1555. 0 -
3T156T.0 TS, 4 19 z 17T23.0 1547.0 -
518153.0 BZ. T 19 1 1120.0 - -
B4166. 0 §9.2 19 3 1513.0 1414.0 1477.0
2090687, 0 gz.0 19 2 16825.0 1490.0 -
3549250 59.5 19 1 1285.0 - -
437610.0 G85.9 19 3 1747.0 1544. 0 1003.0
46621.0 521 19 1 1227.0 - -
191751, 0 51.3 19 1 1509.0 - -
FI8E01. 0 57.8 19 1 1893.0 - -
450394, 0 6. T 19 3 1537.0 1011.0 1028.0
25536, 0 a7. 4 19 3 1733.0 1936. 0 1643, 0
1728580.0 89.0 19 3 1675.0 1257.0 1990. 0
3190685, 0 59.5 19 1 1434.0 - -
463971, 0 53.9 19 1 17T75.0 - -

Type 5 Radar Waveform_1
Burs=st Pulse [:l_lirp Hamber of
Off=et Width (as) Hidth Pulzez per |[FRI-1 (u=) |[FRI-2 f(usz) [FRI-3 (us)
(us) (MHz) Burst
18017.0 3.1 10 3 1861.0 1595.0 1445.0
2593930 89.5 10 3 1253.0 1950.0 1551.0
S00392.0 98. 2 10 3 1297.0 1539.0 1400.0
T43495. 0 1.1 10 2 1405. 0 1552.0 -
952955 0 a4 .4 10 3 1594.0 1832.0 1919.0
230571.0 SE.0 10 1 1T21.0 - -
471917.0 82,6 10 2 1476.0 14480 -
TISOBS. 0 BZ. T 10 1 1073.0 - -
9SEEEE. 0 BE. 5 10 1 1770.0 - -
200300, 0 1.5 10 2 1564.0 1391.0 -
441951.0 g4.1 10 3 1050.0 11532.0 1044.0
BE54956. 0 S0.0 10 1 1458.0 - -
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Type 5 Radar Waveform_2
Burst Pulse Cl_lirp Homber of
Dffset ¥idth (us) Hidth Fulses per ([FRI-1 (us) (FRI-Z (us) |[FRI-3 (us)
(us) (MHz) Burst
TI9526.0 9z.0 14 3 1185.0 1305. 0 1239.0
136617, 0 546 14 1 1183.0 - -
329324.0 93. 3 14 3 1301.0 1290.0 1079.0
S23T59. 0 55.0 14 1 1641.0 - -
T14939. 0 83,7 14 3 1615.0 1735.0 1045. 0
112636. 0 25.6 14 1 1954. 0 - -
308550.0 54.0 14 1 1020.0 - -
S003532. 0 56.5 14 1 1013.0 - -
B93505. 0 53.5 14 1 1705. 0 - -
35565, 0 a1.z 14 3 1643. 0 1109.0 12583.0
281589.0 88.2 14 3 1238.0 1419.0 1443.0
475954, 0 50.3 14 1 1516.0 - -
BETEIS. 0 94.9 14 3 1485. 0 1172.0 1452.0
B30Z1.0 58.3 14 1 1154.0 - -
Z58EBE6. O 53.8 14 1 1473.0 - -

Type 5 Radar Waveform_3
Burst Pulse l:l_lirp Hamber of
Offset Width (us) |Tidth Fulses per |PRI-1 (us) (PRI-2 (us) |[PRT-3 (us)
(us) (MHz) Burst
453359, 0 g6. 1 13 3 1123.0 163T.0 1032.0
B9ZB01. 0 G1.0 13 1 1014.0 - -
44090. 0 B2. T 13 1 1401.0 - -
251202, 0 80.5 13 z2 1077.0 1795.0 -
455327.0 g2.1 13 2 1311.0 16TE. 0 -
BE4359. 0 936 13 3 1352.0 1371.0 1873.0
15445.0 G86. 4 13 3 17T65.0 1191.0 1955. 0
225263.0 92.3 13 3 1431.0 1T17.0 1306. 0
433433.0 56, 4 13 1 1757.0 - -
B40086. 0 0.6 13 2 18558.0 10o1.0 -
848135.0 59.2 13 1 1973.0 - -
199749, 0 1.3 13 3 1549.0 1040.0 17T35.0
407159, 0 T49.0 13 2 1494.0 17T73.0 -
B13419.0 9.0 13 3 1244.0 1821.0 1359.0
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Type 5 Radar Waveform_4
Burst Pulse [:l_lirp Homber of
Dffset Ridth (as) fidth Fulses per |[FRI-1 f(us) |[FRI-Z2 f(us) [FRI-3 (us)
(nx) (MHz) Burst
BTT391.0 BZ. 6 16 1 1661.0 - -
143112.0 96. 3 16 3 1955.0 1974.0 1599.0
313959.0 BT.T 16 2 1907.0 1450.0 -
45831450 a7.9 16 3 1539.0 1850.0 19689.0
B3B359. 0 59.5 16 1 1010.0 - -
122416.0 a7.0 16 3 1167.0 1906. 0 1511.0
2924580, 0 a7.5 16 3 1T43.0 1TET. 0 1151.0
46843514, 0 53.1 16 1 1971.0 - -
B32730.0 99.9 16 3 1520.0 1559.0 1061.0
101595, 0 B2.9 16 1 1595.0 - -
2TIT46.0 1.5 16 3 1057.0 1235.0 1793.0
4415630 g4.9 16 3 1432.0 1T56.0 1012.0
614145.0 52.9 16 1 151Z.0 - -
G05T3. 0 50,4 16 1 1464.0 - -
251601, 0 51.5 16 1 1T57.0 - -
422501.0 51.6 16 1 10683.0 - -
531510.0 95.8 16 3 1215.0 1461.0 1034.0

Type 5 Radar Waveform_5
Burst Pulse Chirp Humber of
Dffset Width (as) Hidth Pulzex per |[FRI-1 (u=) ([PRI-2 (us) |PRI-3 (us)
(us) (MHz) Burst
T8154.0 6.3 11 2 1214.0 1682. 0 -
301337.0 TE.1 11 z 1156.0 1725.0 -
525559.0 52,2 11 1 1055. 0 - -
T46333. 0 96, & 11 3 1756, 0 1307.0 1451.0
a0717.0 517 11 1 1945.0 - -
2T4196.0 537 11 1 1691.0 - -
496302, 0 a1.0 11 3 1370.0 10z9.0 1507.0
T21231.0 5z2.0 11 1 1557.0 - -
23207.0 S6. 4 11 1 1817.0 - -
Z4BT4Z2. 0 55.6 11 1 1423.0 - -
470049. 0 B2.3 11 1 1859. 0 - -
G91051.0 a1.5 11 3 1790, 0 14719.0 15805, 0
913590.0 87.5 11 3 1347.0 1577.0 1957.0
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Type 5 Radar Waveform_6
Burst Pulse l:l_lirp Hamber of
Dffset Width C(as) Width Pulsexz per (PRI-1 f(us) |[PRI-2 (us) (FRI-3 (us)
(us) (MH=z) Burst
203137.0 T4.5 13 2 1305.0 1753.0 -
411217.0 B4. 4 13 1 1106.0 - -
B1T3T9.0 Ta. 1 13 z 1740.0 1101.0 -
524457.0 BT.5 13 z2 1407.0 17BZ2.0 -
1771531, 0 an. 9 13 3 1755.0 1931.0 1732.0
3842220 a5.0 13 3 1322.0 1121.0 1519.0
59z2015. 0 0.5 13 2 1655. 0 1209.0 -
g00sz3. 0 52,4 13 1 1453.0 - -
151T12.0 g5.4 13 3 1701.0 1655.0 1916.0
359561, 0 61.4 13 1 1604. 0 - -
SET426. 0 563 13 1 1499.0 - -
TT3183. 0 gz.9 13 2 1527.0 1941.0 -
1ZE7T9.0 B1.2 13 1 1791.0 - -
333115.0 99.9 13 3 1905.0 1424.0 1319.0

Type 5 Radar Waveform_7
Burst Pulse Cl_lirp Homber of
Dffset Width (as) |Fidth Pulses per |FRI-1 (us) |[FRI-2 (us) |[PRI-3 [(us)
(us) (MHz) Burst
BETE1S. 0 85.5 a 3 1800. 0 1429.0 18585.0
951913.0 a7.2 El 3 1517.0 11820 1320.0
128569.0 an. 7 g 3 1456. 0 1210.0 15846.0
3925050 g6.0 El 3 1045. 0 1104. 0 1112.0
BS5TE3. 0 a0. 4 a 3 1000, 0 1824.0 1456. 0
921594. 0 4.8 El 1 1122.0 - -
96211.0 T4.8 g 2 1765.0 1649.0 -
3E00TS. 0 gz.9 a z 1457.0 1809. 0 -
BZ4532. 0 B5.2 El 1 1486, 0 - -
837571.0 TB. T 9 2 1415.0 1871.0 -
B3E52. 0 92.5 El 3 1929.0 1335.0 1659, 0
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Type 5 Radar Waveform_8
Bur=st Pulse C]_lirp Humber of
Dff=set Ridth Cas) fidth Pulses per |[FRI-1 (us) (FRI-Z2 (us) |PRI-3 (us)
(n=) (MHz) Burst
Z00336. 0 B0. 3 17 1 1350.0 - -
3597320 92 6 17 3 1610.0 1879.0 1491.0
5219z0.0 TE.T 17 z 1302. 0 1506. 0 -
19033.0 95.9 17 3 11420 1027.0 1514.0
180532.0 53.0 17 1 1119.0 - -
340295.0 91.4 17 3 1640.0 1241.0 1455,
S00419. 0 g5.2 17 3 1565. 0 1594.0 1555.0
BE4544. 0 B1.3 17 1 1556. 0 - -
160600. 0 BZ. 4 17 1 1325.0 - -
320523.0 83,4 17 3 1096. 0 1782.0 1425.0
451946, 0 7.3 17 z 1910.0 1323.0 -
G441584. 0 59.5 17 1 1856. 0 - -
140120.0 85.5 17 3 1294.0 1170.0 17120
301933.0 59.5 17 1 1670.0 - -
462997. 0 S6.9 17 1 1953. 0 - -
B2ZE599.0 g1.1 17 z 1822.0 1984. 0 -
120364. 0 93.3 17 3 15876.0 1015.0 1055. 0
280696, 0 g1.0 17 3 1720.0 1959. 0 1222.0

Type 5 Radar Waveform_9
Burxst Pulse Cl_lirp Humber of
Dffzet ¥idth (us) Hidth Fulses per (FRI-1 (us) |[PRI-Z2 (uxs) |[FRI-3 (us)
(ux) (MHz) Burst
499270, 0 B4. T 15 1 1124.0 - -
BTE251.0 96.0 15 3 1962. 0 1035.0 1036.0
11356450 B3.6 15 1 1133.0 - -
294289, 0 a0. & 15 3 1051. 0 1271.0 1316.0
4TETZE. O 53.8 15 1 1394.0 - -
B55250. 0 52,2 15 1 1436.0 - -
1254.0 54.9 15 1 1255.0 - -
27T2891.0 BS. 8 15 1 1150.0 - -
453045, 0 B9 6 15 z 1597.0 1BEZ. 0 -
B34TTS. 0 2.0 15 z 1053, 0 16859.0 -
BE51Z.0 87.0 15 3 1621.0 1891.0 1545.0
250505 0 B2, 6 15 1 1153.0 - -
479629, 0 1.6 15 3 1939.0 1935.0 1826.0
B11287.0 99.3 15 3 1078.0 1947.0 1141.0
46335.0 5. 4 15 3 1471.0 1452.0 1293.0
22TT46. 0 75.0 15 z 13534.0 1135.0 -
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Type 5 Radar Waveform_10
Burst Pulse C]_lirp Humber of
Dffset ¥idth (us) Hidth Pulszes per |PRI-1 (us) |FRI-Z (us) (FRI-3 (us)
(us) (MHz) Burst
B55343. 0 T49.9 g 2 1175.0 1186.0 -
946417.0 52.3 g 1 1591. 0 - -
38551.0 93.9 g 3 1927.0 1570.0 1435.0
3293120 566 g 1 1585.0 - -
B19151.0 82.3 g z 1965. 0 1193.0 -
09293, 0 T0.0 g 2 1515.0 1505.0 -
2855.0 i1 g 2 1387.0 1105.0 -
293273.0 T1.B g z 1099.0 1453.0 -
582553, 0 3.5 g 3 1130.0 1547.0 1237.0
g75084. 0 B1.5 g 1 1245.0 - -

Type 5 Radar Waveform_11
Burst Pulse Cl_lirp Homber of
Dffset Width (us) |Fidth Pulses per |PRI-1 (us) (PRI-2 (us) |[PRI-3 (us)
(us) (MHz) Burst
B4BTIZ. 0 61.4 17 1 1654.0 - -
142254 0 a7.3 17 3 18e4.0 1801.0 14584.0
304355, 0 55.1 17 1 1510.0 - -
464449, 0 TE. 4 17 2 1852.0 1815.0 -
EZ234BZ. 0 834 17 3 1660. 0 1754.0 1850.0
122855, 0 73,7 17 2 1949.0 1220.0 -
254025, 0 g81.5 17 2 1559.0 1030. 0 -
4433560, 0 9z.0 17 3 1830.0 1337.0 1995.0
BOTS49. 0 50.5 17 1 1050. 0 - -
103145. 0 80.8 17 z 1333.0 1115.0 -
264005, 0 8.8 17 2 1451.0 1593.0 -
425094, 0 0.4 17 2 1314.0 1512.0 -
584975.0 887 17 3 1433.0 1325.0 1332.0
§3225.0 T4. 4 17 2 1492.0 1597.0 -
243708, 0 1.0 17 3 17770 1502.0 1o47.0
404263, 0 87.3 17 3 1250.0 1585.0 1629.0
SESS43. 0 71T 17 2 18ET. 0 19585.0 -
BE3585.0 B3. 2 17 1 1158.0 - -
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Type 5 Radar Waveform_12
Bur=st Pulse Cl_lirp Homber of
Offset Width (as) |Fidth Fulses per |FRT-1 (uos) |[FRI-Z2 (us) |FRI-3 (us)
(us) (MHz) Burst
S0E043. 0 T4. 4 5 2 1744.0 1404, 0 -
GEE26R5. 0 99.5 5 3 1905. 0 1049. 0 1599.0
1230760, 0 965 5 3 1700. 0 1574.0 1522.0
95322.0 T8. 1 5 z 104z. 0 1727.0 -
461551.0 61.5 5 1 13683.0 - -
g25421.0 G0, 4 5 1 1231.0 - -
L18T2T5.0 Ta.T 5 2 1632.0 1865, 0 -
S3645.0 4.6 5 1 1336.0 - -
Type 5 Radar Waveform_13
Bur=st Pulse C]_lirp Humber of
Dff=set ¥idth (us) Hidth Fulses per (FRI-1 (us) |[PRI-Z (us) |[FRI-3 (us)
(u=) (MHz) Burst
416146, 0 87.3 5 3 1T85.0 1181.0 1852. 0
TT9163. 0 86,7 ] 3 1207.0 1450.0 1420.0
1143860. 0 58.7 5 1 1866.0 - -
g85z.0 4.7 5 3 1545.0 1aT1.0 1994.0
371831.0 T4.8 5 z 1805, 0 1504. 0 -
T34112.0 921 5 3 1259.0 1730.0 1796, 0
109T167. 0 1.5 5 3 1230.0 1331.0 16740
1459391. 0 9z .4 =] 3 1526.0 1774.0 1493.0
Type 5 Radar Waveform_14
Burst Pulse C]_lirp Homber of
Dffset ¥idth C(as) Width Pulses per [PRI-1 (us) (FRI-2 (us) |PRI-3 (us)
(us) (MHz) Burst
2B1257.0 90.8 T 3 1236.0 1370.0 1395.0
55171Z2.0 BT. B T 2 1792.0 1719.0 -
g43140.0 G0. 6 7 1 1746.0 - -
1130858, 0 3.3 7 3 1a11.0 1199.0 1909. 0
225834, 0 g3.6 7 3 1467.0 1445.0 13758.0
S16947.0 B3.2 7 1 1242.0 - -
g0e1035. 0 g1.1 7 2 1595.0 1959.0 -
1093765, 0 93,7 T 3 1129.0 1255. 0 1745.0
189872.0 95. 7 T 3 1293.0 1825.0 1426.0
430503 0 BT.5 T 2 1773.0 1024.0 -
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Type 5 Radar Waveform_15
Burst Pulse Cl_lirp Humber of
Dffset Width (as) Hidth Pulses per |[PRI-1 (us) (PRI-2 (us) |PRI-3 (us)
(ns) (MHz) Burst
353296, 0 96,3 19 3 1515.0 1T14.0 1192.0
530125, 0 59.5 19 1 1951.0 - -
TT235.0 B3. B 19 1 107z2.0 - -
221T14.0 69, 4 19 z 1596. 0 1275.0 -
SET400. 0 B5. 6 19 1 1846, 0 - -
510435. 0 95.0 19 3 1226.0 1111.0 1739.0
559070 95, 4 19 3 1946. 0 1590.0 16350.0
204291.0 57.9 19 1 1951.0 - -
34TT24.0 a7. 2 19 3 1802. 0 1056. 0 1570.0
491461. 0 9.1 19 3 1865. 0 18683.0 1TEB6. O
41390.0 B4. T 19 1 1943. 0 - -
185413.0 83,4 19 3 17720 1BBG. 0 1789, 0
3305T2.0 5.8 19 2 1647.0 1942.0 -
474495, 0 4.7 19 3 1093. 0 1536. 0 1867.0
23457.0 96,5 19 3 1056, 0 1355.0 1155.0
165429.0 8.8 19 2 1149.0 1295.0 -
31z2144.0 g6.5 19 3 1759, 0 1553.0 1443.0
456595, 0 94.5 19 3 1326.0 1543.0 1353.0
SE46. 0 83.3 19 2 1146.0 1925.0 -
150535, 0 55.9 19 1 1411.0 - -

Type 5 Radar Waveform_16
Bur=st Pulse [:]_uirp Hamber of
Dffset Width (as) Hidth Fulsexz per (FRI-1 f(us) |[FRI-Z (us) (FEI-3 (ux)
(us) (MH=z) Burst
296132, 0 S6.0 20 1 1174.0 - -
439150. 0 g6 T 20 3 1zz4.0 1543.0 1113.0
584597, 0 8T 20 2 1965.0 1254.0 -
132303.0 96. 4 20 3 1262.0 1505.0 157T3.0
2TEEL1. 0 83.6 20 3 1794.0 1309.0 1552.0
422059. 0 T3.3 20 2 1248.0 1932.0 -
SBEEOS. O TB. B 20 z2 1390.0 1995. 0 -
114810.0 8.5 20 2 110z.0 1ETT.0 -
259530. 0 T4. 6 20 2 1533.0 1233.0 -
405643. 0 Bl.Z2 20 1 1091.0 - -
S45T1Z. 0 B3 6 20 2 1534.0 1933.0 -
QEEGZ. 0 a7.2 20 3 1354.0 1139.0 1960. 0
241513.0 3.4 20 z 1636.0 1686. 0 -
385753, 0 94.0 20 3 1E5T.0 1221.0 1253.0
SEZE52. 0 B4.2 20 1 1263.0 - -
T3151.0 0.1 20 z 1223.0 1372.0 -
22E566. 0 a1.0 20 3 13z27.0 1019.0 1515.0
3EEE59. 0 B7.9 20 2 1521.0 1546.0 -
S13492.0 T1.0 20 2 1967T.0 1009, 0 -
B145T.0 B3 T 20 1 111o0.0 - -
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Type 5 Radar Waveform_17
Burxt Pulse Cl_lirp Humber of
Dff=et ¥idth (us) Hidth Fulses per (FRI-1 (us) |[FRI-Z2 f(us) (FEI-3 (us)
(u=) (MHz) Burst
2Z2666T. 0 96. 3 17 3 1397.0 1041.0 1713.0
F90024. 0 BE. 5 17T 2 1934.0 1067.0 -
54968530 95.0 17 3 1511.0 1496.0 1296.0
4531638.0 9z.8 17 3 1900.0 1373.0 1225.0
209155.0 7.7 17 2 1952.0 1251.0 -
3T1115.0 57.4 17 1 1356.0 - -
SE9461.0 a1.9 17T 3 1901.0 1375.0 1544.0
28524.0 BE. 0 17 1 1254.0 - -
1839095. 0 96.5 17 3 105Z.0 1065.0 1976.0
351187.0 59T 17T 1 1454.0 - -
S11150.0 TB. T 17 2 1863.0 1566.0 -
gEOZ. 0 g6, 4 17T 3 1425.0 1B805. 0 1B63.0
1899320 BE. 3 17 1 1859.0 - -
329534.0 9z.8 17 3 1205.0 1903.0 1921.0
492512.0 61.5 17T 1 1234.0 - -
BS4275.0 59.5 17 1 1155.0 - -
149399.0 80.9 17 2 1125.0 1251.0 -
3106861, 0 BT.3 17 2 1261.0 1860.0 -

Type 5 Radar Waveform_18
Burst Pulse Cl_lirp Homber of
Dffset Width (us) |Fidth Pulses per |PRI-1 (us) (PRI-2 (us) |[FRI-3 (us)
(us) (MHz) Burst
549559. 0 85.8 g 3 1695.0 1164.0 1741.0
11385852.0 9z 4 g 3 1664. 0 1803. 0 1824.0
234335.0 B3. 3 g 2 1482, 0 1590. 0 -
524696, 0 69.9 g 2 1TE9. 0 1155.0 -
S14057.0 83.4 g 3 1031.0 1T36.0 1569.0
1104570, 0 g6.0 g 3 1441.0 1076, 0 1z247.0
198555, 0 g0.4 g 2 1506. 0 1352.0 -
4558745, 0 BT.6 g 2 1T15.0 1844. 0 -
TTI966. 0 53.9 g 1 1834.0 - -
10TOOZE. 0 g1.5 g 2 1286.0 1143.0 -

Type 5 Radar Waveform_19
Burst Pulse Cl_lirp Hamber of
Dffset ¥idth (us) Hi1dth Fulses per (PRI-1 (us) |[FRI-2 (us) (FRI-3 (us)
(ux) (MHz) Burst
180965, 0 80.5 5] z2 1904.0 10585.0 -
503659, 0 TE. & & 2 1150.0 1814.0 -
825421.0 87.8 :] 3 1300.0 1483.0 15586.0
11453200 B3.5 & 2 1937.0 1T42.0 -
141226.0 T3.8 & 2 1T54.0 1166.0 -
4683591, 0 B9.6 & 2 1422.0 1514.0 -
TETEST. O 59.6 & 1 1070.0 - -
11078710 89.3 & 3 1459.0 1T60.0 1542.0
101349.0 1.5 & 3 1025.0 1992.0 1671.0
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Type 5 Radar Waveform_20
Bur=st Pulse C]_lirp Humber of
Dff=set Ridth Cas) fidth Pulses per |[FRI-1 (us) (FRI-Z2 (us) |PRI-3 (us)
(us) (MHz) Burst
200015, 0 86.0 18 3 1596.0 1565. 0 1039.0
352919.0 B3, T 15 z 1495.0 13749.0 -
S05285. 0 TE.2 15 z 1159.0 1825.0 -
Z9165.0 81.5 18 2 1260.0 1852.0 -
152095, 0 G0, & 15 1 1544.0 - -
334386, 0 gz.0 15 z 1245.0 1180.0 -
487997. 0 B4.5 18 1 10920 - -
103561.0 4.5 15 3 1554. 0 1396.0 1915.0
182735.0 g2.3 15 z 1812.0 1795. 0 -
315295.0 g0.5 15 2 1351.0 1606, 0 -
4BTOZ5. 0 86. 6 18 3 1204.0 1374.0 1385.0
G20710. 0 §2.5 15 z 1273.0 1202.0 -
144355, 0 546 15 1 1T15.0 - -
295783. 0 89.3 18 3 1200.0 1912.0 1437.0
445574, 0 736 15 z 1679.0 1447.0 -
AO0930. 0 gz2.2 15 z 1799. 0 1707.0 -
125415.0 |7 18 2 1033.0 1315.0 -
27E533. 0 95. 4 15 3 1800, 0 1955.0 1457.0
430334, 0 TE. 4 15 z 1850. 0 1105.0 -

Type 5 Radar Waveform_21
Burst Pulse C]_lirp Homber of
Offset ¥idth (as) N¥idth Pulzez per |[PRI-1 (u=s) |[FRI-2 (u=z) |[FPRI-3 (us)
(us) (MHz) Burst
G13E6Z2. 0 83.5 17 3 1854. 0 1084. 0 169T.0
112833.0 59.0 17 1 1930. 0 - -
274234.0 BZ2.3 17 1 1005. 0 - -
435553, 0 g0.0 17 1 1195.0 - -
596472 0 53.4 17 1 1729.0 - -
Q25T 0 g0.0 17 1 1205.0 - -
25286830 85.6 17 3 1619.0 19z20.0 1351.0
414473.0 £9.9 17 z 1162.0 1954. 0 -
575734, 0 T2.0 17 2 1276.0 1460.0 -
T2991.0 58.2 17 1 1249.0 - -
234199.0 B2, 6 17 1 1750.0 - -
393509, 0 Q6.5 17 3 1413.0 1755. 0 1355.0
555610.0 83.2 17 z 1107.0 1975.0 -
52975, 0 T2.3 17 2 1722.0 1206.0 -
2138730 B7.8 17 2 1857.0 1945. 0 -
3T3616.0 95.0 17 3 1835.0 1540.0 15584.0
534255, 0 5.7 17 3 1a74. 0 1aTz.0 19z25.0
33z210.0 59.5 17 1 1706, 0 - -
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Type 5 Radar Waveform_22
Burst Pulse C]_lirp Homber of
Offset Width (as) |Tidth Pulses per |[PRI-1 (us) |[PRI-2 (us) (PRI-3 (us)
(us) (MHz ) Burst
184377.0 0.5 19 1 1176.0 - -
3372690 5T.T 149 1 1177.0 - -
4ETTOR. 0 a3.0 19 3 1046. 0 1888. 0 1802.0
12623, 0 £3.5 19 2 1392.0 1181.0 -
165449. 0 51.4 19 1 1533.0 - -
31687020 a3 1 19 3 1827.0 1703. 0 1279.0
469335, 0 6.8 19 3 1268.0 1357.0 1147.0
BE2E45. 0 BT, 4 19 2 1633.0 1474.0 -
145665, 0 99,4 19 3 1778.0 1956. 0 1924.0
2OEE55. 0 T5.8 19 2 1223.0 1944.0 -
449769, 0 87.3 19 3 1329.0 1963.0 1663.0
BO5435. 0 B4 1 19 1 112a.0 - -
127383.0 884 149 3 117a.0 1093. 0 1342.0
279302, 0 95,1 19 3 1418.0 1346.0 1710.0
4324290 T4.2 19 2 1144.0 182E.0 -
5851950 &3.3 19 2 1631.0 1004. 0 -
105999 0 55.T 149 1 1440.0 - -
2R1455. 0 82,7 19 2 1025.0 1313.0 -
4136490 T3.6 19 2 1T16.0 1255.0 -

Type 5 Radar Waveform_23
Burst Pulse C]_lirp Homber of
Offset Width (as) |Tidth Pulses per |[PRI-1 (us) |[PRI-2 (us) (PRI-3 (us)
(u=) (MHz ) Burst
3298920 53,6 11 1 1781.0 - -
131683, 0 T2T 11 2 1783.0 1095. 0 -
354913.0 T4 11 2 1055. 0 1685.0 -
STTTTE.0 T5.0 11 2 1873.0 1418.0 -
8023930 B2.0 11 1 1524.0 - -
103922. 0 9z.9 11 3 1323.0 1743.0 1632.0
327085, 0 TE. 3 11 2 1763.0 1914.0 -
550256, 0 69T 11 2 1387.0 1977.0 -
TT2443.0 841 11 3 13450 1840.0 1216.0
TEES4T. 0 534 11 1 1140.0 - -
300382, 0 B0, 1 11 1 1335.0 - -
521584, 0 6.8 11 3 1560.0 1913.0 1996. 0
TASZEE. 0 944 11 3 1487.0 1173.0 1399.0
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Type 5 Radar Waveform_24
Bur=t Pulse C]_lirp Hamber of
Dffset ¥idth (us) Width Fulzes per |[PEI-1 (us) |FRI-Z (us) (FRI-3 (us)
(us) (M=) Burst
399060 T3.0 16 2 2000.0 1805.0 -
2z21152.0 T2 B 16 pa 1365.0 1523.0 -
402593, 0 BT. & 16 2 1053.0 1377.0 -
S82823.0 a7.7 16 3 1213.0 1219.0 13586.0
175950 g3 4 16 3 1395.0 1196.0 1393.0
199109. 0 B4 .9 16 1 1355.0 - -
380766, O 57.5 16 1 1444 .0 - -
SE2500. 0 B4, 3 16 1 11953.0 - -
T41916.0 T3 2 16 2 1672.0 1731.0 -
17TB0Z23.0 G861 16 3 1797.0 1973.0 1194.0
358421.0 B0. T 16 1 1409.0 - -
539561.0 a7 16 1 1987.0 - -
T19501.0 82.6 16 2 1645.0 187T4.0 -
154552.0 5T.8 16 1 1156.0 - -
335474.0 1. & 16 2 1190.0 1518.0 -
S516344.0 BT.5 16 2 1625.0 1620.0 -

Type 5 Radar Waveform_25
Burst Pulse Cl_lirp Homber of
Dffset Width (us) |Fidth Pulses per |PRT-1 f(us) (PRT-2 (us) |FRI-3 (us)
(us) (MHz) Burst
1242063. 0 2.5 g 2 1485.0 1986. 0 -
234691.0 100.0 g 3 1402.0 1157.0 1173.0
552072, 0 BE. 5 g 1 1561.0 - -
879239.0 851 g 3 1478.0 1287.0 1563.0
1202704.0 .3 g 2 1118.0 1950. 0 -
1947230 a0. 1 g 3 1549.0 1377.0 2000.0
5172540 g6.9 g 3 1694.0 1362.0 1153.0
839363, 0 89.5 g 3 1321.0 1340.0 1340.0
1163033.0 g2, 7 g 2 1696. 0 1292.0 -

Type 5 Radar Waveform_26
Burst Pulse C]_lirp Hamber of
Dffset Width (us) |Fidth Pulses per |FRI-1 (us) |[FRI-2 (us) |[FRI-3 (us)
(ns) (MHz) Burst
a7244.0 75.9 15 2 1015.0 1810.0 -
268453.0 5.6 15 2 1310.0 1528.0 -
449751.0 T5.2 15 z 1350.0 1341.0 -
B30564. 0 8.3 15 2 1633.0 1571.0 -
BSOTE. O 527 15 1 1080, 0 - -
248445, 0 B4.0 15 1 1887.0 - -
426596, 0 g9.2 15 3 1475.0 1343.0 1324.0
BOTE49. 0 89.0 15 3 1776.0 1134.0 1037.0
42497.0 93.0 15 3 1827.0 1745.0 1075.0
223475.0 9.2 15 3 1883.0 1008.0 1086 0
405610, 0 B3.8 15 1 1752.0 - -
SEB3TE. O 7.2 15 2 1243.0 1410.0 -
20223.0 866 15 3 1312.0 1623.0 1937.0
201133.0 94.9 15 3 1154.0 1114.0 1833.0
331831.0 a0.9 15 3 1801.0 1351.0 10g2. 0
5639440 75.2 15 2 1264.0 1529.0 -
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Type 5 Radar Waveform_27
Burxct Pulse Cl_lirp Humber of
Dff=et ¥idth (us) Hidth Fulses per (FRI-1 (us) |[FRI-Z2 f(us) (FEI-3 (us)
(us) (MHz) Burst
10586656, 0 59.2 9 1 1277.0 - -
ZE046T. 0 85.4 g 3 1361.0 1634.0 17T26.0
SE23517.0 ge. & g 3 1555.0 1525.0 1856.0
TE9R5S. 0 BO. & 9 1 1519.0 - -
1054163. 0 B5. 3 g 1 1215.0 - -
225259.0 79.5 g 2 1855.0 1654.0 -
4915802, 0 g5.1 9 3 1403.0 1268.0 1278.0
TSTZ12.0 54.4 g 1 1376.0 - -
1021311.0 52.1 g 1 1533.0 - -
1968116, 0 B1.5 9 1 1873.0 - -
460431, 0 53.5 g 1 1201.0 - -
Type 5 Radar Waveform_28
Burst Pulse l:l_lirp Hamber of
Offset Width (as) Width Pulzez per |[FRI-1 f(us) (PRI-2 (us) |PRI-3 (u=)
(us) (MH=z) Burst
EB18B3. 0 937 10 3 1771.0 1575.0 1541.0
QOEESS. 0 51.6 10 1 1043.0 - -
149732, 0 T73.0 10 2 1842.0 1317.0 -
390S50. 0 g5.0 10 3 1751.0 1841.0 1902. 0
B32403. 0 857 10 3 1034.0 1872.0 1501. 0
875075, 0 T8.3 10 z2 1838.0 1232.0 -
120139.0 54.9 10 1 1353.0 - -
362147.0 B2 4 10 1 1592.0 - -
BOZB03. 0 9.3 10 3 1513.0 1189.0 1579.0
9452435, 0 82.3 10 z 1554.0 1315.0 -
900s6. 0 86.0 10 3 1108.0 1366.0 1303.0
33197T.0 0.5 10 2 1295.0 1653.0 -
Type 5 Radar Waveform_29
Burs=st Pulse [:l_lirp Hamber of
Dffzet Width (as) Hidth Fulzez per |FRI-1 (u=) |[FRI-Z2 f(ux) [FRI-3 (us)
(us) (MHz) Burst
SE94TE. 0 2.1 11 2 1862.0 1171.0 -
T92635.0 1.5 11 2 1417.0 1592.0 -
55T38.0 TO.T 11 2 1345.0 1240.0 -
2TESET. 0 9.7 11 3 1655.0 1165.0 1250.0
S01TED. O B3.6 11 2 1952.0 1504.0 -
TZEO0BY. 0 57.9 11 1 1542.0 - -
25195.0 q0. 4 11 3 1267.0 1764.0 1017.0
251190.0 86.0 11 3 115Z.0 1117.0 1406.0
4754460 55.0 11 1 1208.0 - -
BOTISE. 0 5.7 11 2 1468.0 1151.0 -
T41.0 59.9 11 1 1252.0 - -
224351.0 B2.0 11 1 1097.0 - -
447T397. 0 54.6 11 1 1021.0 - -
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Radar Type 6 - Radar Statistical Performance

Trail #

1=Detection

0=No Detection

Trail #

1=Detection

0=No Detection

1

16

1

17

18

19
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24
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=
o
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[EEN
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28

(=Y
w

29
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30

N S e e N e e e N

Detection Percentage (%)

93.3%
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Type 6 Radar Waveform_0

Lise G |° L 2 3 4

o 5393 SeTa 5534 552 5602
5 5396 5364 5574 5406 5486
10 SE40 5494 BBl 5713 5311
15 5464 SE30 S3aT 5ETE 5617
20 SRS SEEZ 5715 SE36 5495
25 S32E SE04 5470 5555 5TOB
30 5324 5344 g2l 5691 5270
35 5441 goia goaz 5445 5395
40 5370 5350 5571 5344 5450
45 S484 SETE g5zl 5274 5505
50 SETT 5501 5257 5702 Sz54d
55 5720 S2a1 5364 SEET 5416
60 SESE 5517 5404 SE9G S3BZ
65 550 5544 54TE 5723 5559
TO 5394 554z S5E4 5615 5330
TS S44R 5397 5274 5544 5573
i 1] 5371 5714 5333 SEEE 5620
i goad 5431 S493 5301 5419
90 SE3T SE4d S2OR 55TT 5398
a5 5347 5303 5356 5490 5399

Type 6 Radar Waveform_1

Lise diity) |° L 2 3 4

o 5551 5517 5475 5335 5347
5 5438 5391 SES4 5472 5271
10 5417 5424 SE3E 5801 ST0Z
15 ST04 5341 SSET SETS SETE
20 st SESE 5304 5651 565
25 5574 5350 5531 SEEE 5538
30 551z 5541 SER 5539 5501
3s S5TR 5355 5458 5354 5293
40 go43 SeaT S4TH 5308 5493
45 CERS SeT3 S430 5255 5574
50 S2a4 5378 SES3 SEET 5555
55 CE4R SE45 5435 5555 5713
60 gzl gEal SE9a 5555 5343
65 5447 5473 SEYE 5705 5453
TO 5254 5353 5713 5251 5408
TS 5370 SZRT SESY SE55 5311
80 5507 5535 ST0S SE3A 5363
85 5434 5333 5464 5650 5653
90 S2ad 5544 5544 5617 5327
95 v 5441 5594 5453 S3TT
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Type 6 Radar Waveform_2

Lise ot |° L 2 3 4

0 5331 E281 B411 5480 SRR
5 ESTT 5316 5254 BRIS BATE
10 5348 stk SBT3 5321 BTZ3
15 5317 5468 5573 5TEZ0 5393
20 SEEE 53TT 5250 SR43 SBA1
25 5412 5299 525 1= BETE
30 5554 5430 SE20 52T 52T
35 5397 E549 EEES S448 B45T
40 BRO1 EEE1 ETE1 BE5E SRAZ
45 BETT 5313 EEE0 SRET S4ZE
50 5704 5301 53T 5483 E5A3
55 5594 i) 5404 SR 5410
60 52Tl 5420 SEd4 SAT4 SR45
65 sl BEES B5e4 5315 5541
TO 52ST 5348 5460 5711 5334
75 52z 5475 SE1T SRAY B2A5
80 EEZ 5403 5400 B2Ad 5485
85 Baz2 5437 5402 B2E3 BEAT
90 5701 ER11 50 5361 BR1E
95 S5R39 5485 5374 B5a3 G5A4

Type 6 Radar Waveform_3

r et G |0 1 ? 3 ‘

0 EESR E5Z0 E34T SRED 5409
5 SE19 5335 5329 5323 5307
10 SBST 5462 5714 5516 S2Rg
15 5405 5595 SETE SEES 5585
20 BET4 C448 B2ES sy SR
25 SETS SEZE G462 5498 SR05
30 il 5416 5STT 5404 5457
35 Eo04 EG36 SE40 5451 5509
40 B3T1 5440 B2ER SR5S 5405
45 5509 5293 5255 5274 5543
50 5691 5511 5255 SZa0 5300
55 5574 5437 B2TE 5553 5T18
&0 BRO1 ERES E53D 5436 555
65 BEge 5567 5339 5497 SEE0
70 5475 5464 5464 S5ET 5354
75 5700 5419 5454 5472 5273
80 BR300 EET2 EER1 Sad S2R5
85 5614 5TE0 5703 5592 SEOT
a0 5452 5570 BR3S 529 5301
a5 SRS S4ER G442 5521 5433
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Type 6 Radar Waveform_4

List oy |° L 2 3 4

0 36E B2E4 B2E3 5T24 5251
5 BEE1 B2E3 5404 G486 5514
10 o] 5271 B2E0 5T11 520
15 5493 ET22 B304 BT13 Ba02
20 EEES ER1Z2 ET04 SROT E5AE
25 E478 EEES EEO0 SR40 B2A0
30 305 EG34 EETE 5414 BRTS
35 EZSE E344 B3T4 % B3TE
40 5349 5597 EEER 5435 BETS
45 E341 E332 EE3R ESTE B3ET
50 5431 5331 5474 S402 S4Ad
55 EE0T 5433 B420 SRZE E571
60 BRO1 E533 EEEQ 5393 SROE
65 EE43 ET1E B30T SRGE BEAT
T0 EEER EB10 BAET 5333 B3TE
75 EEE2 E5T4 EB1S 5254 AT
80 E2ES 5353 BEZS S447 B2AE
85 ER41 ER14 EEE2 BRAE BRAT
a0 E5T2 E503 5343 5455 B34T
95 525 B4E5 E5Z1 B428 5500

Type 6 Radar Waveform_5

List Gy |° ! 2 3 :

0 BS54 E53 EE04 5410 5471
5 ETO3 E2E5 5474 SR49 ETZ1
10 E422 ER3Z 5321 E334 5311
15 5484 5374 5407 E253 5494
20 E593 EES1 EE45 5335 550
25 5387 5427 SZ08 ST04 BET4
30 5302 SEEY 5491 5352 5353
35 sa1z 5717 5347 5615 BSET
40 5690 5432 5535 5406 SB53
45 5270 5253 5424 5390 SR
50 5368 5641 5607 5352 SBAS
55 5700 BRSZ 5461 SRES 5714
60 5500 5291 ESTS 5455 5325
65 5521 5492 5277 5517 5451
TO 5545 5250 5508 5457 SEST
75 5337 5597 SE61 5T10 5251
80 B35 EROY 5317 5510 EZ50
85 5361 501 EE2g 5404 5440
a0 E591 E512 5301 E2Te BE54
95 ESTE 5409 5319 5500 5448
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Type 6 Radar Waveform_6

List om0 |° ! 2 3 ¢

0 5304 5354 SR30 5571 5313
5 E3AT ERAS 5554 5Ti5 5550
10 E353 5421 E3A2 5524 533z
15 EoTE 5404 510 5323 SESA
20 Sa01 BaTE E5aE 5330 5553
75 5T20 B2TY 54809 5430 5703
30 5441 SRSE G445 SEET SEOZ
35 5432 5351 5435 5411 SE30
40 E515 54T3 SR4E SE50 SET4
45 5507 5351 SZAT 5255 5517
50 5305 5433 5523 5365 5313
55 5335 5533 5471 5354 5456
60 5520 5320 SELT 5274 5TZZ
65 5B31 5349 53T3 5251 5327
TO 55a2 54A0 5506 5623 5296
s 5393 5TLT 5320 5436 53
80 5390 5481 553 5256 5556
85 5420 5343 SRAEY 5503 5384
90 SRTT SRS SROT SB35 5301
a5 5831 5481 5307 5361 5477

Type 6 Radar Waveform_7

List @y |° ! 2 3 4

1] 5559 SRE3 5566 5257 5533
5 5409 STOT SRZS 5403 5282
10 S2nd SRS 5T24 5353 SEB0
15 5531 5518 5276 551z 5533
20 SRzd 5419 5526 5511 5703
25 5702 55734 SZET 5483 5544
30 5405 5307 5279 5830 5520
35 SRZE SRz 5455 5895 5383
40 SRES 5411 S2R9 5803 SBEa
45 55400 5320 5393 5484 5494
50 5553 5272 5525 5255 5447
55 Sez1 S4R5 SRET 5443 5545
60 S4aT Vs SR43 5524 54491
65 SSRS 5SRO 5255 SB04 5265
) 5362 5375 SRTE 5433 5263
s 5645 5631 5470 SB5Z2 5691
80 5273 S4RZ 5515 5ET1 5387
85 5410 5715 S0z 5318 SE3A
90 5475 SRa0 5340 5525 5486
95 5674 5364 5513 5715 5317
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Type 6 Radar Waveform_8

List OK2) |° L 2 3 :

0 5334 38T 5502 5413 3373
9 9451 a63Z2 3704 3566 459
10 3583 5474 9444 9374 SET3
15 9655 36149 a3£1 3585 a5z0
20 60T 3565 9411 5489 5389
25 o555 2430 o635 2301 o5ES
30 2433 SZ65 2425 o523 2450
35 5659 STIT 5575 SBOE 5610
40 SEEE 5303 SE5E 5554 SZB6
45 5435 SBEG SBT3 S4BT 5373
S0 5407 5647 5563 5535 45T
55 5547 5341 5644 5701 ST15
60 55449 5413 S612 5311 5410
65 5454 5366 5263 5271 54356
TO 5285 5391 5332 5851 5582
™ 5580 5659 5709 5452 5515
80 5275 5465 5511 5524 5712
(i 4 S6Z5 5563 5323 5594 5408
a0 5616 5513 5394 5532 5416
95 9655 9274 9378 943% 3578

Type 6 Radar Waveform_9

List Q2 |° ! 2 3 :

0 95594 S6E2a 9435 2579 3585
9 5493 5654 5304 52254 5318
10 5524 5263 5582 o839 5395
15 5264 5310 STzE D366 5409
20 a5Ed S283 5506 2500 24TE
25 9665 5407 95356 22687 9335
30 SBE4 54149 S69T 5640 S6E0
35 SB45 5701 59333 9371 SZE6
40 5615 5356 53149 5364 5351
15 aE61 94Ed 93:9 S6TE 99E3
a0 3556 3546 3370 9285 9357
55 SB55 5336 5365 2287 5644
60 S4TE 5452 5291 SBET SBE4
65 9355 ST0Z 5601 5330 5610
TO SEST S63T 9663 24351 54549
T™ 96T 5505 9564 9256 aTiT
80 S6Z1 5305 5401 5354 SBZ5
85 5258 5441 SBTS 5503 5581
a0 S4BT SEE9 S4zZ S8351 5380
25 54449 a3zl 3540 S6TE a5:9
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Type 6 Radar Waveform_10

Liss Guto) |° ! 2 3 :

0 BETT 5300 5374 5265 5437
5 BR3Z 5579 53T 5320 5525
10 5455 SRZd BRZ3 5ZBZ 5418
15 352 5350 5411 SE01 5434
20 BT E544 5492 5445 5553
25 5356 S2hd S4B 5384 STOR
30 5308 5654 5350 5454 53R
35 5424 SR42 5536 5535 5457
40 E5AE SE03 5559 5260 5BT1
45 5531 5461 5456 5382 5394
50 5440 SRAT BZET SERS Se0T
55 545 SR09 ESZE 5EBS 5253
60 B2 Ea41 5397 5Bas 5403
65 ER30 5205 5334 5263 5433
TO SBIT 5413 532D SBEE SZE0
5 5435 5550 BRES 5707 5T1Z
80 5494 5256 5561 5447 SEZZ
85 5453 5701 5448 5513 5304
a0 B412 5387 BRZE 5493 S4BR
a5 E3TE E524 5SS 5354 525z

Type 6 Radar Waveform_11

List. Obn) |° ! 2 3 ¢

1] E53Z BRZD 5310 G47R SBST
5 SRT4 SR01 5454 5483 5257
10 5ZEY 5413 SRA4 5457 5437
15 5440 S4RT 5453 5354 5313
20 5447 5533 5485 5551 5418
25 5441 SRS ESTZ 5308 5273
30 5294 5B11 555 SEOR 553
35 E504 515 535 S&a4 5449
40 el SR4 E5d1 5324 S&00
45 E511 5544 5435 5344 5275
50 SR1E SRES 5346 5394 5551
55 BE5S GB5A3 5T16 5354 5704
60 S4ET 5331 5347 55ZT 541A
65 SBT3 5405 SEED SBTT SE43
T0 5492 5504 5401 SE04 SEEG
TS5 SR04 5411 SRR 5514 5270
80 B35 SRS EZAY 5254 SaOT
85 EB19 BRTE SRIT 5E93 5315
90 5414 B4TE ESST 5T07 5552
95 5531 SRAD EFO5 SE03 5431
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Type 6 Radar Waveform_12

List G0) |° ! 2 3 :

0 5312 5393 57Z1 5480 5499
5 ST16 5526 55249 5646 5561
10 5695 SETT ST05 SB5Z 5455
15 5528 5594 54549 5404 5510
20 5455 Se0Z 5426 5573 5391
25 STOT SB32 S6TO SETE 5340
30 5412 5655 5565 5T13 5380
35 5456 5546 5703 5351 93BT
40 5363 5610 SE5T 5474 S4BT
145 5351 5491 SBET 5505 5455
S0 a1 S317 5264 5435 5692
55 5395 5446 5517 54351 SBTE
60 S6TS 5556 5496 5354 53548
65 STIT 5614 53149 5475 SEET
TO 59387 5570 5284 5356 S3ET
T 5525 5380 9421 SET4 5374
80 5585 o321 55149 5485 5507
85 5539 5253 Sz 5523 5330
a0 5430 5537 5587 5555 5620
a5 5500 55549 SEBT 54149 5565

Type 6 Radar Waveform_13

Liat 02 |° ! 2 3 :

0 S56T SE32 SBST 5851 5714
5 SEE3 55445 S604 9354 5283
10 SBZ6 5466 5271 93TE 5474
15 25149 aTEl o56E 2449 ST0E
20 9366 464 SB6E 2364 3585
25 5454 5393 3305 9374 9454
30 55947 5525 5453 553Z 5306
35 SBE5 53149 Se0Z = 5546
40 5340 5417 STOT 9345 5361
45 5471 5710 5563 o541 5501
50 2405 5493 9315 o524 2515
29 934E S84 a6Z1 2487 35449
60 aB61 33249 bl 9543 3565
65 5520 SB56 5274 5654 S6TS
TO 5642 SBTE 5297 o650 5363
T 5360 5510 5564 SB5S 5459
80 5374 5455 SE55 9516 5690
85 2507 2473 2689 STEE 24T
a0 957Td aZa0 2407 96351 440
95 9254 a614 3573 2640 9663
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Report No.: 2204RSU031-U4

Type 6 Radar Waveform_14

Liat G0 |° ! 2 3 :

0 3230 9396 3593 9337 3561
9 942z 9473 3674 5400 3500
10 5460 9255 931z 9567 3607
13 9373 9665 5484 54149 9374
20 9362 5405 9654 9356 9336
25 2601 2506 2403 o496 o533
30 2482 2663 2306 o504 53449
35 5410 5395 5285 5255 9355
40 5520 5355 S4TE 5345 5280
45 5451 53145 SBz1 5594 9355
S0 5251 SE64 5366 5T10 5335
55 SE64 5347 5425 SE94 5339
60 5351 5274 5585 5466 5511
65 5343 5605 5655 5517 54449
TO 5475 5397 55249 5443 STO7
™ 5610 SE36 5455 5502 SB35
&0 56449 5415 5513 5320 53149
(i 5580 5528 5443 5572 55449
a0 59322 5266 5831 5596 5557
95 9533 9280 9296 G666 9253

Type 6 Radar Waveform_15

Liat G2 |° L 2 3 ‘

0 5505 S635 35249 5493 306
9 5464 54895 3274 9563 3329
10 2391 S616 3353 G665 2521
15 5695 5403 5293 5442 5611
20 53582 5528 5346 5263 5310
25 5274 5285 ST07 5610 5535
30 5427 5439 5403 5458 5324
35 5453 5501 5291 5443 SETT
40 5699 5603 5T1Z 5342 5597
145 5334 5401 5552 5550 SB53
50 SB32 5370 5417 5539 S605
55 5435 5374 5526 5513 5491
60 5371 5516 5694 5427 5292
65 5554 5544 aT24 5252 5341
TO 5251 5650 5400 5378 5693
™ 5402 SETE 5278 SB1T 5612
80 5416 5335 5451 5510 5605
85 5313 5254 5264 5511 5555
90 5452 5502 5262 SB5Z Se0Z
95 5375 5645 5851 SB35 5436
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Report No.: 2204RSU031-U4

Type 6 Radar Waveform_16

List onty) |° 1 2 3 1

0 E2E5 5399 B4E5 SRS BRES
5 508 B420 B354 5251 E536
10 5700 5405 5304 5385 Eo4
15 5308 E530 5398 S4aT 5325
20 ALk ot 5354 BZA0 BZE3
25 5540 5Bl 5435 5714 54TE
30 SETT 5311 556 STOT B5EZ
35 izi=r 55eE SRS SREE 5535
40 SRS SRO 5380 5330 5314
45 5484 5640 SRO3 5411 5545
50 5468 5413 i 5455 SRR
55 5333 5E19 5332 5365 5500
60 SES1 5261 525 SR 52T
65 5503 SEE3 5554 5B11 S4RZ
TO 55T 52Ss SEDS SEAD 5361
75 R4S 5208 Ea24 BG5S BTzE
80 EETZ EG44 EE0T 5325 53153
85 ESTE E324 EEOR B423 5436
a0 B27S C4ER 5427 SRS BR3E
95 G464 ERES 708 BREZ 5334

Type 6 Radar Waveform_17

Lise G2 |° ! 2 3 4

0 5540 SE3E 5401 5345 5365
5 EE45 5442 5429 5414 S2RG
10 EE31 SEEQ g5z 5550 SSR3
15 5209 EEST g402 SELT 5301
20 5255 5325 5344 5256 5455
25 E561 5343 5510 5719 S2aT
30 £353 E2ER Ca54 kb E305
35 5355 53TE Sa02 B3TT E20q
40 £54T SE20 5433 5455 SSRT
45 CROS EEGE £330 B2aET Ly
50 5519 550z SEA0 5399 5339
55 5334 552 5336 s 5371
&0 SES1 SSER E51E S446 SCRG
65 C452 EEO9 £391 5405 CZE5
70 5649 5503 5454 5320 5517
75 5415 5467 CETE SR3D S2B0
80 C453 EEEd CROT 504 Saal
85 S2ge 5323 5358 S4aT 5523
a0 S288 55oz CEE4 EST3 5724
a5 C408 5304 LTl ET0T 5505
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Report No.: 2204RSU031-U4

Type 6 Radar Waveform_18

List G0 |° ! 2 3 .

0 3320 540z 9337 3506 3655
9 S65T 9367 3504 5480 3475
10 S56E 5453 2573 2300 o554
15 5387 5309 5505 93534 5454
20 5266 5341 STO4 5316 5413
25 5366 5447 5544 5256 SB61
30 5310 9451 9633 63T 9333
32 2396 a£51 a5:49 3516 9313
40 5474 5455 9355 5430 5257
45 5274 SB50 5659 5709 Se9z
S0 SB35 5423 5570 5591 5453
99 5721 5527 56149 5524 5343
60 2307 9283 9536 S6Ea 9393
&5 934E 5489 2284 401 SZ60
TO 5601 5295 5543 59343 5705
™ SB03 5303 S6z1 5274 5456
&0 5535 5513 SBST 5416 5370
(i 223G 929Z 5404 9594 9357
a0 235 3515 9256 a441 S2596
a5 5454 S5z SETO SeOT SEO0G

Type 6 Radar Waveform_19

List M2 |° ! 2 3 .

0 5475 5641 5273 5570 5430
9 5254 53589 5574 5643 5304
10 9396 aTZE a614 5495 3605
15 3475 9436 3603 95E5 9526
20 3685 95E3 S65Z S6TT 95582
25 5265 5564 5645 55TE 5425
30 5550 SZBT SESE 5310 5360
35 5375 S45T 5522 5527 Se2T
40 5557 5423 5525 5427 5891
145 5255 STIT 5287 5452 5514
a0 5594 5821 5302 5654 SBE5
HH aT15 3573 aT14 a64Z 9ZTd
60 941Z 2701 3571 93T 9435
&5 o598z 2350 26T 2433 o563
TO 5346 5415 9313 SEO0G 5597
TS ST13 5355 5561 SB56 SESE
g0 SBEG 5353 5480 S22 5355
&5 5401 5532 5594 5315 5610
a0 5492 5544 5447 5295 5391
95 9333 36Tl 3600 5456 9336
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Report No.: 2204RSU031-U4

Type 6 Radar Waveform_20

Liat Q2) |° L 2 3 :

0 £S5 5405 9654 9256 SETE
9 SZ96 5314 5654 5331 5511
10 93T 5603 SB55 5593 5626
15 5563 5466 5711 5570 5718
20 5703 5659 5720 5427 5650
25 5470 S6TS SETT 5612 S4BT
30 5536 5699 5339 55549 5514
35 5575 5318 45T 5441 5640
40 5361 5293 5424 5523 5709
145 5341 5300 5340 5364 S6TZ
50 5391 5507 5512 5425 5527
55 5429 5461 SBET 5444 5613
60 5654 5566 5381 5294 5710
65 5643 5460 SBZ4 5457 5609
TO 5476 5573 5651 59324 5619
™ 5445 5493 5271 5459 5415
80 5395 5252 5497 5516 5275
85 5564 5446 5317 5502 5304
90 SETS 5251 5355 5451 5485
95 5435 5439 5623 5353 SETT

Type 6 Radar Waveform_21

List G0 |f ! 2 3 :

0 2513 2266 620 2417 2492
9 5435 5336 52254 5494 2718
10 52258 2397 SE96 9313 o647
15 2554 9593 9339 615 2711
20 2Ea3 S661 3511 2623 9261
25 92541 2403 2351 2646 5509
30 2425 SB56 5373 5653 5663
35 o559 S610 9355 5305 9345
40 5299 9533 o421 2452 559z
15 2124 22196 2634 644 2476
a0 9TES 240 3330 5456 325139
55 2451 o619 SB5E 5595 o573
60 o556 o558 2466 9392 o616
65 9271 2475 9255 9285 ST09
TO 2103 2631 2674 9326 2370
™ 2600 2697 2603 99ET 2573
80 5395 2447 400 2455 9338
85 S4EE o529 o497 o565 =700
a0 30z 9310 9515 o630 5360
295 93TE 5506 2396 2317 2942
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Report No.: 2204RSU031-U4

Type 6 Radar Waveform_22

Lise Gie) |° ! 2 3 4

1] VAt 505 E55E 5573 5T1Z
5 BATT 5261 5320 S5E0 5547
10 BSAT SBA1 BZAZ 5503 SEES
15 SR4Z 5TEZ0 5345 5563 SEET
20 SREZ 5449 SROZ 5503 5596
25 SRZ4 5480 SROE 5455 SEE0
30 L 5411 SRS 5294 SBT3
35 5317 B2E5 B452 S25d 53E6
40 ET1E S42E B2O5 5515 5331
45 EETE A 5319 5344 5521
50 A RS2 el S5E4 SEZa
55 5303 STOT 5435 5334 5T0Z
60 5721 5315 5370 5347 SETZ
65 SBES 5525 SE0G 5253 5271
T0 552 5540 SRS 5445 5513
75 5551 B3TT SB1E 5308 5841
80 1= B2Ad 5400 5297 5301
85 SR14 S3aT 5451 G4BT 5318
90 5548 5415 S4R0 5436 5561
95 5205 GRS B5T3 SEZE SEET

Type 6 Radar Waveform_23

List Oln) |° ! 2 3 :

1] 5451 SZAY 5497 5264 5554
5 5519 BZE3 5404 5723 5274
10 54595 5450 5305 5703 SR3
15 BFES B3TZ 5445 SE03 5344
20 SR30 515 SR40 5597 5564
25 5415 5347 5334 SE3E 5714
30 R0 E300 E5TO 5504 SB3T
35 5306 5350 BATS 5273 5533
40 BZE0 5555 E511 5553 5441
45 E51Z SRS 55z 5590 B3TT
50 540z 5311 vty 5353 5350
55 5354 BTzE 5420 5354 S427
60 el 5540 5356 5411 Sa0S
65 EB1E 5316 5543 BEZ1 5721
TO ES1T S41T B4z 5337 5401
75 5549 515 S4R9 5554 SEEZ
80 ERZY 5251 E5A4 5506 5704
85 VA 5450 BT11 5361 5331
90 % b E50z 5459 5713 SB3Z2
95 X E5a3 Vi 5431 5503

85 of 389




Report No.: 2204RSU031-U4

Type 6 Radar Waveform_24

List OK2) |° L 2 3 ‘

0 aTo6 5503 2428 9425 S£549
2 9361 S653 2474 9411 2456
10 933E aT14 9344 9423 aT10
15 5343 5489 2551 2653 o536
20 o635 o654 o581 o554 o542
25 5303 5291 5537 5315 SETS
30 SEST SE64 S5ET SE2T 5691
35 5495 5564 55449 SE64 5354
40 5594 5491 5651 5509 S61T
45 5532 SBT3 5435 5455 SB50
S0 55249 5401 5364 SBSZ 5564
55 SB0G 5493 5414 5455 5576
60 5490 5554 5539 SZB2 5366
65 5570 SBE0 5252 SBET 5659
TO 5494 5340 5250 5380 5454
T™ 55849 ST0Z 5543 5406 5361
(il 5345 5573 5292 525849 5654
(i 4 9553 9324 2426 3705 3456
90 9538 932% 3520 3557 3580
95 9671 S653 SB6E S63E2 SET4

Type 6 Radar Waveform_25

List O2) |° L 2 3 :

0 9456 SETE 9364 3556 S616
2 3700 a5 9554 9574 3315
10 SE63 S600 2482 o521 SESE
15 o354 o529 o654 o693 2350
20 5549 S2TH g5z2 SBT3 5515
25 SEGE 5615 5643 54149 5307
30 5396 SB50 5454 9367 5563
35 5511 SEST 5655 44z 5364
40 SES0 STO5 5289 5429 5446
45 5506 54449 5512 5261 5505
S0 5463 5526 5452 5455 5475
55 5513 5321 29T 5332 5312
60 5355 5614 SZB6 5435 5366
65 5365 5305 S5ET 55149 5696
TO 5559 5574 5492 SB63 5326
T™ 5440 S4TT 5356 S4BT 5453
(il 3709 9273 9524 9653 3374
(i 4 S601 SZBZ SEG6 3651 3385
a0 2354 3670 3507 3510 aZ61
95 2487 4351 2439 5699 53T
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Report No.: 2204RSU031-U4

Type 6 Radar Waveform_26

Liss auto) |° ! 2 3 :

] SZER 5511 5300 SB50 5361
5 5267 Sa30 o] SERE Eoes
10 5669 5354 55e 5T16 BETT
15 s4ez SESE 5Zge 5646 5547
20 5557 5444 5560 SBES 5455
25 5457 5470 5371 5341 5435
30 5534 5441 55E2 5337 5709
35 EETY 5271 ET13 SR19 5504
40 ES4T S35z E36T SRR E503
45 E3Ta E402 B384 5454 E5A1
50 B350 E402 E408 E2ag 53R
55 E509 E25i CEOR 5356 5431
60 5330 EET3 CEER E300 S4A5
B5 5257 5204 5374 E2R0 E31E
T0 5443 5326 5710 5426 5325
75 5354 S41B 5505 5435 5454
80 5515 5283 5564 5334 5347
85 5538 5461 5556 SRS 5437
90 5491 5321 5711 5651 5306
95 BETa 5455 5493 5485 5550

Type 6 Radar Waveform_27

List. Oin) |° L 2 3 ¢

0 5521 BETS 5711 5336 BATS
5 5309 SRS 5TO4 5325 5F54
10 5503 SRS 5564 5436 5205
15 5510 B30 BEEE 5691 5254
20 ESES 5513 5501 52T G461
25 5345 5419 E5T4 5724 5375
30 5480 B428 5393 e 5459
35 E52q E343 E3BZ 5509 Vi
40 BSOS 5483 E465 5305 5354
45 E5OT 5307 B4TE 5447 E51Z
50 Sa14 5615 SASE 55a2 5554
55 ot 5499 5304 SRAT SRE0
60 ET1Z 5425 53T 5300 5506
65 542z 5505 5589 CRTZ 5591
TO 5417 BET1 SE01 SR SATE
75 5429 5395 ES43 RS0 ERSE
80 5385 B2 E4T4 5550 E553
85 5590 5497 ] ESTE EZE0
90 5336 B4ET ERS1 5407 5430
95 5408 5531 534z 5443 B5Z5
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Report No.: 2204RSU031-U4

Type 6 Radar Waveform_28

List OO0 |° ! 2 3 s

0 56T 5514 5647 5497 5423
9 3351 96T 9304 5491 3553
10 9434 944z 3605 3631 33149
13 5583 9435 9391 aZ61 5451
20 2476 2ET1 2611 S30Z 9353
25 5409 5522 5414 5355 5440
30 5263 5252 o452 5550 5305
35 5450 5422 5322 5645 5T18
40 5594 5614 5530 5473 5570
45 5502 5532 5283 5347 SBZ6
a0 9313 S634 2427 S62E S6TA
29 3429 9256 9367 5415 aTla
&0 o366 2707 5336 o536 SET4
65 5501 5351 5546 5499 SERZ
TO 5344 5641 5564 SeOT 54149
™ SBST SB55 5551 S45T 5483
g0 5370 5371 5466 5574 5507
(i 54682 5463 5357 5655 5416
a0 9343 9254 9354 3691 9474
25 3540 3511 3373 5413 S65T

Type 6 Radar Waveform_29

List Q0 |° ! 2 3 :

0 54549 5278 5583 o855 SZB5
5 5480 5594 5374 654 5280
10 5365 STOG 5646 5351 5340
15 2559 S56Z 2484 o654 o643
20 9454 33710 480 2360 2407
25 5499 S695 3505 2457 9443
30 5661 5303 5312 5855 5415
35 5547 G621 5641 SBT3 5700
40 5433 SB56 5253 SB56 53549
45 5591 5543 59335 613 5531
S0 SBz3 529z 5405 54356 S6z0
29 3570 3501 9553 2617 9441
60 64T 3553 9451 2266 aTla
65 a615 3315 9331 25957 3573
TO S36T 55449 5348 SB35 5610
™ SET3 5545 56149 2717 SBTS
80 5346 5326 SB5Z 5301 5380
85 5432 5430 o714 o420 5952
90 SE9T SETE 5496 2TES 2466
25 aToE 2471 93T 26ET 9333
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Report No.: 2204RSU031-U4

Test Site WZ-SR4 Test Engineer Jake Lan

Test Date 2022/06/02

Test Iltem Radar Statistical Performance Check (802.11ax-HE20 — 5500MHz) — AP Mode

Radar Type 1-4 - Radar Statistical Performance
Trial Radar Type 1 Radar Type 2 Radar Type 3 Radar Type 4
Freq. 1=detect Freq. 1=detect Freq. 1=detect Freq. 1=detect
(MHz) | O=no detect | (MHz) | O=no detect | (MHz) | O=no detect | (MHz) | O=no detect

0 5498 1 5505 1 5504 1 5502 1
1 5501 1 5491 1 5507 1 5499 1
2 5503 1 5494 1 5491 1 5506 1
3 5493 1 5497 1 5498 1 5498 1
4 5497 1 5494 1 5505 1 5509 1
5 5506 1 5504 1 5507 1 5509 1
6 5490 1 5510 1 5492 1 5493 1
7 5491 0 5502 1 5500 1 5500 1
8 5510 1 5495 1 5497 1 5497 1
9 5494 1 5497 1 5494 1 5496 1
10 5503 1 5495 1 5506 1 5490 1
11 5504 1 5492 1 5491 1 5506 1
12 5505 1 5493 1 5503 1 5491 1
13 5502 1 5498 1 5494 1 5497 1
14 5506 0 5501 1 5498 1 5501 1
15 5510 1 5501 1 5492 1 5504 0
16 5496 1 5503 1 5503 1 5507 1
17 5494 1 5499 1 5509 1 5494 1
18 5501 1 5500 1 5505 1 5500 1
19 5493 1 5495 1 5509 1 5501 1
20 5501 1 5490 1 5505 1 5499 1
21 5497 1 5508 1 5510 1 5507 1
22 5500 1 5508 1 5494 1 5490 1
23 5508 1 5496 1 5508 1 5501 1
24 5491 1 5506 1 5507 1 5490 1
25 5503 1 5497 1 5505 1 5498 1
26 5494 1 5490 1 5503 1 5505 1
27 5507 1 5495 1 5497 1 5510 1
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A Report No.: 2204RSU031-U4

Trial Radar Type 1 Radar Type 2 Radar Type 3 Radar Type 4

Freq. 1=detect Freq. 1=detect Freq. 1=detect Freq. 1=detect
(MHz) | O=no detect | (MHz) | O=no detect | (MHz) | O=no detect | (MHz) | O=no detect

28 5494 1 5502 0 5505 1 5509 0

29 5504 0 5504 1 5490 1 5505 1

Probability: 90.0% 96.7% 100.0% 93.3%

Aggregate: 95.0% (>80%)

Radar Type 1 - Radar Waveform Radar Type 2 - Radar Waveform
Triol 1a | Bader Tiom PRI (us) | Homber of i Trial Ta |pades i PRI (us) | Junber of T

(us) (us) (us) (ux)
Download |0 Type 1 1.0 T75.0 63 52804, 0 Download |0 Type 2 4.5 171.0 29 4959. 0
Towrd oad 1 Type 1 1.0 595, 0 89 532220 Download 1 Type 2 2.5 160.0 25 4500. 0
Download |2 Type 1 1.0 918.0 55 532440 Download |2 Type 2 3.7 203.0 27 S451.0
Download 3 Type 1 1.0 558, 0 o5 53010.0 Download 3 Type 2 3T 163.0 2T 4401. 0
Download 4 Type 1 1.0 538.0 83 52734.0 Download 4 Type 2 35 184.0 e 5238. 0
Download 5 Type 1 1.0 655. 0 51 532950 Download S Type 2.3 221.0 25 55250
Dowrload |5 Type 1 10 518.0 85 53170.0 Download |5 Type 2 4.1 167.0 25 4576, 0
Townload T Type 1 1.0 T18.0 T4 53132.0 Download 7 Type 2 3.2 217.0 2B S642.0
Download |8 Type 1 10 618.0 8 531480 Download |5 Type 2 4.9 216.0 ] 6264, 0
Download 9 Type 1 1.0 595. 0 (] 529582.0 Download a Type 2 3.6 215.0 2T 5805, 0
Download |10 Type 1 1.0 T38.0 72 S3136. 0 Dowrload  [10 Type 2 1.2 227.0 28 356 0
Download 11 Type 1 1.0 518.0 102 SZEIE. 0 Download 11 Type 2 4.7 177.0 29 5133.0
Download |12 Type 1 1.0 5380 2] Saz6z. 0 Dowrload |1z Type 2 5.0 187.0 28 5423, 0
Download |13 Type 1 10 578.0 92 53176.0 Download |13 Type 2 18 202.0 24 4848, 0
Townload 14 Type 1 1.0 508, 0 6 53048. 0 Download 14 Type 2 45 170.0 26 4TR0. 0
Townload 15 Typs 1 1.0 751.0 71 53321.0 Downlead 15 Type £ 2.8 212.0 28 5512.0
Download |15 Type 1 1.0 1641.0 33 541530 Dowrload |1 Type 2 2.5 159.0 25 4725. 0
Townload 17 Type 1 1.0 2622, 0 21 55062 0 Download 17 Type 2 2.9 210.0 26 S460.0
Download |1 Type 1 1.0 2487.0 22 542740 Download |1z Type 2 1.0 181.0 23 4163. 0
Dowrload |12 Type 1 1.0 2105.0 26 54730.0 Dowrload |1 Type 2 37 185.0 27 4335, 0
Download |20 Type 1 10 1074.0 50 53700, 0 Download |20 Type 2 16 228.0 24 5472, 0
Dowrload |21 Type 1 1.0 1337.0 40 53450, 0 Download  [21 Type 2 5.0 153.0 ] 4437. 0
Download |22 Type 1 10 TEE. 0 63 534480 Download |22 Type 2 1.1 160.0 23 3680. 0
Download |23 Type 1 1.0 2076.0 26 53976, 0 Download |23 Type 2 17 176.0 24 42240
Dowrload |22 Type 1 1.0 1599.0 34 S4366. 0 Download  [24 Type 2 3.7 219.0 27 5313, 0
Download |25 Type 1 1.0 2485.0 22 54870, 0 Download |25 Type 2 3.4 156.0 =7 4212.0
Download |26 Type 1 1.0 1742.0 31 54002, 0 Download |26 Type 2 1.7 155.0 24 3720.0
Download |77 Type 1 10 16120 33 53195, 0 Download 27 Type 2 2.7 199.0 26 S174.0
Download 23 Type 1 1.0 941.0 57 536370 Download |23 Type 2 1.0 226.0 23 5195, 0
Download |70 Type 1 10 23520 23 S40%6.0 Download |20 Type 2 1.0 173.0 28 4544, 0
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Report No.: 2204RSU031-U4

Radar Type 3 - Radar Waveform Radar Type 4 - Radar Waveform
Trial Id ‘I‘;::’ S PRI (us) | ponber of f.::;f;" Trial Id 1."‘;;:’ B PRI (as)  popber of f.::;f;"

(ux) (us) (us) (as)
Download [0 Type 3 3.5 380.0 18 640,10 Download U Type 4 13.9 380.0 16 Y
Download |1 Type 3 7.5 210.0 17 3570.0 Download |1 Type 4 14.5 210.0 13 27300
Downl oad 2 Type 3 R 2060 18 37080 Download 2 Type 4 171 206. 0 15 3090, 0
Download 3 Type 3 5.7 319.0 16 ST42.0 Download 3 Type 4 17.1 519.0 15 47850
Download |4 Type 3 5.5 135.0 17 73950 Download |4 Type 4 16.56 435.0 15 525,10
Download 5 Type 3 7.3 144.0 16 7104.0 Townload 5 Type 4 13.9 444.0 13 57720
Download |5 Type 3 9.1 490.0 15 5520.0 Download |8 Type 4 1.0 430.0 15 7350.0
Dowrload |7 Type 3 5.2 451.0 17 7370 Download |7 Type 4 15.9 451.0 14 E454. 0
Download |3 Type 3 9.9 462.0 15 5316.0 Download |8 Type 4 19.8 452.0 16 T332, 0
Downl oad a Type 3 N 261.0 17 4437 0 Download 9 Type 4 16.8 261.0 15 3915.0
Download 10 Type 3 9.2 459.0 16 5E0Z. 0 Download o Type 4 18.2 469.0 18 7624, 0
Download |11 Type 3 9.7 360.0 15 £450.0 Download |11 Type 4 19.3 3800 18 5760, 0
Download 12 Type 3 10,0 341.0 16 5138.0 Townload 12 Type 4 19.8 341.0 1B 5456.0
Download |13 Type 3 6.5 337.0 15 S302.0 Download |13 Type 4 12.5 337.0 12 4044, 0
Download |14 Type 3 9.5 229.0 18 4122 11 Dowrlead |1t Type ¢ 18.7 229.0 16 3664.0
Download |15 Type 3 7.5 404.0 17 ea8s.0 Download |15 Type 4 15.1 404.0 14 5656, 0
Download |16 Type 3 7.5 323.0 17 Saa1 0 Dowrlead |15 Type 4 14.4 323.0 13 4199.0
Download T Type 3 7.9 468.0 17 T958. 0 Download 17 Type 4 15.3 486. 0 14 5552, 0
Download |18 Type 3 5.0 297.0 15 4752.0 Download |1 Type 4 1.2 287.0 12 3564, 0
Download 19 Type 3 a7 62,0 17 5154.0 Townload 19 Type 4 17.0 382.0 15 5430.0
Download |20 Type 3 6.5 233.0 15 3728.0 Download |20 Type 4 12.3 233.0 12 2796, 0
Download |21 Type 3 10.0 390.0 18 7020, 0 Download |21 Type ¢ 20.0 390.0 16 6240.0
Download |22 Type 3 & 1 237.0 18 3792.0 Download |22 Type 4 1.2 237.0 12 2844, 0
Download |23 Type 3 6.7 482.0 16 7120 Dowrlead |23 Type 4 12.6 482.0 1z S754.0
Download 24 Type 3 5.7 409.0 16 TIBE. 0 Townload 24 Type 4 17.1 409.0 15 51350
Download |25 Type 3 5.4 470.0 17 7990, 0 Download |25 Type 4 16.3 470.0 14 6550, 0
Download o5 Type 3 5.7 306. 0 16 4898, 0 Townload 26 Type 4 12,7 306. 0 12 36720
Download |27 Type 3 7.7 253.0 17 4511.0 Download |27 Type 4 14.9 283.0 14 3962, 0
Download |28 Type 3 6.0 488.0 16 A8 01 Dowrlead |2 Type ¢ 11.0 485. 0 1z Ss56. 0
Download |23 Type 3 5.0 497.0 15 3346.0 Download |22 Type 4 7.8 457.0 15 T455. 0
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Radar Type 5 - Radar Statistical Performance
Trail # Test Freq. 1=detect Tralil # Test Freq. 1=detect
(MHz) 0=no detect (MHz) 0=no detect
0 5500 1 15 5494.8 1
1 5500 1 16 5494 .4 1
2 5500 0 17 5494.8 1
3 5500 1 18 5492 1
4 5500 1 19 5496 1
5 5500 1 20 5507.2 1
6 5500 1 21 5502 1
7 5500 1 22 5508 1
8 5500 1 23 5507.2 1
9 5500 1 24 5504 1
10 5496.8 1 25 5504.4 1
11 5497.6 1 26 5507.2 1
12 5498 1 27 5505.6 1
13 5492.8 1 28 5508 0
14 5497.2 1 29 5503.6 1
Detection Percentage (%) 93.3%
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Type 5 Radar Waveform_0
Burst Pulse C]_lirp Homber of
Dffset ¥idth (as) Kidth Fulsez per [FRI-1 (us) |[FRI-Z (us) (FRI-3 (ux)
(us) (MHz) Burst
T1433.0 3.6 15 3 1&T2.0 1360.0 1476. 0
22E941.0 g9, 4 15 2 1387.0 19535.0 -
3T5TE3. 0 83.8 18 3 1466.0 1200.0 1539.0
SE2T1ITS. 0 83.6 15 3 17z4.0 1453.0 1935.0
52516, 0 g1.3 15 2 1992, 0 1123.0 -
2058210 BA. 4 18 1 1331.0 - -
356940, 0 g8.6 15 3 1151.0 1974.0 1257.0
510104, 0 7.3 15 2 1150.0 1939.0 -
33989.0 ar. 7 18 3 1374.0 1694.0 1389.0
15864580, 0 gz2.1 15 2 1855.0 1204.0 -
IFFIIT. 0 an. 1 15 3 10g1.0 1280.0 1783.0
4896130 95.9 18 3 1732.0 1692, 0 1859.0
15236.0 95.9 15 3 1565. 0 111r.0 1E6T1.0
185039, 0 55, 4 15 1 1504. 0 - -
3195760 2.7 18 3 1341.0 1055. 0 1770, 0
472ZET1.0 73.0 15 2 11z7.0 1505.0 -
g247a0. 0 B5.9 15 2 1542.0 1440.0 -
149083. 0 T4.0 18 2 1301.0 11020 -
302333.0 51.1 15 1 10z3. 0 - -

Type 5 Radar Waveform_1
Burst Pulse Cl_lirp Humber of
Dff=et Width (as) |Tidth Pulses per |PRI-1 (us) |[PRI-2 (us) [FRI-3 (us)
(us) (MHz) Burst
BE4933. 0 83.2 11 2 100Z. 0 1130.0 -
539187.0 57.5 11 1 1203.0 - -
190235. 0 93.5 11 3 1537.0 1086. 0 1759.0
414411. 0 51.4 11 1 1355.0 - -
B3TT43. 0 55.9 11 1 1665, 0 - -
858735, 0 §3.9 11 3 1536.0 1507.0 1272.0
162935, 0 9.4 11 z 1529.0 1693.0 -
38ETIT.0 59.3 11 1 16855, 0 - -
GOG1Z2. 0 T1.8 11 z 1470.0 1549.0 -
533505, 0 S0.0 11 1 1867.0 - -
135252.0 g6 T 11 3 1857.0 1515.0 15321.0
359441, 0 54.0 11 1 1096. 0 - -
582522.0 50.5 11 1 1457.0 - -
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Type 5 Radar Waveform_2
Burxct Pulse C]_lirp Hamber of
Dffset Ridth C(as) fidth Pulses per (PRI-1 (us) [PRI-2 f(us) [FRI-3 (us)
(us) (MHz) Burst
B52399. 0 85.5 15 3 1353.0 1600. 0 1350.0
7546, 0 4.5 15 3 1936. 0 1393.0 1287.0
269433.0 527 15 1 1540.0 - -
4510220 B4.2 15 1 14540 - -
BZ29915.0 96. 5 15 3 1155.0 1511.0 1906. 0
B5311.0 921 15 3 14058, 0 1773.0 1oez. 0
2489140 7.1 15 2 1015.0 1006, 0 -
425595, 0 55.0 15 1 1021.0 - -
B10516.0 B5.5 15 1 1055. 0 - -
43173.0 SE. B 15 1 1803. 0 - -
2247260 64T 15 1 14950 - -
40546850 g83.0 15 2 1853.0 11120 -
S8T104.0 2.5 15 2 1157.0 1223.0 -
20524, 0 4.0 15 1 1707.0 - -
201586.0 83.0 15 3 1237.0 16583.0 1460.0
354054, 0 59.9 15 1 1140.0 - -

Type 5 Radar Waveform_3
Burst Pulse Cl_lirp Homber of
Dffset Width (as) |Fidth Pulses per |FRI-1 (us) |[FRI-2 (us) |[PRI-3 [(us)
(us) (MHz) Burst
SESTSL.0 57.9 15 1 1050. 0 - -
T43547. 0 95.2 15 3 1955. 0 1412.0 1255.0
179945. 0 557 15 1 1731.0 - -
360955, 0 80.3 15 z 1390.0 1249.0 -
S42251.0 T4.1 15 z 1220.0 1371.0 -
TZ21791.0 84.6 15 3 1435.0 1032.0 1943.0
15TERS. 0 BG. 1 15 1 1441.0 - -
FITEEL.0 4.1 15 3 1347.0 1825.0 1315.0
519551.0 B7.9 15 z 1553.0 1185.0 -
TOO36Z. 0 T4.8 15 2 1545.0 1361.0 -
134T46.0 99.5 15 3 1T85.0 1455. 0 1193.0
31E8619.0 51.9 15 1 1966, 0 - -
4950558, 0 57.0 15 1 1941.0 - -
ETE500.0 BG. 8 15 2 1050.0 197T6.0 -
1126350 7.2 15 z 1546. 0 1830.0 -
294351.0 G0.9 15 1 1786, 0 - -
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Type 5 Radar Waveform_4
Burst Pulse Cl_lirp Humber of
Dff=et Width (us) |Tidth Pulses per |PRI-1 (us) |[PRI-2 (us) [FRI-3 (us)
(ux) (MHz) Burst
475034, 0 TE.1 15 z 14220 1581.0 -
B54686. 0 g89.5 15 3 1817.0 1905. 0 1010.0
QO556. 0 BO. 1 15 1 1530.0 - -
272046, 0 64.3 15 1 1633. 0 - -
453426, 0 556 15 1 1836.0 - -
B3I3TTL. O 8.5 15 2 1660.0 1482. 0 -
GE0ST. 0 6.5 15 z 1679.0 13T5.0 -
249384, 0 TE. & 15 z 1252.0 1286.0 -
429446 0 a7.0 15 3 1143.0 1860.0 1659.0
G10900. 0 932 15 3 1552.0 1205.0 10685, 0
45774.0 BT.3 15 z 1121.0 1426.0 -
22T243.0 S50.9 15 1 1926.0 - -
4075z0. 0 4.5 15 3 1315.0 1015.0 1704, 0
559405, 0 B, 4 15 z 1452.0 1383.0 -
Z3387.0 86.5 15 3 1075.0 1521.0 1774.0
204695, 0 T9.5 15 z 1113.0 1532.0 -

Type 5 Radar Waveform_5
Burst Pulse C]_lirp Hamber of
Offset ¥idth (us) Width Fulzes per [FRI-1 (us) |[FRI-Z (us) |[FRI-3 (us)
(us) (MHz) Burst
S14747.0 q0.5 10 3 1173.0 1044. 0 1035. 0
7549635, 0 99.5 10 3 1922.0 137T6.0 1967.0
145858.0 B3.8 10 1 1554.0 - -
243704, 0 24.9 10 1 1303.0 - -
435153. 0 g1.0 10 2 1511.0 1065. 0 -
TZE45Z2. 0 T3.7 10 2 1937.0 1675.0 -
9ETE15. 0 6.5 10 2 1909.0 2000. 0 -
2138120 51.1 10 1 1570.0 - -
454991. 0 B3. 4 10 2 19960 1700. 0 -
BOS1Z2. 0 58,7 10 1 1555.0 - -
9IEE1Z.0 96,3 10 3 1&610.0 1844. 0 1951.0
183731.0 T1.6 10 2 17B5.0 1152.0 -
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Type 5 Radar Waveform_6
Burst Pulse Cl_lirp Humber of
Dff=et Width (us) |Tidth Pulses per |PRI-1 (us) |[PRI-2 (us) [FRI-3 (us)
(u=) (MHz) Burst
252454, 0 9z, 4 17 3 1612.0 1473.0 1T96. 0
444395, 0 5.2 17 z 1B57.0 1Tz, 0 -
BOBS35. 0 51.0 17 1 1510.0 - -
1021280 99.1 17 3 1406. 0 18660 1940.0
2B3379.0 3.4 17 2 1615.0 1514. 0 -
425211.0 537 17 1 1716.0 - -
SET039. 0 54.9 17 1 10585. 0 - -
G2653.0 g3.0 17 z 1100.0 18z2.0 -
243346, 0 94.0 17 3 1115.0 15035.0 1053, 0
404523, 0 T4.6 17 z 1029.0 1545.0 -
SEE91S. 0 4.2 17 1 1384, 0 - -
G2851.0 .5 17 2 1549.0 1054.0 -
223987.0 B3 . B 17 2 1160.0 1216.0 -
354695, 0 8.9 17 z 1417.0 1655.0 -
544305, 0 83,4 17 3 1590.0 1447.0 1352.0
42973.0 g1.0 17 z 1525.0 1740.0 -
204102, 0 BT.2 17 z 1494. 0 1011.0 -
3B5515.0 B5.2 17 1 1901. 0 - -

Type 5 Radar Waveform_7
Bur=t Pulse C]_lirp Humber of
Dff=set Ridth Cas) fidth Pulses per |[FRI-1 (us) (FRI-Z2 (us) |PRI-3 (us)
(us) (MHz) Burst
G32935. 0 59.3 13 1 1211.0 - -
27TES.0 99. 6 13 3 1850. 0 1522.0 1296.0
220558.0 83.3 13 3 1314.0 1957. 0 1735.0
413956, 0 B9.9 13 z 1956. 0 1593.0 -
BO5596. 0 Bl1.5 13 1 1444.0 - -
4014.0 57.6 13 1 1652, 0 - -
197783.0 53.0 13 1 10B7.0 - -
390794, 0 2.2 13 z 1362.0 1247.0 -
583543.0 g0.0 13 2 1573.0 1914. 0 -
TTE5z2.0 4.4 13 1 1643, 0 - -
1T3555. 0 B3.0 13 1 1346. 0 - -
3BTIBE. O 58.9 13 1 1753.0 - -
558654, 0 96,0 13 3 1975.0 1493.0 1516.0
Tal806. 0 97.0 13 3 1239.0 1574.0 1861.0
149776, 0 g2.3 13 z 1224.0 1292.0 -
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Type 5 Radar Waveform_8
Burs=st Pulse [:l_lirp Hamber of
Off=et Width (as) Hidth Pulzez per |[FRI-1 (u=) |[FRI-2 f(usz) [FRI-3 (us)
(ns) (MHz) Burst
25T492.0 54.5 20 1 1855.0 - -
400216, 0 54.4 20 3 1TBZ.0 15347.0 1604.0
5485350 7T 20 2 1176.0 1995.0 -
94112.0 9z.1 20 3 1389.0 1553.0 1161.0
239006, 0 B3.3 20 2 1545.0 15354.0 -
383317.0 TL.S 20 z2 1699.0 1355.0 -
SE9E42.0 1.0 20 2 1017.0 1525.0 -
TBER34.0 B3.5 20 1 1557.0 - -
221700, 0 53.4 20 1 1771.0 - -
3B506T. 0 85.9 20 3 1523.0 1496.0 1261.0
S12405.0 B5.9 20 1 1152.0 - -
SE46T.0 95.2 20 3 1904.0 105Z.0 1550.0
202571.0 g4.4 20 3 1405.0 1277.0 1599.0
347743.0 G864 20 3 1071.0 131Z.0 1402.0
494480, 0 52.0 20 1 1222.0 - -
40641.0 a0. 3 20 3 1735.0 1900.0 1439.0
154945, 0 95.5 20 3 1991.0 1862.0 1163.0
329175.0 83.9 20 3 1605.0 1646.0 15397.0
4TE051. 0 53.2 20 1 1877.0 - -
22928.0 99.5 20 3 1045.0 1149.0 1324.0

Type 5 Radar Waveform_9
Burst Pulse Cl_lirp Humber of
Dffset Width (as) Hidth Pulzex per |[FRI-1 (u=) ([PRI-2 (us) |PRI-3 (us)
(us) (MHz) Burst
209314, 0 96,5 15 3 1993.0 1931.0 1105. 0
390095, 0 83,4 15 3 1185.0 1546.0 1821.0
aTZ2146.0 T2.5 15 2 1345.0 1758.0 -
G410.0 B3 T 15 1 1571.0 - -
187092, 0 93.5 15 3 1890.0 1881.0 1526.0
368059, 0 96,1 15 3 1&870.0 1106. 0 13420
551274.0 57.1 15 1 1145.0 - -
T3059T.0 738 15 z 1T82.0 1T13.0 -
185433, 0 50.5 15 1 1913.0 - -
J4EBEZ. 0 E3.9 15 2 1339.0 1103.0 -
S2EES0. 0 g5.0 15 3 1619.0 1425.0 1290.0
T05915. 0 4.6 15 z 1854. 0 1185.0 -
143250.0 57.3 15 1 1206.0 - -
323291.0 7.3 15 3 1905. 0 1142.0 1832.0
508595, 0 B3 T 15 1 1054. 0 - -
BEE194. 0 94.5 15 3 1181.0 10560 1041. 0
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Type 5 Radar Waveform_10
Bur=t Pulse Cl_lirp Humber of
Dff=set ¥idth (us) Hidth Fulses per (FRI-1 (us) |[PRI-Z (us) |[FRI-3 (us)
(us) (MHz) Burst
107350.0 B1.T 17 1 1852. 0 - -
2ETE45. 0 g5.9 17 3 1075.0 1207.0 1403,
425745, 0 99.0 17 3 1430.0 1043.0 1052,
SEE8TO6. O 937 17 3 1484.0 1218.0 1524.0
g734z.0 T8.3 17 z 1520.0 16845.0 -
247391, 0 g6.0 17 3 1167.0 1615.0 1035.0
407506. 0 g4.9 17 3 17T39.0 1621.0 1994.0
SES205. 0 g4.0 17 3 1871.0 1T26.0 17420
BT47T.0 95 7 17 3 1251.0 1025.0 1025.0
2EEEEZ. 0 B2 4 17 1 1864. 0 - -
389073.0 B3 6 17 2 1979.0 1631.0 -
550129.0 g5.9 17 3 1050.0 1177.0 1109.0
47720.0 77.9 17 z 1019.0 1487.0 -
Z09163. 0 B4 1 17 1 1351.0 - -
3E9425. 0 BT.6 17 z 1413.0 1910.0 -
530575, 0 75.0 17 z 1524.0 1459.0 -
2T827.0 92.8 17 3 1172.0 1512.0 1051.0
185595, 0 7.6 17 3 14356, 0 1209.0 1833.0

Type 5 Radar Waveform_11
Burst Pulse C]_lirp Humber of
Offset Width (as) Width Pulsex per |[PRT-1 (us) |[PRT-2 (u=) |[PRI-3 (us)
(us) (MHz) Burst
3307940 85.5 19 3 1230.0 1392.0 1311.0
483832, 0 T1.5 19 2 1183.0 1952.0 -
TEZ1.0 G1.9 19 1 1541.0 - -
1E0415. 0 55.0 19 1 1593.0 - -
31119Z.0 93. 7 19 3 1515.0 1345.0 18585.0
465136, 0 T2.3 19 2 163T.0 1122.0 -
B1la06d. 0 B4.3 19 1 1313.0 - -
141549.0 5T.2 19 1 1795.0 - -
2944210 B3.0 19 1 1515.0 - -
445065. 0 83.5 19 3 1557.0 1513.0 1195.0
BO0463. 0 505 19 1 1074.0 - -
122153.0 87.3 19 3 1959.0 1535.0 1132.0
2742430 87.9 19 3 1629.0 1695.0 1293.0
425743, 0 g7.2 19 3 1883.0 1T27.0 1827.0
5791130 T2 T 19 2 1873.0 1927.0 -
104032, 0 57.6 19 1 1119.0 - -
ZEEZRT. 0 4.6 19 2 1340.0 1427.0 -
4094335. 0 56,6 19 1 1752.0 - -
S5953T.0 g5.0 19 3 1793.0 1446.0 1451.0
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Type 5 Radar Waveform_12
Burcst Pulse Cl_lirp Hamber of
Offset Width (us) |Tidth Fulses per |[PRI-1 f(us) (PRT-Z2 (us) |PRI-3 (us]
(us) (MHz) Burst
a0s11.0 59.5 20 1 2000. 0 - -
25220, 1) .2 20 2 1893.0 1757.0 -
3T1023.0 BO.T 20 1 1767.0 - -
S13612.0 93.5 20 3 1636.0 1437.0 15940
£2701.0 83.5 20 3 1004. 0 1319.0 1944.0
20TE52. 10 3. 1 20 2 1480.0 1463.0 -
352250, 10 a1.0 20 2 1831.0 1803.0 -
496594, 10 TT.4 20 2 13960 1389.0 -
44983.0 T1.3 20 2 1744.0 1477.0 -
189215. 0 95.4 20 3 1166.0 1826.0 1831.
33460 864 20 3 1323.0 1947.0 1763. 0
450563, 0 52.3 20 1 1527.0 - -
2T23T.0 5a.4 20 1 1560.0 - -
1T16G4. 0 85.4 20 3 1110.0 1525.0 1330.0
3174350 AT 20 1 1710.0 - -
AB2E96. 1) 61T 20 1 1253.0 - -
9314.0 az. 2 20 3 1792.0 1814.0 1031.0
154137.0 82.5 20 2 1104.0 1858.0 -
299730. 0 53.5 20 1 1260.0 - -
44299210 an. 2 20 3 1155.0 1235.0 15T6. 0

Type 5 Radar Waveform_13
Burst Pulse Cl_lirp Humber of
Dff=et Width (us) |Tidth Pulses per |PRI-1 (us) |[PRI-2 (us) [FRI-3 (us)
(ns) (MHz) Burst
1179894, 0 TE.T T 2 1098, 0 1989.0 -
2T3319.0 Ta.4 T 2 1308, 0 1474.0 -
SE3E3E. 0 T1.0 T 2 1164.0 1286.0 -
8535730 T2.4 T 2 1809, 0 1414.0 -
1145377.0 51.3 T 1 1763.0 - -
23T446. 0 &3z T 2 14580 1865.0 -
S2E2TT.0 55.3 T 1 19640 - -
B18R0A. O T4.5 T 2 10940 1210.0 -
1108255, 0 a1.5 T 2 19240 1276.0 -
201970, 0 B3. 2 T 1 1898, 0 - -
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Type 5 Radar Waveform_14

Bur=st Pulse [:]_uirp Homber of

Dffzet Width (as) Width Fulses per |FRI-1 (us) |[FRI-Z (us) (FEI-3 (ux)
(us) (MHz) Burst

Z58269.0 TO. 5 15 z 1526.0 1751.0 -
409532, 0 5.5 15 3 1825.0 1576.0 1505. 0
S5R4530.0 BO.9 18 1 15550 - -
gT052. 0 0.1 15 3 1316.0 1202.0 1039.0
239439.0 g§3.2 15 z 18z0.0 13550 -
392350.0 Th. 4 18 2 14200 11260 -
S447TET. 0 T4.T 15 z 121T7.0 14950 -
B5324.0 T3.1 15 z 1840.0 1854. 0 -
2209140 T3 4 18 2 1455 0 1329.0 -
3Tl516.0 9.9 15 3 1Ti5.0 1891z.0 1850.0
525920.0 BT.T 15 z 1775.0 1005, 0 -
49493.0 94 9 18 3 1835.0 1832 0 1014 0
Z01B15.0 951 15 3 1141.0 1547.0 1636. 0
F55270.0 Bl 5 15 1 1855.0 - -
507003, 0 Ta. B 18 2 1561.0 13860 -
F0857.0 g§l.2 15 z 1115.0 1355.0 -
152965. 0 g91.0 15 3 1221.0 1101.0 1772.0
3364850 514 18 1 15900 - -
458585. 0 T5.1 15 z 1231.0 1250.0 -

Type 5 Radar Waveform_15

Bur=st Pulse Cl_lirp Homber of

Dffset ¥idth (us) Width Fulses per |PRI-1 (us) |[FRI-Z (us) (FRI-3 (us)
(us) (MHz) Burst

17630.0 5.5 12 2 1915.0 1T14.0 -
240766, 0 80.5 12 2 190z, 0 1191.0 -
4B3TE1. 0 5.1 12 2 1567.0 1T54. 0 -
EETL3T.0 T4.9 12 z2 1307.0 1624. 0 -
912125.0 GG, 4 12 1 10S5T. 0 - -
213850.0 58.3 12 1 1506. 0 - -
436421.0 g0.z2 12 2 1531.0 1533.0 -
BEOBTE. O 5001 12 1 1497.0 - -
881795.0 87.9 12 3 1617.0 1349.0 1027.0
185446, 0 a7.2 12 3 1582.0 1807.0 1435.0
409503, 0 55.3 12 1 1785. 0 - -
E33204.0 5.7 12 1 1410.0 - -
562220 56,3 12 1 1985. 0 - -
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Type 5 Radar Waveform_16
Bur=t Pul=e Cl_lirp Humber of
Dff=set Ridth Cas) fidth Pulses per |[FRI-1 (us) (FRI-Z2 (us) |PRI-3 (us)
(us) (MHz) Burst
1T1341.0 Q6.0 11 3 11534.0 1780. 0 1400. 0
413862, 0 581 11 1 1816.0 - -
£55513.0 5.6 11 z 1079.0 1407.0 -
97903, 0 50.9 11 1 1973.0 - -
141606, 0 a1. 4 11 3 1304. 0 1797.0 11537.0
3833670 B9.9 11 2 18220 1949.0 -
BEE1TT. 0 52,6 11 1 1T46. 0 - -
GEE405. 0 83,4 11 3 1597.0 1284.0 10220
111797.0 g7.0 11 3 1701.0 1201.0 1559. 0
353685, 0 B9.1 11 2 15585. 0 1733.0 -
S9ETI6. 0 591 11 1 1007. 0 - -
G3863T.0 B3 T 11 1 1535.0 - -

Type 5 Radar Waveform_17
Burst Pulse Cl_lirp Homber of
Offset Width (us) |Fidth Pulses per |[PRI-1 f(us) (FRI-Z2 (us) |[PET-3 (us)
(us) (MH=z) Burst
TO422. 0 T2.5 12 2 1875.0 1254.0 -
277394, 0 g1.8 12 2 167T5.0 1923.0 -
433993. 0 864 12 3 1425.0 1598.0 1295.0
BY3Z5T. 0 59.6 12 1 1291.0 - -
445836 0 96,3 12 3 1047.0 1508. 0 1971.0
252106. 0 T0.2 12 2 16B1.0 12270 -
458342, 0 92.2 12 3 1432.0 1453.0 1729.0
BETZS6. 0 56.9 12 1 1584.0 - -
19389.0 96, & 12 3 1387.0 1199.0 1756. 0
228926, 0 S6.0 12 1 1605.0 - -
4337T2.0 827 12 2 1586.0 1297.0 -
B39232.0 95.3 12 3 1544.0 1743.0 1594.0
549922, 0 B0.5 12 1 1090.0 - -
200554, 0 94.6 12 3 1669. 0 1938.0 1327.0
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Type 5 Radar Waveform_18
Burst Pulse [:l_lirp Homber of
Dffset Ridth (as) fidth Fulses per |[FRI-1 f(us) |[FRI-Z2 f(us) [FRI-3 (us)
(n=) (MHz) Burst
TIE426.0 g1.5 5 2 1270.0 1T11.0 -
1079708, 0 53.0 5 1 1305.0 - -
14417260 6.2 5 2 1662.0 1162.0 -
30T242.0 ge. 9 5 3 1337.0 1856.0 1674.0
BTOZ9T. 0 TE.0 5 2 1977.0 1859.0 -
1033611.0 B3. 1 =] z2 1475.0 1745.0 -
13967300 g0.z2 5 2 1T94.0 1263.0 -
2B35185.0 B1.3 5 1 1597.0 - -
Type 5 Radar Waveform_19
Burst Pulse C]_lirp Homber of
Offset Width (as) W¥idth Pulzex per |[FRI-1 (u=) [FRI-2 (us) ([PRI-3 (us)
(us) (MHz) Burst
311560.0 99.0 15 3 1243.0 1795.0 1574.0
492004, 0 g4.9 15 3 1847.0 1854. 0 1510.0
BET40B6. 0 85.8 15 3 1066.0 1373.0 1264.0
105857. 0 7.7 15 2 1236.0 1869.0 -
2895350. 0 89.5 15 3 100a. 1479.0 1544.0
4T1103. 0 T1.0 15 2 1613.0 1556. 0 -
B51z211.0 93.5 15 3 1037.0 1T12.0 1596. 0
ge4z2. 0 4.7 15 3 1147.0 1485.0 1543.0
2BT1IRE. 0 88.5 15 3 1919.0 1807.0 1034. 0
450056, 0 G1.4 15 1 1aT73.0 - -
B30965. 0 B5.9 15 1 1934.0 - -
B43T5. 0 B1.2 15 1 1395.0 - -
244679.0 93.9 15 3 1589.0 1930.0 1708.0
426426, 0 6.5 15 2 1529.0 1445.0 -
BOS559. 0 93.9 15 3 1895.0 1975.0 17a0. 0
41812.0 a0.5 15 3 1928.0 1500. 0 1572.0
Type 5 Radar Waveform_20
Burst Pulse l:l_lirp Homber of
Dffset Width (as) |Fidth Fulses per |PRI-1 (us) |[FRI-2 (us) |[FRI-3 (us)
(us) (MHz) Burst
FYETTS. 0 1.6 ki 3 1433.0 19683, 0 1394.0
TZ20249.0 T7.0 T z2 1219.0 12420 -
1045575, 0 B3.1 ki 1 1380.0 - -
34956.0 52.8 T 1 1591. 0 - -
35TE43.0 59.5 T 1 1aTz.0 - -
BT9401.0 q0.0 ki 3 1543.0 1135.0 1811.0
1003203, 0 5.4 T 2 1171.0 1377.0 -
132454580 g0. 4 ki 2 1703. 0 1962, 0 -
31T456.0 a0. 4 T 3 1559.0 1T37.0 1244.0
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Type 5 Radar Waveform_21
Bur=t Pulse [:]_uirp Homber of
Offset Width (as) Width Pulzez per |PRT-1 (u=) |[FRI-2 (u=z) |[FRI-3 (us=)
(us) (MHz) Burst
286514.0 96,5 20 3 1501.0 1933.0 1443.0
43152Z2.0 83.2 20 3 1483.0 1391.0 1076.0
STEE55. 0 a7 20 3 1285.0 1107.0 1273.0
125175.0 571 20 1 1153.0 - -
2TO15Z2.0 50.0 20 1 1741.0 - -
412340.0 93. 2 20 3 1519.0 1509.0 1585Z.0
S5ETEE. 0 1.0 20 3 1212.0 11460 10683.0
106533.0 83.6 20 3 1705.0 1663.0 1997.0
252493.0 B1.2 20 1 1234.0 - -
396240.0 82.9 20 z 1652. 0 1793.0 -
S42556.0 51.4 20 1 1616.0 - -
53021.0 T3.9 20 z 1316.0 1763.0 -
234051.0 0.5 20 2 1125.0 14450 -
3TE523.0 a0 4 20 z 1336.0 1350. 0 -
SZ235168.0 1.2 20 2 1779.0 1195.0 -
T1496.0 58,1 20 1 1246.0 - -
Z21BBT4.0 51.8 20 1 1354.0 - -
360546.0 BT.5 20 z 1512.0 1723.0 -
S05TOS. 0 T1.3 20 2 1851.0 1097.0 -
53451.0 T3.3 20 z 1955. 0 1024.0 -

Type 5 Radar Waveform_22
Burst Pulse C]_lirp Humber of
Offset Width (us) |Tidth Pulses per |PRI-1 (us) |[PRI-2 (us) |[PRT-3 (us)
(us) (MHz) Burst
496759, 0 99, 4 5 3 117a.a 1135.0 1639.0
ge1z44. 0 s0.7 5 1 1133.0 - -
12244550 55.2 5 1 1515.0 - -
9376, 0 9.2 5 1 1907.0 - -
4519420 857 5 3 1513.0 1049.0 1885.0
gl4524.0 95.3 5 3 105T.0 1863.0 1225.0
L1TTES3. 0 9.1 5 3 1T15.0 1322.0 1064. 0
44624, 0 54.9 5 1 1514.0 - -

Type 5 Radar Waveform_23
Burst Pulse Cl_lirp Humber of
Dffset ¥idth (us) Hidth Fulses per (FRI-1 (us) (FRI-Z (us) |[FRI-3 (us)
(us) (MHz) Burst
325905, 0 7.3 7 2 1696. 0 1517.0 -
B1TI93. 0 51.4 T 1 1214.0 - -
g0TaEs1. 0 53.0 T 1 1288.0 - -
1195479.0 59.5 7 1 1415.0 - -
290810, 0 55.3 7 1 1325.0 - -
ST9REG. O 85.4 7 3 1946. 0 17TT6. 0 1028.0
870269.0 93.0 T 3 1194.0 1259.0 1273.0
1161230.0 82.9 T 2 1486.0 1416.0 -
254226, 0 99.2 7 3 1275.0 1554. 0 1165.0
544109, 0 g7.5 7 3 1541.0 1859.0 1039.0
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Type 5 Radar Waveform_24
Bur=st Pulse C]_lirp Homber of
Dffset Width (as) ¥idth Fulszex per [FRI-1 (us) (FEI-Z2 (ux) |FRI-3 (us)
(us) (MHz) Burst
520254. 0 G854 15 3 1499.0 1641.0 1116.0
TO1964. 0 B3.3 15 2 1491.0 1865. 0 -
136470, 0 T4.9 15 2 1131.0 1850.0 -
317560, 0 7.6 15 2 1566.0 1830.0 -
495939. 0 82 6 15 2 1778.0 1036.0 -
BT9497. 0 3.6 15 3 1169.0 1229.0 11389.0
113853, 0 9z, 4 15 3 19585.0 1042. 0 1761.0
296064. 0 BE. B 15 1 1136.0 - -
47ES94. 0 T1.0 15 2 1061.0 1T59.0 -
BEETZ3. 0 q6. & 15 3 1282.0 1805. 0 1aas. o
91585, 0 92.0 15 3 1685.0 1891.0 1634.0
2T2699.0 94. 38 15 3 1059.0 1226.0 1569.0
455166. 0 57.9 15 1 13gz.0 - -
B34912.0 T2 4 15 2 1915.0 1801.0 -
BaTOZ. 0 541 15 1 1093.0 - -
251304.0 51.0 15 1 11584.0 - -

Type 5 Radar Waveform_25
Burst Pulse Cl_lirp Humber of
Dffset Width (as) Hidth Pulzex per |[FRI-1 (u=) ([PRI-2 (us) |PRI-3 (us)
(us) (MHz) Burst
459922, 0 g1.0 14 3 1599.0 1809.0 1063.0
B51T36.0 96,1 14 3 1942. 0 19z1.0 1952. 0
50355.0 gz.9 14 z 187T7.0 1583.0 -
2473350.0 a0. 4 14 3 1820.0 1404. 0 1009, 0
437000, 0 T1.4 14 2 1917.0 1016. 0 -
B31455.0 54.8 14 1 1490.0 - -
2E511.0 94.2 14 3 1333.0 1381.0 1T06. O
219393.0 g6. 1 14 3 1T45.0 14715.0 1454.0
414033. 0 563 14 1 1302. 0 - -
BOTELT. O a7 14 1 14687.0 - -
2743.0 T3.9 14 2 1335.0 1255.0 -
195730. 0 9z.0 14 3 1450.0 17z0.0 1114.0
389273.0 B3.5 14 z 1802, 0 1343.0 -
551597.0 g5.2 14 3 1156.0 1582.0 13500, 0
775074, 0 g7.4 14 3 1523.0 1317.0 1045, 0

Type 5 Radar Waveform_26
Burcst Pulse C]_lirp Homber of
Offset Width (us) |Tidth Pulses per |[FRI-1 (us) |[PRI-2 (us) (FRI-3 (us)
(u=) (MHz) Burst
255444, 0 g5.4 7 3 1725.0 1015.0 1345.0
S49520. 0 55.9 7 1 11g6.0 - -
540454. 0 B4. 3 T 1 1308.0 - -
1129564, 0 T9.1 T 2 1178.0 1551. 0 -
223104, 0 5z2.9 7 1 1999.0 - -
5138700 54.3 7 1 1504.0 - -
g03T19. 0 LT ki 2 1472.0 1259.0 -
1094233 0 BE. 1 T 2 1154.0 1385.0 -
187345.0 61.6 7 1 1506. 0 - -
47T434. 0 BE. & 7 2 1419.0 1865, 0 -
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Type 5 Radar Waveform_27
Burst Pulse C]_lirp Homber of
Dffset ¥idth (us) Width Fulzes per FRI-1 (us) |[FRI-2 (us) |FRI-3 f(us)
(us) (MHz) Burst
590359, 0 69.1 11 2 1651.0 1001. 0 -
g13277.0 4.2 11 2 1953.0 1046. 0 -
116565, 0 52.4 11 1 1462.0 - -
F39ET. 0 B3.0 11 1 1736.0 - -
SEZERG. 0 82,6 11 2 14585.0 1519.0 -
TE4032. 0 93.6 11 3 1764.0 1730.0 1595.0
goeE9. 0 g6. 6 11 3 1579.0 1801.0 1BET. 0
312489, 0 55.3 11 1 1717.0 - -
23611Z.0 24,2 11 1 1401.0 - -
TaB350. 0 94 4 11 3 1111.0 1582. 0 1950.0
B1Z280.0 aT.o 11 3 1635.0 1626.0 1542.0
28387T6.0 100.0 11 3 1834.0 1649.0 168T.0
S0SET0. 0 58.7 11 1 1233.0 - -

Type 5 Radar Waveform_28
Burst Pulse [:l_lirp Homber of
Dffset Width (as) [Tidth Pulses per [PRI-1 (us) (FRI-2 (us) [PRI-3 (ux)
(us) (MHz) Burst
1190555, 0 G6. 0 5 1 1180.0 - -
550790 83.6 5 3 1932.0 19390. 0 17470
418316.0 4.2 5 z 1174.0 1550. 0 -
TEO4TT. 0 g8.9 5 3 1421.0 1205.0 1954.0
11441360 T1.3 5 2 1359.0 1965.0 -
104590 T2.9 5 2 1232.0 1299.0 -
3734720 ga. 7T 5 z 1355.0 1857.0 -
TITe45.0 50. 4 5 1 1E6T3.0 - -

Type 5 Radar Waveform_29
Burst Pulse Cl_lirp Hamber of
Dff=et ¥idth (us) Hidth Fulses per (FRI-1 (us) |[FRI-Z2 f(us) (FEI-3 (us)
(u=) (MHz) Burst
515394.0 3.1 16 3 10558, 0 1802, 0 1575.0
EE4525.0 85.9 16 3 1645.0 1925.0 1750.0
154509, 0 59.2 16 1 1060.0 - -
3256110 53.5 16 1 13681.0 - -
433775. 0 85.8 16 3 1791.0 1956.0 1449.0
BEZ935.0 3.6 16 3 1344.0 1E666. 0 1955.0
133120.0 93.3 16 3 1366.0 1856.0 1370.0
304357.0 51.1 16 1 1540.0 - -
472650, 0 q6. 5 16 3 1520.0 1837.0 1825.0
B45172.0 B9.3 16 2 1124.0 1465.0 -
112395. 0 T8.0 16 z2 109Z.0 1535.0 -
282751.0 1.2 16 2 1945.0 1241.0 -
452529.0 T3.6 16 2 1579.0 15968.0 -
BZ5340.0 523 16 1 1265.0 - -
91426, 0 g0.6 16 2 1040.0 1670.0 -
ZB1252.0 a1 T 16 3 1411.0 1508.0 1911.0
432770.0 T3.0 16 z2 1274.0 101Z.0 -
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Radar Type 6 - Radar Statistical Performance

Trail #

1=Detection

0=No Detection

Trail #

1=Detection

0=No Detection
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Detection Percentage (%)

100%
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Type 6 Radar Waveform_0

List om0 |° ! 2 3 ¢

0 5410 B2TE CBSE 5851 5441
5 B33T E3LT BETT 5345 Seia
10 ET14 5250 5320 5456 554z
15 5555 5531 SROY 52B3 5551
20 v B2a5 S4TT 5553 SE9Z
75 ES0E 5711 BETE 5454 5485
30 5353 B2a0 5701 5533 SBT3
35 S4R5 R4 S4BT 52Tl B5TZ
40 = ESET 5540 5275 SEZ0
45 5391 5509 5ZAY 5406 5573
50 55a2 5425 SRAY 5474 5445
55 5474 5556 5331 5374 5474
60 SBA1 5299 SATS SBT3 5691
65 5440 5709 5547 5530 5253
TO 52T SATY 5705 5570 5647
s 5250 5430 5405 5STT 553
80 5404 S3AT 5420 5636 5457
85 5505 5385 52E5 SETO 5535
90 5543 5519 5431 SBZ3 5270
a5 5315 5431 5532 5251 5405

Type 6 Radar Waveform_1

Liee Gnie) |° 1 2 3 ¢

0 ESAG 5511 o=l 5337 SER1
5 53T 5TIT 5352 5411 5350
10 5545 5553 5370 5371 5507
15 SR30 SRS SR34 5654 5455
20 5559 5361 5336 S5RA 5526
25 5453 5439 5530 5317 SEZE
30 5471 5310 5495 5475 5353
35 ET15 5556 5440 5457 SE3Z
40 ERSS 5330 v 5893 553z
45 SRO0 5474 5470 5322 BET1
50 5448 S2a3 5479 5554 go2z
55 B3T3 5536 S48 5271 SEZE
60 ERdd S448 ESd4 5474 5540
65 SRIT 5715 5404 S840 S47R
T0 5444 5264 SRIY 5431 SEZ1
5 5TE3 S5E0 5530 5369 BETT
80 SZAE SZEE SR 5270 5262
85 SR 5552 5256 5593 5450
90 5TOT 5T04 5417 SB5Z SER3
a5 5574 5415 SE5E 5802 5516
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Type 6 Radar Waveform_2

Lise Oie) |° ! 2 3 ¢

0 534 52T 552a 5405 5503
5 E51a BEE4 5427 5574 5557
10 5474 547 5411 5566 5T1E
15 53T v BRI SR4T 5SAT
20 5527 BETT et 5409 5371
25 5307 GR4Z R34 5346 SETO
30 53A0 BEAT BR1G SRET 5551
35 5374 5333 5305 5366 5521
40 Vet A SRA0 5511 550
45 53T 5703 5459 5530 SRS
50 5345 BROS 5724 5352 5461
55 S444 ESTS 5709 5380 B4z
60 E523 CAAd 5702 5559 5415
65 E2TA BS54 ERZS E208 S41T
TO 535E B3T3 ER31 SRae 5548
75 5335 5453 ERAE SR30 5430
80 5331 5553 5409 SE4E SETE
85 st L] 5253 5510 5254
a0 5413 GR15G BT 52R3 SRTT
95 GBRES BRZE 5496 5556 5454

Type 6 Radar Waveform_3

List oty |° ! 2 3 ¢

o SB05 5514 464 o56e2 o723
5 5RO AR 5502 SZRE 5306
10 5410 EROR 5452 v 5549
15 aT0g Sz26es Sz2e9 o564 5478
20 5596 GRE3 GR4T 54TE 5259
25 E25R E2T3 BRI &30 ET1Z
30 5346 S639 5353 5401 5371
35 551G SR04 5548 SZE0 530
40 5443 ESo4 ERTS SRET 5440
15 S640 5586 5425 5545 5579
50 GR35 5541 55T 5546 5B
55 5437 5336 GES1 SE41 5489
60 o704 5399 5411 o254 5349
65 BR10 553G 5451 5486 5446
T0 5431 G4RS 500 5359 SRAT
™ 5510 5421 2455 439 SBTT
80 GR14 G492 G497 5304 5550
85 5701 GR4E 5719 551 E5EE
a0 G611 5305 5341 5559 S2gs
a5 5P GRG4 5480 5551 5463
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Type 6 Radar Waveform_4

List Oln) |° ! 2 3 4

0 5383 5278 5400 5TE3 555
5 SR0Z SBEE 55TT 5455 55403
10 5719 5305 5493 5451 5570
15 Sazz S494 5371 SRuz 5556
20 5458 E2aT 5258 ] 5445
25 5525 5543 5478 S3BT 5414
30 5376 5T10 SR5E S5ES 5553
35 5565 5560 5354 5323 SEES
40 SRT4 E5EE vl 5440 SRid
45 il 5540 5547 5455 5336
50 SRaZ 5443 5369 SBZS S2a0
55 5366 5460 5355 5564 5356
60 5561 SR53 5251 54T 5300
65 5315 ST16 SRlE E53T 5459
TO 5548 SR00 5475 SR4Z SRSS
75 5391 SEET SBA1 5457 5421
80 5551 5360 SBiE 5515 5305
85 5431 5470 5347 5709 5344
90 S407 5341 S2Rd S4Rd 5449
95 5345 sy S3a9 551z ST07

Type 6 Radar Waveform_5

List Oln) |° ! 2 3 :

1] SB35 55T 5336 54089 5310
5 SRdd 5611 SRSZ 5441 53E5
10 RS0 52a1 5534 55T 5591
15 5410 BRZ1 5474 BZRZ BETS
20 5494 5356 BRTZ 5253 B415
25 5413 5435 BRTY SRS 5351
30 5599 SRS 5308 B3ET 5359
35 SRIY 5547 BRTL S4TE SRE0
40 E513 ST0E 460 ERE1 BRTE
45 E5Z0 5331 SRS 5500 E51Z
50 SRS A SRAT 5430 5335
55 5719 E55E BETY 5431 5390
60 E254 5301 5393 EST3 545%
65 5436 S4ZE E5ZE SRS 5415
TO B4 S4RZ 5395 5550 E545
75 BREE s ERd3 EB15 S445
80 5350 SRLT E5d4 SB1E 5454
85 vty BEAT 5429 SRR E553
90 ERZY BRIS 5353 CR4E 5701
95 5419 5355 5319 545 54T
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Type 6 Radar Waveform_6

List G0 |° ! 2 3 :

1] 5321 S3TE S2TE 5570 SE2T
5 5305 SB35 5252 5654 Sez24
10 S454 5545 5575 5284 SB1Z
15 5495 5273 5577 5307 5562
20 5405 5522 5613 5720 5391
25 56T 5354 5407 SBTZ 5355
30 5460 5555 5426 5474 5654
35 5363 5564 5594 54449 5314
40 5393 5343 5300 5508 5403
145 9414 9663 5480 9387 9653
a0 9259 a6z1 SETT 9526 9673
HH 9ET1 94Th 3305 35149 54149
60 a7zl 932E 33599 SZT3 9462
65 3360 5683 9303 5453 a6z
TO 9433 3513 aToG aTld 9356
Lk 1T 2420 2250 o704 o514
g0 2680 2444 5336 2454 5616
&5 5705 5365 5394 5520 5326
a0 ST03 53549 5456 5525 5375
a5 9374 55249 5651 5413 SB53

Type 6 Radar Waveform_7

Liat Q2) |° L 2 3 :

0 3576 61T 9653 9256 93TE
9 3350 3553 93T 9342 9361
10 3415 9334 S616 5494 9633
15 5459 5400 S&E0 5352 SZT4
20 5413 5591 5651 5364 S56T
25 5711 5610 5301 54149 5599
30 5474 5527 5641 5253 5407
35 5502 5T24 5360 5404 5508
40 SZ55 5397 5336 55585 SE9T
145 S43T 53583 5594 5624 5543
50 5652 5461 5359 5310 5710
55 5691 5696 SBET 5295 5276
60 5645 5554 5629 5322 5491
65 5476 5401 5570 SBT3 5496
TO 5472 5541 5565 5471 5414
™ 5380 5578 5363 5402 5695
80 SBTZ 5263 5485 5551 SZB5
85 5441 5625 5357 5555 5290
90 5560 SZB2 5571 S4TT SE4T
95 5393 5462 5365 SE3T 5429
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Type 6 Radar Waveform_8

List G0 |° ! 2 3 :

1] 9356 9361 36149 9417 3659
o2 9382 3580 540z 3505 9563
10 9346 35593 3274 9654 25Tt
15 3430 9656 3300 2471 9421
20 5282 5592 5326 5337 5358
25 SEE0 ST16 5405 5453 5641
30 5363 5454 5502 5T0Z 5544
35 5340 58351 5557 55149 Se0Z
40 5450 5274 5353 5284 5366
45 SETT SBEE2 5596 55359 5565
S0 5361 5324 5514 5543 5330
55 5551 5554 55549 ST2E 5302
&0 2703 2461 o623 o534 SZ83
65 9437 5284 99T 9665 a3e0
TO 3380 3339 95947 9356 3545
T™ 3674 54449 3373 9266 3270
(il 9423 9433 93443 9260 2397
(i 5253 5855 5525 5250 S4BT
a0 5558 5463 5851 56449 5506
a5 5497 5516 5639 S6T1 5570

Type 6 Radar Waveform_9

List G010 |° ! 2 3 .

0 5611 S620 5555 5578 5434
9 5531 5505 S4TT 5571 5397
10 3655 9387 3320 5409 3673
13 9665 9957 9314 9345 9663
20 9332 2351 o533 5415 2310
25 5721 5512 S444 SEO0G S45T
30 GBS 53449 5441 5596 5654
35 5425 5451 5524 5T10 5433
40 SBE0 SBET 5593 5291 SBT3
45 5343 5285 5285 56449 5329
a0 9653 S644 941Z 3510 9337
HH 3514 3535 92649 5403 9693
60 5439 9653 9283 9546 5480
65 5500 707 5376 SB1Z 5360
TO ST13 5513 SEEG 5295 5516
™ 5506 5591 SE04 5453 5522
g0 5491 5435 5543 5260 5714
&5 5313 5372 5570 5576 5495
a0 ST23 5474 55585 5283 5523
25 3539 3511 3521 aTEE 9394
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Type 6 Radar Waveform_10

List Oy |° ! 2 3 :

0 9284 9354 54491 264Z SETh
2 9573 29ET 995E 2259 S604
10 3556 9273 3361 2507 S696
15 SETa S654 2417 33390 3380
20 5340 5517 5571 2407 5283
25 5609 5364 S64T 2710 5521
30 5347 5713 5398 o2T14 5425
35 5Tz0 56149 5320 24585 S3TT
40 SEBG SB25 5261 D255 Se0Z
45 59323 5365 a701 SToZ 5691
S0 S4BT 5345 5463 5599 5635
55 59354 STOG 54549 2459 5605
&0 56T o503 2600 23TE 2426
65 bl 941Z 9444 SE5E 3310
TO 5489 S283 5483 2237 9363
™ SBER a641 9361 5496 9303
(il 9554 9432 9263 2635 9653
(i 4 5564 5535 5530 2271 5413
a0 5480 SBZZ 5392 5540 5594
95 5562 5409 5500 5350 5659

Type 6 Radar Waveform_11

Liat G2 |° L 2 3 ‘

0 55449 9623 42T 9324 54596
9 3615 945% 62T 942 9336
10 3517 3537 540z aToz aT1T
15 5264 5520 5333 5572 5343
20 5653 5512 5256 5400 5313
25 5375 5339 5555 53589 5699
30 5355 5454 5580 5443 5710
35 5591 5635 5358 5891 5351
40 5466 5501 53582 5434 5303
145 5451 5254 5280 5451 5343
50 5521 5514 5655 5361 5278
55 54149 56449 5424 5535 5582
60 5294 5640 5529 SBT3 5464
65 5524 5605 5445 5654 5522
TO 5561 5552 5296 aT20 5696
™ 5357 5271 SB2Z2 SB33 SB06
80 55549 SBBS SB1T 5332 5455
85 5541 5495 5654 5403 5551
90 55149 5578 5456 SB56 SB5Z
95 5404 5557 5546 5307 5453
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Type 6 Radar Waveform_12

List G0 |f ! 2 3 :

0 9329 2387 93B3 5459 9338
=] 2857 2474 2T0Z 2585 2640
10 5351 5326 5443 S4EE SZB3
15 2357 2463 SBE3 93583 D289
20 2259 2ETT 2453 5483 aT04
25 D285 o578 o559 5431 5585
30 2312 S66RT 2354 o5ES 2316
35 SZTE 5530 5531 5404 5266
40 9379 SE61 2534 9342 2711
15 2363 694 26897 95965 9302
S0 o659 S600 607 5300 5364
55 2713 2509 2TEL 2459 2361
il 2596 9415 2230 2554 5446
65 o414 9551 o565 5299 o569
TO S6TE 2650 2391 5443 2603
™ 2410 a2T16E 5340 2275 o541
80 2337 2376 2535 D292 2406
85 2265 25993 2513 S26T1 SBET
90 S8E0 o556 S610 52581 o660
295 24TE 2385 2674 9311 2396

Type 6 Radar Waveform_13

List GhEn) |° 1 2 g <

1] o554 SBEE 5299 S650 5955
=] 2321 2399 2302 2651 23TE
10 9282 2590 o454 2617 2254
15 5445 5493 o629 2425 54581
20 2287 2443 5491 2577 SBTT
25 2554 o559 306 o644 SBE3
30 2473 2477 2RI 2409 2506
35 66T 2417 SZa0 9566 2661
40 5369 o614 9342 5376 S6TO
15 o641 5303 5289 o833 2570
S0 9395 o616 D455 2452 2544
55 2693 2254 2440 2480 2375
il 2624 2530 2665 S4EE 9361
65 5543 5503 2423 5696 o654
TO oB4Z 24158 o645 S609 SBT3
™ o414 9591 SERZ 5596 9515
a0 2365 S3E6 2470 o444 SETE
85 3359 2471 aT11 5489 2540
90 5701 5433 5595 SBET 5416
95 o525 SBEE o611 o578 o718
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Type 6 Radar Waveform_14

List Gnitn) |° L 2 3 :

1] SEBT 5380 5T10 9336 5400
5 9363 5421 S3TT 9339 5574
10 o653 2374 o5ES 2715 2305
15 95933 a6E0 25T 2473 a285
20 SETa 351z 943E 5569 3650
25 244z o441 9412 2E2T3 65T
30 61z 5463 9604 2927 9280
35 5281 53351 5505 5551 5714
40 SBTZ 5653 S69T o649 5373
145 55949 G621 5700 5361 5342
S0 5520 53449 5574 SBET 5577
55 5391 5411 SE4T 52259 5354
60 5504 5314 5475 5500 T3
65 5307 59274 55449 2459 5525
TO 5474 53445 9317 SEST 5402
Lk o563 2545 o534 o565 9364
g0 SBEE 243 933 SE6S 2347
(i 9583 9328 9663 S6TE 3540
a0 a691 9424 35593 2601 9564
95 a654 3705 3585 247G SEET

Type 6 Radar Waveform_15

List G0 |° L 2 3 .

0 5522 5629 5646 5497 5620
9 5405 5443 945% S50z 5403
10 S6473 3566 5435 9326 9524
15 SETE 5360 o421 2487 o661
20 SBTH 9373 SB5E SB23 STO5
25 5293 5615 S3TT 5691 5654
30 5352 5561 SZBT 5432 5576
35 5594 5347 5397 5556 56149
40 5305 5693 5414 5370 5525
145 a601 5303 54149 33595 3310
a0 aTa0 9273 aT1d G666 2506
29 3335 S63T 9362 9553 93E5
&0 o633 2474 o517 5429 2350
65 5475 5495 5395 5263 9371
TO SBZ6 5359 5494 5503 5527
™ 5514 5594 5274 5555 5320
80 53585 5532 5255 5350 5544
(i 4 5464 57149 52588 S60T 5593
90 3553 9263 aTEE 9394 S6TA
25 2471 3574 5380 9351 9346
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Type 6 Radar Waveform_16

List G0 |° ! 2 3 h

0 30z 9393 o552 SB55 2462
2 2447 2363 29ET 2665 2615
10 24593 9529 T4 2630 2347
15 61z 5399 2463 2466 S6T9
20 SERg S2TE o314 S650 5596
25 aT1T 9343 2451 2230 2696
30 2Tl 2513 2482 S651 9299
35 o251z 9231z a2T15 5550 5500
40 2455 5455 S631 o654 o464
15 2360 2551 2391 2380 5443
a0 SBTEZ 52576 5451 5294 5280
55 9329 2857 2591 o552 9372
60 296 SE44 Sz261 24TE D295
65 2434 2570 S641 2429 25953
TO 5609 5505 2479 5486 5386
™ 9351 oBZ24 9371 2487 o414
80 2433 2651 2317 2580 2374
85 9345 2473 5509 2545 aT1Z
90 S44Z 2710 5535 5361 5449
95 SE60 5369 2493 o646 o564

Type 6 Radar Waveform_17

List 02 |° L 2 3 .

0 5557 SB32 5515 5344 SB52
9 3556 3380 S60Z 3353 9347
10 287 3313 2270 3350 5363
15 5700 5526 5566 5511 5396
20 SETT 5435 5352 5264 5564
25 5454 5546 5254 5360 S0z
30 2475 69T 3353 3594 a851
39 5403 93E5 28T 5563 932
40 5461 5259 5561 S54T4 5501
45 462 5355 SE2T 5345 5466
S0 5601 5500 5545 SZBT 53149
99 5334 5407 5395 ST1T 5494
60 5373 3305 3533 aTaT a630
65 o585 2605 SEET 2455 5445
TO 5494 SB23 5597 SETO 5714
™ SBaZ 5397 SB25 5891 5305
(il 5377 5485 5262 5613 5T16
(i 5] 5359 3373 S644 3537 35596
90 5369 5659 5285 S63T 5487
a5 5495 55356 aTz20 55352 ST24
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Type 6 Radar Waveform_18

Lise ity |° 1 2 3 1

1] 5337 5308 5454 5403 5524
5 BRZE 5315 BRTT 5414 5554
10 SRS E5a2 5311 5545 5354
15 5313 E55E EETE 5533 SEOT
20 B2a3 B25E Eo4 5275 5513
25 5274 5315 5402 55491 5437
30 5340 SROT 53T 5494 5307
35 54TH 5425 5611 5651 5410
40 EB5AZ 5455 5545 5444 5E5T
45 5405 5457 5349 5TOR 5323
50 5555 5450 5445 5633 5494
55 535 SR16 5449 5400 5696
60 BZE5 5322 5345 5404 5617
65 5510 5324 SETH SE0G 5516
TO 5431 5404 5442 5540 5556
TS5 SE10 5451 52a1 5302 SEEd
80 55z SR30 B3R5 5257 ST20
85 5550 5255 S4A0 5308 STZE
90 506 5485 5395 S4B% 5250
95 BR40 SRAD EEAT 5274 5430

Type 6 Radar Waveform_19

List o00) |° ! 2 3 :

0 5485 BR3S 5390 S5Ed 5ZR4
5 EBTO 5337 BETT 555z 5383
10 SRz 5371 5352 SE43 5410
15 5304 SRS EBTS 5504 5305
20 5505 SBT3 5709 5345 5515
25 SB3E 5370 530 5415 5444
30 5450 5350 5555 5254 SB1Z
35 55T 55a5 E5TS 5631 5339
40 5547 5250 L S3ET 5455
45 B5Z5 5424 5E40 5457 5510
50 SR14 5447 SRd4 5273 5332
55 5401 5453 SE4T 5632 55aT
60 ESTT SRR 5304 5TOT 5522
65 5TOE 5523 5204 5445 5347
TO 5505 5631 53965 5703 5365
5 5407 B3R5 BATL SGEZ SSET
80 SRSZ 5TE0 5355 5467 SR3A
85 5312 5531 54TZ 5331 5479
90 SRES 5505 5ZE0 5473 5253
95 5540 S3AT 541Z 5517 5533
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Type 6 Radar Waveform_20

List Qip) |° L 2 3 :

0 SETa 53599 9326 9235 3556
9 aT1z SZBZ 935E 2270 3580
10 5458 5835 5393 53683 5431
15 5382 5335 5303 5549 5497
20 5604 SZBT S2TE 9337 5455
25 5429 S8 5583 25139 5356
30 5466 5346 5285 9533 5432
35 5496 SETE 5471 2406 5350
40 5439 5256 So6T 2452 5454
45 2404 STES 2515 o563 2501
20 S&E0 5483 SE5d 2474 aTl4
29 948E 5407 936E 25953 aToa
60 9354 5339 96356 5445 SB5E
65 aT1d 9354 9654 5480 5494
TO 5465 5850 5711 5592 59322
™ 5640 SB52 5351 o548 5332
80 5355 5522 5525 o653 5507
85 5454 5314 5391 28Tl 5553
90 5555 5274 54TE SESE 5254
a5 S4TT ST24 56149 95TE 5693

Type 6 Radar Waveform_21

List Q2 |° L 2 3 :

o 2530 o633 SZBE 2116 2331
=] o378 S84 24ET 2433 S3EE
10 93549 2521 9434 25953 945E
15 3450 9462 5406 2594 3311
20 3515 S653 9426 3461 9317
25 5646 5623 5420 o625 5355
30 5303 5510 SBE5 o830 SB35
35 SEET 55549 5264 STa0 5522
40 5699 5710 54449 D256 5354
45 5573 5616 5291 2T1Z 9381
S0 55449 5347 SE2aT SBSE SEE0
55 5361 5455 SE9E o529 SZB3
&0 25149 2463 2ET1 2583 25247
65 SBET 9285 63T o636 aTl4
TO 441 aZ81 9512 93ET 2387
™ 9554 3363 SZ64 2656 9553
(il 9324 9253 9354 2513 3504
(i 4 5527 5293 5328 S3BZ 5511
90 5543 SB2T 52949 93534 5254
95 54356 5305 S4BT 290 5330
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Type 6 Radar Waveform_22

List Oy |° L 2 3 :

0 3310 54599 9673 25T S643
2 5413 a654 S50z S6ER a3E0
10 2473 SETa 2473 5563 5559
15 2509 5639 2503 S5E3 5589
20 o629 o434 o583 5483 o514
25 53449 5454 SEET 5341 5260
30 SBz2E 5459 5450 SETT 5450
35 55355 aT1Z SB53 55359 SB05
40 SEST 5543 5890 5364 5414
45 G851 SE64 5555 5557 Se00
S0 55353 5585 5505 5383 5315
55 5645 5517 5403 5392 5326
60 5300 5572 5641 5273 5616
65 53549 5696 SB5Z 5575 5709
TO 5714 5339 5290 5713 5715
T™ 5451 5350 5540 5510 5361
(il 5473 5525 5375 5851 5580
(i 4 35149 9337 3570 5453 9356
90 3560 S6Ta 54596 5493 3363
95 3545 2391 9265 S652 9283

Type 6 Radar Waveform_23

Liat G2 |° L 2 3 :

0 5463 9263 a609 9393 460
9 370G 25T S66Z 3353 S84
10 9574 3516 2473 5484 35549
15 56149 3515 3587 a685 3531
20 o663 SEET 2507 2407 2471
25 2447 aT1T 2453 453 2331
30 ST0S SE9Z 5365 5611 5645
35 5341 5571 54351 S45T SE64
40 5375 5310 5575 5T15 5540
45 o522 5344 5497 559z ST2E
S0 5443 5464 5255 G851 SB2E
55 5415 54449 5551 5264 5360
60 5336 5374 5521 5271 SeaT
65 5495 5565 5395 5403 5342
TO 5614 5659 S6T4 5353 5470
™ 5556 5491 5613 5555 5306
(il 5442 5714 5509 S3TT 5578
(i 4 5351 5514 5451 5694 5653
90 9452 SZBZ 26T aToz 3585
95 S84z 9326 3560 3320 et
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Type 6 Radar Waveform_24

Liee G |° L 2 3 4

o STZ3 SE0Z 5545 5424 5710
5 5631 SBSE 5350 5565 5560
10 5363 SB54 5571 5515 SE4T
15 5271 SB1d SE3E 5412 5447
20 5354 SBO 5494 5380 5299
25 534a 5557 5425 5373 5504
30 SE44 5553 5355 5463 5450
3s SEEZ ST0Z SE40 55T 5314
40 5393 5513 5537 5451 5324
45 55a0 SESO 5300 5330 5340
50 G434 5711 SE14 5298 5294
55 Se01 SEE0 5533 5345 5539
60 SEal 5434 5321 5297 5514
65 5431 SR 5717 5559 5475
TO S3ER SEES SE33 5322 5590
TS Seo4 S4Tz 5390 5EEZ SB08
80 5304 5574 5715 5351 5437
i Seag SEO4 SEod 5516 5356
90 5317 SEO0 S4TT 5270 5524
95 SB55 5315 5575 5230 54385

Type 6 Radar Waveform_25

Lise Gty |° L 2 3 ¢

o 5503 SZER 5481 5455 5455
5 SR4l SES3 525z 5513 5304
10 5441 SEET SROS | 5536
15 SZR0 S30a 5721 SETT SR04
20 5450 S42a £544 5558 5353
25 SRZS CEZE 5551 SEE1 5459
30 5415 gEa0 SRR 5323 55T
3s SRR ooz SZTE 5495 5318
40 54492 SBZd 547A 5451 SRZ3
45 5534 5380 SEEE SE63 5T03
50 5256 5595 5594 5610 5325
55 5442 5715 54z 5555 52B5
60 5352 5316 5304 5704 5636
65 536G 5714 55TA 5463 5370
TO 5473 SEOY 5362 SE44 Szag
TS 5445 SE90 Soaz SEEY 5T10
80 5300 5550 5545 5Ti1 5343
85 5245 S4Bz 5571 5B29 SB15
a0 SEES 5400 S48T 5B59 5519
a5 5472 571z 5483 5453 5495
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Type 6 Radar Waveform_26

Frequency

Lizst (MHz) W L g 3 3

0 BEE3 5505 54T 5649 BBTS
5 BRE3 55TE B32T 5574 SB01
10 5325 5513 521 5430 5557
15 5348 5525 5340 SBZ5 5371
20 5453 5504 ESaT 5530 537R
25 5575 5279 E3ET 5493 5457
30 S4R4 ECR3 5441 5311 SEAL
35 5364 S20d SR 5503 S4BT
40 ity vty 5355 5531 SEST
45 SERZ 5271 SEAD 5309 5437
50 5470 5359 5511 5265 S5AZ
55 5573 5509 5455 SE4A SERS
60 5433 5304 BETE 5545 5527
65 541z 5406 5305 5404 5640
TO STIR 5265 5530 5520 5551
5 SB35 5355 5443 S3EE 5724
80 5594 5459 SRZZ 5447 5571
85 SE0T S4B0 5552 5527 5473
a0 5720 55ae 54589 5487 SE04
a5 5250 5427 5316 5395 5334

Type 6 Radar Waveform_27

Liss Gy |° ! 2 3 4

o B535 el 5353 5335 E51T
5 5250 SR00 5305 SZRT 5333
10 5256 5302 SBE1 5573 5339
15 SESZ 5452 BRTO 5513 5383
20 SERS B5ZE SBAGD 5233 5304
25 o427 S48 5441 E5ZT 559R
30 5355 B5Z0 BASE 5483 5308
35 5325 555T SRAE 5721 5417
40 C2R4 5T0S BRZE 5E25 SE1R
45 SE4Z 5354 5252 5362 5272
50 S34A S48T 5380 5563 E50R
55 S2ah BR45 B3R5 SB3A 5485
60 5554 SRES 5507 5371 5463
65 SE1d 5361 5345 5515 52ap
TO 5443 5410 5271 5545 S35
5 S449A 5510 SROT 5373 5586
80 551z E5T4 5359 EEZA SBa5
85 5641 5521 5449 5423 5497
a0 gozd 5493 5255 5495 5424
a5 539 5204 5317 5579 52E5
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Type 6 Radar Waveform_28

Lise oie) |° L 2 3 4

1] SROE 505 v 5495 S2BZ
5 Va E5Z5 5350 5430 SE3T
10 G5A5 G5AE 5343 5401 5594
15 S4ET SREZ 5455 5T15 5705
20 S3TT 5354 54A0 5283 52TZ
25 SRAT 53T BRAS 5595 5561
30 BR3E LR SATT 5306 5TiZ
35 504 S4Ad SRS 5394 5331
40 BTLT B34T SRS 5296 SEZZ
45 S445 B43T 5310 5415 SE34
50 SRAT BRAS 5431 SE34 5353
55 5474 5417 BZA3 SEBZ SB0T
60 5504 5724 55A5 5334 5294
65 5414 5345 5381 5721 5452
T0 52T 5551 B4TE 5474 5495
75 BR3Z 54853 5351 SE36 SE90
80 BETS B4R 5381 5424 52a1
85 5356 5431 5360 5473 SZER
90 5550 B533 5501 5347 5250
95 5254 55T S4A3 5344 5295

Type 6 Radar Waveform_29

List Gty |° L 2 3 :

1] S4TE BETE 5700 SEST 5574
5 5431 Eo4T 5455 5593 5364
10 S48 5355 5354 5499 SEZ0
15 515 5334 E5a1 5235 5514
20 5385 B423 5410 5275 5T20
25 5458 5703 5316 5899 5545
30 RS0 5705 5434 5811 5354
35 5324 5506 SEA4 5254 5549
40 kb 5556 5430 5551 5536
45 SB19 S3TT SR0Z 5520 5271
50 5455 5424 5364 5432 5303
55 55T SZaT SRAZ 5371 5453
60 5451 B5TH 5TES 5414 5513
65 BEES S45T SRS 5254 5417
TO E5ST 5361 S42T 5E51 5340
5 S4A4 S445 5428 SB14 5300
80 5474 SRO3 537 5336 S4RZ
85 E32T 5705 S446 553A 5325
90 E5Z B2TS EROS 5507 5385
95 5359 5301 559z 5365 SES3
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Test Site WZ-SR4 Test Engineer Jake Lan

Test Date 2022/06/02

Test Iltem Radar Statistical Performance Check (802.11ax-HE40 — 5310MHz) — AP Mode

Radar Type 1-4 - Radar Statistical Performance
Trial Radar Type 1 Radar Type 2 Radar Type 3 Radar Type 4
Freq. 1=detect Freq. 1=detect Freq. 1=detect Freq. 1=detect
(MHz) | O=no detect | (MHz) | O=no detect | (MHz) | O=no detect | (MHz) | O=no detect

0 5292 1 5316 1 5325 1 5291 1
1 5307 1 5326 1 5302 1 5304 1
2 5327 1 5291 1 5303 1 5328 1
3 5290 1 5325 0 5317 1 5329 1
4 5309 1 5290 1 5307 1 5302 1
5 5298 1 5319 1 5293 1 5308 1
6 5307 1 5298 1 5290 1 5325 1
7 5300 1 5297 1 5292 1 5312 0
8 5327 1 5302 1 5329 0 5302 1
9 5306 1 5297 1 5310 1 5328 1
10 5310 1 5310 1 5320 1 5319 1
11 5304 1 5293 1 5323 1 5297 1
12 5314 1 5293 1 5300 1 5295 1
13 5321 0 5325 1 5326 1 5310 1
14 5317 1 5316 1 5323 1 5309 1
15 5322 1 5319 1 5316 1 5305 1
16 5318 1 5317 1 5330 1 5297 1
17 5316 1 5299 1 5294 1 5301 1
18 5311 1 5327 1 5330 1 5292 1
19 5320 1 5312 1 5291 1 5326 1
20 5295 1 5305 1 5291 1 5297 1
21 5330 1 5292 1 5324 1 5315 1
22 5293 1 5319 1 5294 0 5330 1
23 5300 1 5302 1 5315 1 5329 1
24 5302 1 5313 1 5298 1 5313 1
25 5323 1 5290 1 5326 1 5296 1
26 5291 1 5326 1 5319 1 5290 0
27 5318 1 5330 1 5316 1 5311 1
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Trial

Radar Type 1

Radar Type 2

Radar Type 3

Radar Type 4

Freq.
(MHz)

1=detect

0=no detect

Freq.
(MHz)

1=detect

0=no detect

Freq.
(MHz)

1=detect

0=no detect

Freq.
(MHz)

1=detect

0=no detect

28

5295

5329

5325

5327

29

5311

5301

5301

5302

Probability:

96.7%

96.7%

90.0%

90.0%

Aggregate:

93.3% (>80%)

Radar Type 1 - Radar Waveform Radar Type 2 - Radar Waveform
Trial Ta | Fader e PRI (us) | ponber of Hadrod Trial Ta | Foder Wi PRI (us) | popber of Lot

(ux) (us) (us) (us)
Download 0 Type 1 1.0 558.0 95 53010.0 Download ul Type 2 3.2 158.0 26 4108.0
Download 1 Type 1 1.0 B1B.0 =) 53145.0 Townl oad 1 Type 2 2.1 183.0 24 4392.0
Download z Type 1 1.0 T78.0 65 52904, 0 Dowrdoad k4 Type 2 4.6 150.0 29 4350.0
Download 3 Type 1 1.0 30B6. 0 15 55188.0 Download I Type 2 3.8 166.0 27 4482.0
Download 4 Type 1 1.0 578.0 az 531TR.0 Download 4 Type 2 2.2 179.0 25 4475.0
Download 5 Type 1 1.0 B38.0 83 52954.0 Dowrdoad 5 Type 2 1.3 176.0 23 4048.0
Download [} Type 1 1.0 518.0 102 52836, 0 Download E Type 2 3.0 182.0 26 4732.0
Download 7 Type 1 1.0 858.0 B2 53196.0 Download T Type 2 3.1 175.0 26 4550.0
Download g Type 1 1.0 T9E.0 a7 53486, 0 Dowrdoad i Type 2 1.9 153.0 24 36TZ.0
Download 9 Type 1 1.0 B78.0 i S2354.0 Download el Type 2 2.9 152.0 26 3952.0
Download 10 Type 1 1.0 898.0 549 52982, 0 Download 10 Type 2 2.9 217.0 26 SB42.0
Download 11 Type 1 1.0 538.0 99 S3ZBZ.0 Download 11 Type 2 5.0 Z27.0 29 B583.0
Download 1z Type 1 1.0 818.0 B85 53170.0 Downdload 12 Type 2 2.4 206. 0 25 5150.0
Download 13 Type 1 1.0 T1B.0 T4 531320 Download 13 Type 2 4.6 167.0 29 4843.0
Download 14 Type 1 1.0 &878.0 81 53555.0 Townl oad 14 Type 2 1.2 160.0 23 3650.0
Download 15 Type 1 1.0 1883.0 29 S402T. 0 Downdload 15 Type 2 3.9 172.0 28 4516.0
Download 16 Type 1 1.0 2846, 0 19 540740 Download 16 Type 2 3.0 221.0 26 5746.0
Download 17T Type 1 1.0 1469.0 36 02884.0 Townl oad 1T Type 2 4.2 Z02.0 28 SBSE.0
Download 15 Type 1 1.0 957.0 5B 53592.0 Dowrdoad 18 Type 2 3.6 195.0 27 SE65.0
Download 19 Type 1 1.0 1717.0 31 53227.0 Download 19 Type 2 1.9 196.0 24 4704.0
Download 20 Type 1 1.0 T32.0 73 53436.0 Download 20 Type 2 2.1 185.0 25 4625.0
Download 21 Type 1 1.0 2581.0 21 53781.0 Dowrdoad 21 Type 2 3.2 228.0 26 5928.0
Download 2z Type 1 1.0 554.0 a1 S3144.0 Download 22 Type 2 3.7 190.0 27 5130.0
Download 23 Type 1 1.0 925.0 S8 53650.0 Download 23 Type 2 2.1 2220 25 S550.0
Download 24 Type 1 1.0 1380.0 35 SE320.0 Dowrdoad 24 Type 2 2.2 19z.0 25 4800.0
Download 25 Type 1 1.0 .o S0 53550.0 Downdload 25 Type 2 3.3 187.0 27 S049.0
Download 26 Type 1 1.0 1175.0 45 528750 Download 26 Type 2 1.6 193.0 24 4B32.0
Download 2T Type 1 1.0 914.0 58 S301Z.0 Download ZT Type 2 4.1 189.0 28 SEz.0
Download 25 Type 1 1.0 1580.0 29 54520, 0 Downdload 28 Type 2 1.2 155.0 23 3565.0
Download 29 Type 1 1.0 2782.0 19 52858, 0 Download 29 Type 2 2.8 211.0 26 5486.0
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Radar Type 3 - Radar Waveform Radar Type 4 - Radar Waveform
Trial Id ‘T‘;::' P PRI (ux) | popber of i;‘::f.';" Trial Id {.‘;::’ B PRL (us) | poprer of f.::;f;"

(us) (us) (us) (u=)
Download |0 Type 3 5.2 423.0 17 7191.0 Dowrlead |0 Type 4 16.0 123.0 14 53220
Towrload 1 Type 3 7.1 404. 0 16 B464. 0 Download 1 Type 4 13.5 404. 0 pic] 52520
Download |2 Type 3 2.6 3260 15 58850 Dowrlead |2 Type 4 19.0 326.0 18 5216, 0
Download |3 Type 3 5.9 316.0 15 55850 Dowrload |3 Type 4 7.2 316.0 15 4740, 0
Download 4 Type 3 7.2 255. 0 16 4080. 0 Dowrload 4 Type 4 13.7 255.0 13 3315.0
Download |5 Type 3 6.3 306. 0 15 45960 Dowrlead |5 Type 4 1.8 306.0 12 368720
Download & Type 3 2.0 240. 0 17 4080. 0 Dowrdload i Type 4 15.5 z40.0 14 533800
Download |7 Type 3 5.1 445, 0 17 TE16.0 Download |7 Type 4 15.7 48,0 14 62720
Download 8 Type 3 5.9 333.0 16 53268.0 Dowrload i Type 4 13.0 333.0 13 4329.0
Townload a Type 3 7.9 220. 0 17 5740.0 Dowrdoad kil Type 4 15.3 2200 14 5060.0
Download 10 Type 3 7.9 46T.0 17 7939.0 Download o Type 4 15.4 467.0 14 55350
Download |11 Type 3 10.0 431.0 15 T755.0 Dowrload |11 Type 4 19.9 131.0 16 B39, 0
Download 12 Type 3 7.4 212,00 17 3604.0 Download 1z Type 4 14.2 212.0 13 27560
Towrd oad 13 Type 3 9.5 319.0 18 ET4Z.0 Download 13 Type 4 1a.0 318.0 15 S104.0
Download 14 Type 3 6.2 356. 0 15 5728.0 Download 14 Type 4 1.4 358.0 12 4296.0
Download IS Type 3 5.9 453.0 15 56940 Dowrload |15 Type 4 17.5 483.0 15 72450
Download |16 Type 3 5.0 273.0 17 48410 Dowrload |18 Type 4 15.4 273.0 14 3822, 0
Towrd oad 17 Type 3 9.2 264.0 18 4T52.0 Dowrdoad 17 Type 4 8.2 264 0 16 4224 0
Download |18 Type 3 5.8 235. 0 17 3995.0 Dowrload |15 Type 4 16.8 235.0 15 3525, 0
Towrd oad 19 Type 3 ] 266, 0 16 4256, 0 Dowrdload 19 Type 4 13.2 266.0 13 3458.0
Download |20 Type 3 7.1 420.0 16 B720.0 Dowrload |20 Type 4 13.8 420.0 13 5480, 0
Download |21 Type 3 5.2 4380 17 T446.0 Dowrload |21 Type 4 16.0 138.0 14 61320
Download |22 Type 3 5.7 229.0 17 36530 Download |22 Type 4 17.0 229.0 15 3435, 0
Download |23 Type 3 7.1 374.0 16 5984.0 Dowrload |23 Type 4 13.8 374.0 13 4862, 0
Download |24 Type 3 7.2 227.0 16 3632.0 Dowrload |21 Type 4 13.7 227.0 13 2951.0
Townload o5 Type 3 5.3 245. 0 17 1185.0 Dowrload 25 Type 4 16.3 2450 14 3430.0
Download |26 Type 3 6.5 455.0 16 7328.0 Dowrload |28 Type 4 12.3 158.0 12 5496, 0
Townload 27 Type 3 9.1 354.0 18 E3T2.0 Dowrdload =7 Type 4 17.9 3540 15 5310.0
Download |28 Type 3 6.5 340.0 16 5440.0 Dowrload |25 Type 4 12.2 340.0 12 4080, 0
Download |23 Type 3 7.8 367.0 17 £239.0 Dowrload |23 Type 4 15.1 37,0 14 5135, 0
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Radar Type 5 - Radar Statistical Performance
Trail # Test Freq. 1=detect Tralil # Test Freq. 1=detect
(MHz) 0=no detect (MHz) 0=no detect
0 5310 1 15 5296.4 1
1 5310 1 16 5294.8 1
2 5310 1 17 5296.8 1
3 5310 1 18 5296 1
4 5310 1 19 5293.2 1
5 5310 1 20 5326.4 1
6 5310 1 21 5324.8 1
7 5310 1 22 5324 1
8 5310 1 23 5326.4 1
9 5310 1 24 5326.4 1
10 5294.8 1 25 5324.4 1
11 5298 1 26 5327.2 1
12 5294 1 27 5323.2 1
13 5297.6 1 28 5327.2 1
14 5292 1 29 5325.2 1
Detection Percentage (%) 100.0%

125 of 389



VRTZ
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Type 5 Radar Waveform_0
Burst Pulse Cl_lirp Humber of
Dffset ¥idth (us) Width Fulses per |PRI-1 (us) |[FRI-Z (us) (FRI-3 (us)
(us) (MHz) Burst
B3T419.0 T7.9 13 z 1467.0 1720.0 -
33950.0 64.0 13 1 1030. 0 - -
ZZETOT. O 94.5 13 3 1592.0 1509. 0 1200.0
41958Z.0 84.2 13 3 1350.0 1434.0 1853.0
B14555.0 B5.2 13 1 1986, 0 - -
10aT3.0 54.6 13 1 1B53.0 - -
203527.0 75.0 13 2 1013.0 1305. 0 -
JQEE6S. 0 TE.1 13 2 10s9.0 1512.0 -
590927.0 Bl1.0 13 1 1679.0 - -
TEIE6E3. 0 T4.0 13 2 1113.0 14630 -
179503, 0 T4.3 13 2 1704. 0 1475.0 -
3T23T3.0 99. 4 13 3 1354.0 1040. 0 1578.0
SEELITE. O BT.6 13 2 1E6B5. 0 1252.0 -
TaTd10.0 94.3 13 3 1651.0 1097.0 1929.0
156003, 0 52,7 13 1 16z4.0 - -

Type 5 Radar Waveform_1
Bur=st Pulse [:]_lirp Huomber of
Dffset Width (as) Fidth Pulszes per |FRI-1 (us) |[FRI-Z2 (us) |[FRI-3 f(us)
(us) (M=) Burst
475521.0 85.8 9 3 1166.0 1352. 0 1243.0
T40526. 0 T4.T El z 1212.0 1T24.0 -
1005331, 0 q0.0 a 3 1270.0 1454. 0 1147.0
179994, 0 gz.2 El 2 1882.0 1819.0 -
4443520 BZ. 1 g 1 1890.0 - -
TOSTIT. O 64,6 a 1 1439.0 - -
971471.0 7.8 El z 1315.0 18685, 0 -
147580, 0 g3.2 El 2 1965, 0 1010.0 -
411833.0 B4 4 g 1 1932.0 - -
BTESZ0. 0 B5.3 a 1 1004, 0 - -
9FE95T. 0 9.1 El z 1945. 0 1259.0 -
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Type 5 Radar Waveform_2
Burst Pulse Cl_lirp Humber of
Dff=et Width (as) |Tidth Pulses per |PRI-1 (us) |[PRI-2 (us) [FRI-3 (us)
(ns) (MHz) Burst
BEEEE. 0 57.5 19 1 1325.0 - -
218395.0 gg.1 19 3 1400. 0 1623.0 1541.0
3T2EET. 0 56T 19 1 1005, 0 - -
524111.0 T2.9 19 2 12453.0 1427.0 -
4TEOT. 0 95. 6 19 3 1395.0 136T.0 1610.0
2007T2.0 BE. 1 19 1 1051. 0 - -
353534, 0 4.2 19 1 1356.0 - -
S04669. 0 BE. 9 19 2 16T6.0 1812.0 -
28950.0 55,3 19 1 1970.0 - -
1509684, 0 g3.9 19 3 1237.0 1410.0 15035, 0
3345584.0 BG. B 19 1 1556.0 - -
4837218.0 BS. 0 19 1 1791.0 - -
10152.0 57.2 19 1 1311.0 - -
182954, 0 B0, & 19 1 1532.0 - -
315015.0 8.5 19 2 1233.0 1546.0 -
4B5385. 0 BZ. 2 19 1 1516.0 - -
G21642.0 64.2 19 1 1259.0 - -
1442685, 0 53T 19 1 1089, 0 - -
297T137.0 53.4 19 1 1174.0 - -

Type 5 Radar Waveform_3
Burxct Pulse Cl_lirp Humber of
Dffset Width (as) fidth Fulses per |[FRI-1 f(us) |[FRI-Z2 f(us) [FRI-3 (us)
(us) (MHz) Burst
5319250 g7.6 15 3 1615.0 1655.0 1605.0
T15T00. 0 s50.7 15 1 167T.0 - -
1452820 99.0 15 3 1407.0 1923.0 1296.0
329405. 0 89.6 15 3 1019.0 1359.0 1457.0
5115170 52,6 15 1 1729.0 - -
B92232.0 T4. 4 15 2 1545.0 1053.0 -
128539.0 B4.5 15 1 1525.0 - -
307960, 0 B5.3 15 1 1T87.0 - -
4880270 92.0 15 3 1018.0 1758.0 1151.0
BE9O0S53. 0 5.9 15 2 1951.0 1855.0 -
104199.0 5001 15 1 135Z.0 - -
285507.0 g0.9 15 2 1420.0 1154.0 -
4EE3516. 0 g0.0 15 2 1950.0 1043.0 -
B4T359. 0 B3.9 15 2 1167.0 1950.0 -
G1504.0 g6.1 15 3 1T21.0 1179.0 1506. 0
2B2211.0 a7.2 15 3 1T82.0 1T14.0 1258.0

127 of 389




m
AN
|| \"“Mf

VT4

Report No.: 2204RSU031-U4

Type 5 Radar Waveform_4
Burst Pulse C]_lirp Homber of
Offset Width (us) |Tidth Pulses per |[FRI-1 (us) |[PRI-2 (us) (FRI-3 (us)
(us) (MHz) Burst
B45515. 0 g6.9 9 3 1406.0 1951.0 100e. 0
910717.0 69. 4 9 2 1516.0 1z02.0 -
g63z9. 0 g5.1 9 3 1131.0 1705, 0 1346.0
350257.0 TS5, 4 9 2 111o0.0 1945.0 -
615114.0 55.2 9 1 1252.0 - -
GTES5Z2. 0 95.2 9 3 1752.0 1963.0 10ss. 0
S40z0.0 0.7 9 1 10z239.0 - -
31T3T5.0 §5.9 9 3 1526.0 1566. 0 1276.0
551793, 0 B3.5 9 2 1636.0 1053.0 -
G45657. 0 B9.2 9 2 1476.0 1257.0 -
21442.0 59.6 9 1 1975.0 - -
Type 5 Radar Waveform_5
Bur=t Pulse [:]_uirp Humber of
Dff=set ¥idth (us) Hidth Fulses per (FRI-1 (us) |[PRI-Z (us) |[FRI-3 (us)
(us) (MHz) Burst
345750.0 52.8 i] z2 1500.0 1854. 0 -
BT1205.0 T1.6 i] z2 15582. 0 1973.0 -
932734. 0 83.7 5] 3 1735.0 1550.0 1592.0
1315490, 0 92.3 =] 1 12739.0 - -
309490. 0 B3.5 & 1 1321.0 - -
£31913.0 9.4 & z 1267.0 1385.0 -
Q55TET. 0 G0.9 & 1 1059. 0 - -
127TTET4.0 7.7 & z 12420 1101.0 -
2E9439. 0 TE. 4 & z 1056, 0 15683.0 -
Type 5 Radar Waveform_6
Bur=t Pulse [:]_uirp Humber of
Dffset Width (as) fidth Pulsez per (FRI-1 (us) (FRI-Z (us) |[FRI-3 (us)
(us) (MHz) Burst
380783.0 58.5 12 1 1481.0 - -
SEE42T. 0 953.5 12 3 1695. 0 1299.0 1206.0
795382, 0 54.1 12 1 1977.0 - -
1471950 3.6 12 3 14450 1483.0 1399.0
354396, 0 80.8 12 2 1661.0 1784.0 -
SEZTE5. 0 s0.7 12 1 1402. 0 - -
TTO0452. 0 B2.3 12 1 12688.0 - -
121572.0 q1.0 12 3 1504, 0 1731.0 1815.0
329BB9. 0 58.2 12 1 1431.0 - -
537039.0 53.0 12 1 1696, 0 - -
T41902.0 g6, & 12 3 1925.0 1193.0 1577.0
B2T5.0 96, 2 12 3 1074.0 1T85. 0 1159.0
303409.0 T1.1 12 2 1440.0 1949.0 -
511573.0 B34 12 1 1045. 0 - -
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Type 5 Radar Waveform_7
Burst Pulse Cl_lirp Homber of
Dffset ¥idth (us) Width Pulses per (PRI-1 (us) |PRI-2 (us) (FRI-3 (us)
(us) (MHz) Burst
T16914.0 91. 6 13 3 1277.0 1z01.0 1643, 0
TOTSS. 0 9z.8 13 3 1607. 0 1251.0 1543.0
277933.0 TB. 1 13 z 1937.0 138Z.0 -
435303. 0 TS, 4 13 z 1133.0 16BZ. 0 -
EQ144Z. 0 95. 3 13 3 1236.0 1646.0 1230.0
45293, 0 9z.5 13 3 1226.0 1552. 0 1418.0
253104, 0 50.0 13 1 iooi. o - -
4B0630. 0 B3.0 13 1 1105. 0 - -
BEET43. 0 0.7 13 2 19715.0 1121.0 -
19511.0 83.4 13 3 1TES. 0 1305.0 1185.0
227450, 0 64.5 13 1 1291.0 - -
4341420 gz.0 13 2 1409.0 1613.0 -
B40257. 0 93.5 13 3 1755.0 1597.0 100g. 0
850555, 0 58.3 13 1 1085. 0 - -

Type 5 Radar Waveform_8
Burst Pulse Cl_lirp Homber of
Dffset Width (us) |Fidth Pulses per |PRI-1 (us) (PRI-2 (us) |[PRI-3 (us)
(us) (MHz) Burst
282315.0 T3.5 g z 1357.0 1197.0 -
571754.0 G86.6 g 3 1703.0 1320.0 18580.0
864235. 0 51.5 g 1 1247.0 - -
1152834.0 B3.0 g z 1542. 0 17T71.0 -
24B296. 0 91.3 g 3 1211.0 1659. 0 1543.0
S53T560.0 ST.T g 1 1539.0 - -
8257720 85.6 g 3 1604.0 1459.0 1996. 0
1116510.0 88.5 g 3 1mz.0 1199.0 1554. 0
2111258.0 B5. 2 g 1 1333.0 - -
S00512.0 89.6 g 3 1136.0 1302.0 1358.0

Type 5 Radar Waveform_9
Burst Pulse Chirp Homber of
Offset Width (as) Width Pulzez per |[FRI-1 f(us) (PRI-2 (us) |PRI-3 (u=)
(us) (MH=z) Burst
SEES46. 0 a7. T 12 3 1599.0 17TT5.0 1160.0
TT3595.0 57.4 12 1 1141.0 - -
124924, 0 g2.8 12 2 1783.0 1248.0 -
3327TT.0 597 12 1 1221.0 - -
539549, 0 7.7 12 2 11558.0 1385.0 -
T47519.0 B5.5 12 1 1717.0 - -
994420 g2, 7 12 2 1614.0 1123.0 -
307246, 0 B3. 4 12 1 1111.0 - -
5147T16.0 61.6 12 1 1352.0 - -
T22045. 0 551 12 1 1&615.0 - -
T3T1T.0 9z.1 12 3 1209.0 1301. 0 1942, 0
251401.0 596 12 1 1936.0 - -
487250. 0 87.5 12 3 1377.0 1835.0 1480.0
BOE156. 0 53.9 12 1 1990.0 - -
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Type 5 Radar Waveform_10
Burst Pulse [:l_lirp Homber of
Dffset Width (as) fidth Fulses per |[FRI-1 f(us) |[FRI-2 f(us) [FRI-3 (us)
(us) (MHz) Burst
453437.0 BS. T 1z 1 1072.0 - -
2549240 g5.2 12 3 1597.0 1178.0 1964.0
4B2RTE. 0 8.3 12 2 1953.0 1041.0 -
EE5430. 0 95.5 1z 3 1864.0 1323.0 1556.0
22E6T.0 7.8 12 2 1315.0 1446.0 -
230230.0 0.7 12 2 1134.0 1078.0 -
436584. 0 83.8 1z 3 1335.0 1234.0 1554.0
B42546. 0 3.5 12 3 1939.0 1316.0 1T12.0
853271.0 57.0 12 1 1210.0 - -
204384.0 54.0 1z 1 1395.0 - -
411799.0 BT.4 12 2 1145.0 15558.0 -
B1932T.0 T 12 2 1274.0 1017.0 -
527495.0 51.4 1z 1 1423.0 - -
1T90ZT. 0 B7.5 12 2 1075.0 1T13.0 -

Type 5 Radar Waveform_11
Burst Pulse Cl_lirp Humber of
Dff=et Width (as) |Tidth Pulses per |PRI-1 (us) |[PRI-2 (us) [FRI-3 (us)
(ux) (MHz) Burst
270437.0 4.9 20 1 17920 - -
415619.0 B3. 4 20 1 1852. 0 - -
559579.0 T4.9 20 z 1070, 0 1515.0 -
107T536.0 53.1 20 1 1490.0 - -
251591.0 7.5 20 z 1454.0 1905, 0 -
395464, 0 86.6 20 3 1536.0 1749.0 1496.0
541482.0 7.8 20 z 1T35.0 1435.0 -
B9265.0 a7.9 20 3 16856, 0 1318.0 1039.0
2350035, 0 59T 20 1 1007. 0 - -
378335, 0 a0. 4 20 3 1115.0 10z24. 0 19240
522381.0 g5.4 20 3 1T16.0 1TET. 0 1155.0
Tig3z2.0 54.5 20 1 1021.0 - -
217103.0 50,7 20 1 1023.0 - -
361932.0 51.3 20 1 17T53.0 - -
S05745. 0 0.4 20 2 174Z2.0 1515.0 -
53641.0 5.6 20 3 1T46. 0 1353.0 1227.0
195996, 0 BE. 2 20 1 1863, 0 - -
344419.0 63.9 20 1 1129.0 - -
457383, 0 99.1 20 3 1155.0 1685, 0 1120.0
35799.0 97. 6 20 3 1590.0 1669. 0 1543,
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Type 5 Radar Waveform_12

Burst Pulse C]_lirp Huomber of
Offset Width C(as) ¥idth Pulzex per |[FRI-1 f(us) (FRI-Z2 (us) (PRI-3 (us)
(us) (MHz) Burst
302252.0 53.3 10 1 150Z2.0 - -
544491.0 56.1 10 1 137L.0 - -
T85346. 0 T9.5 10 Z 1501.0 17T76.0 -
30144.0 931 10 3 1719.0 1574.0 1557.0
272414.0 BO. B 10 1 1535.0 - -
S12963. 0 94.5 10 3 1T26.0 1560.0 10735.0
TSEELS. O 55T 10 1 1830.0 - -
426.0 93.0 10 3 1003.0 12635.0 1137.0
24247T6.0 50,3 10 1 1956.0 - -
453920. 0 T8.§ 10 zZ 1576.0 1857.0 -
Te4TE1. 0 92,5 10 3 10z0.0 1847.0 1566.0
9BSTTT. O 55.9 10 1 1529.0 - -
Type 5 Radar Waveform_13
Burst Pulse E]_lirp Humber of
Offzat Width (as) Hidth Fulsez per (PRT-1 (uc) (PRI-Z (us) (FRI-3 f(us)
(us) (MHz) Burst
1534237.0 Bd. 5 19 1 1609.0 - -
Z5T227.0 BE5.1 19 1 11635.0 - -
440192.0 8.5 19 1 1085. 0 - -
559955, 0 95 3 19 3 1605.0 1565. 0 121T7.0
115004.0 83.3 19 z2 1972.0 1889.0 -
ZBEEAT. O 9.0 19 3 1549.0 189920 1308.0
413931.0 g2 1 19 z 14z2.0 1885.0 -
ST3569.0 0.9 14 1 1540.0 - -
98353, 0 TR 2 19 Z 1237.0 1706, 0 -
245929.0 7.9 19 2 1061.0 1899.0 -
401444.0 T5.5 19 2 1330.0 1370, 0 -
S53045.0 7.9 19 3 105T.0 1149.0 1548.0
TTT730.0 B0. 1 19 1 1503.0 - -
229964, 0 T2.49 19 z 1675.0 1573.0 -
3525635.0 TO.0 19 z 1545.0 185T.0 -
535511.0 82.5 14 2 1132.0 1215.0 -
555400 T5. 4 19 Z 1569.0 1255.0 -
211391.0 T1.5 19 z2 1203.0 1459.0 -
IBZSTT.O 7.9 19 3 1911.0 1544. 0 1579.0
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Type 5 Radar Waveform_14
Burxst Pulse Cl_lirp Humber of
Dff=et Width (us) |Tidth Pulses per |[PRI-1 (us) |[PRI-2 (us) [FRI-3 (us)
(ux) (MHz) Burst
1230329, 0 53.5 5 1 1T57.0 - -
95355.0 T2.6 5 z 1773.0 1581.0 -
458907. 0 53.9 5 1 1497.0 - -
G2Z2166. 0 B4 2 =] 1 1517.0 - -
1153250, 0 93.9 5 3 1651.0 16z2.0 1436.0
S0613.0 §3.9 5 3 1241.0 1585.0 1401.0
413796, 0 g1.5 5 z 1557.0 1187.0 -
TTRO9S. 0 92.5 5 3 1051.0 1695.0 1596. 0

Type 5 Radar Waveform_15
Bur=st Pulse Cl_nirp Humber of
Dffset Width (as) fidth Pulsez per (FRI-1 (us) (FRI-Z (us) |[FRI-3 (us)
(us) (MHz) Burst
535182. 0 83.0 16 2 1314.0 1707.0 -
2786.0 g0.5 16 z 16730 1491.0 -
1T3085. 0 T8.9 16 z 1T63. 0 1935. 0 -
427270 g7.6 16 3 1405. 0 1685. 0 1955.0
S13TET. 0 g0.9 16 2 1870, 0 1894. 0 -
BE3358. 0 93. 2 16 3 1953.0 1251.0 1144.0
152420. 0 9.4 16 z 1165.0 1090. 0 -
3E2ZZES.0 a0.5 16 3 1044, 0 1082, 0 1855. 0
491795, 0 g5.6 16 3 1960. 0 1317.0 1723.0
BE1E35. 0 92.8 16 3 1455.0 1651.0 1537.0
131217.0 T2 1 16 2 1484.0 1770.0 -
302426, 0 52,2 16 1 1353.0 - -
472103, 0 T7.2 16 z 14440 1705. 0 -
B42452. 0 g1.9 16 2 1493.0 1751.0 -
110083.0 93. 2 16 3 1330.0 1235.0 1521.0
Za0546. 0 T1.3 16 z2 1501.0 167T1.0 -
451105.0 5.5 16 z 1519.0 1635.0 -
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Type 5 Radar Waveform_16
Burst Pul=ze C]_lirp Humber of
Dffset Width (as) fidth Pulses per |[FRI-1 f(us) (FRI-2 (us) |[FRI-3 (us)
(us) (MHz) Burst
TaSET0. 0 80.6 1z z 1114.0 1424. 0 -
108301, 0 1.6 1z 3 1495.0 1813.0 10s8.0
31565T. 0 g3.0 12 2 1495.0 1354.0 -
5221720 g7.5 12 3 1145.0 1834.0 1028.0
T29540.0 4.5 1z z 1741.0 1732.0 -
2943, 0 73.3 1z 2 1697.0 1451.0 -
290183, 0 70.5 12 2 1821.0 1054. 0 -
498517, 0 8.5 12 2 1927.0 1852.0 -
TOZE41. 0 91.0 1z 3 1795.0 1520.0 1851.0
ST32T.0 3.7 1z 3 1659.0 13586.0 1650.0
ZE4432. 0 83.4 12 3 1394.0 1105. 0 1031.0
472642, 0 B0. 4 12 1 1391.0 - -
BTITS0.0 S50.9 1z 1 1343.0 - -
3197T6.0 597 1z 1 1606, 0 - -

Type 5 Radar Waveform_17
Burst Pulse Cl_lirp Homber of
Offset Width (as) |Fidth Fulses per |PRI-1 (us) |[FRI-2 (us) |[PRI-3 (us)
(us) (MHz) Burst
186504, 0 B4.3 17 1 1a75. 0 - -
347434.0 51.4 17 1 1643.0 - -
SOE392. 0 96.5 17 3 1373.0 18T2.0 1645.0
4982, 0 9.1 17 3 1625.0 15681.0 1954.0
185500, 0 TO.1 17 2 1551.0 2000. 0 -
326105.0 a7. 4 17 3 1505. 0 1171.0 1925.0
486571, 0 a0.3 17 3 1900, 0 1207.0 1916.0
B4T596. 0 94.6 17 3 1032.0 1425.0 1793.0
145554.0 89.5 17 3 1959.0 1820.0 1553.0
307301.0 g0.7 17 2 1342.0 1182. 0 -
4B50TT. 0 g2.4 17 2 1544. 0 1392.0 -
BZE94E. 0 84 .4 17 3 1999.0 1906. 0 1254.0
1Z26050.0 9.7 17 3 1786 0 1455. 0 1011.0
285100.0 S6.2 17 1 1025.0 - -
4480589. 0 B3.Z 17 z2 1239.0 1933.0 -
6106150 G0. & 17 1 14z1.0 - -
106453, 0 T1.6 17 2 1456. 0 13550 -
2BT124.0 T4 4 17 z2 1971.0 1780.0 -
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Type 5 Radar Waveform_18

Burst Pulse Cl_lirp Homber of
Dffset Width (us) |Fidth Pulses per |PRI-1 (us) (PRI-2 (us) |[PRI-3 (us)
(us) (MHz) Burst
452466, 0 g2.6 15 2 1272.0 1265.0 -
BE3054. 0 3.7 15 3 1189.0 1104. 0 1047.0
97569, 0 B3.2 15 2 1515.0 1027.0 -
2T78260.0 9z 4 15 3 1116.0 1025.0 1954. 0
458535, 0 q3.9 15 3 1595.0 1961.0 10gs.0
B42217.0 547 15 1 1605. 0 - -
Ta3T4.0 58.5 15 1 1204.0 - -
256990, 0 57.5 15 1 117T6.0 - -
438550, 0 58.3 15 1 12168.0 - -
B20265. 0 8.7 15 1 1115.0 - -
52759.0 89.9 15 3 1310.0 1341.0 1413.0
2Z34461.0 59.4 15 1 1654. 0 - -
414503, 0 98.0 15 3 1305.0 1759.0 1198.0
S9e354. 0 g0.1 15 2 1739.0 1306. 0 -
30530.0 84.6 15 3 1473.0 1157.0 1122.0
2114600 g3.0 15 2 1969, 0 1991.0 -
Type 5 Radar Waveform_19
Bur=t Pulse C]_lirp Humber of
Dffset ¥idth (us) Hidth Fulzes per |PEI-1 f(us) |FRI-2 (us) [PRI-3 (us)
(us) (MHz) Burst
S73211.0 57T g 1 11020 - -
536931.0 50,7 g 1 1874.0 - -
12005, 0 g0.7 g 2 1T01.0 1293.0 -
275680, 0 g2.5 g 2 1T85.0 1926.0 -
S3ee01.0 8.1 g 2 1283.0 1941.0 -
803712.0 T4.0 g 2 1213.0 1587.0 -
1085831, 0 g5.2 g 3 1545.0 1094.0 1576, 0
243111.0 g6.1 g 3 1T36.0 1000. 0 1374.0
S0TT16. 0 51.8 g 1 1919.0 - -
TT1831.0 52.2 g 1 1915.0 - -
1036571, 0 55.3 g 1 1261.0 - -
Type 5 Radar Waveform_20
Burst Pulse [:l_lirp Homber of
Dffset Ridth (as) fidth Fulses per |[FRI-1 f(us) |[FRI-Z2 f(us) [FRI-3 (us)
(n=) (MHz) Burst
210333.0 a0.1 ] 3 1865.0 1915.0 1674.0
474130.0 83.6 4 3 1093.0 1T96.0 14420
T39557.0 64.3 g 1 1537.0 - -
1004099, 0 59.5 9 1 1173.0 - -
175264. 0 G804 ] z2 1743.0 1531.0 -
441930. 0 B7.0 4 2 1611.0 1956.0 -
TOBS1S. 0 59.0 g 1 1541.0 - -
QE9R93. 0 7.8 9 2 1853.0 13968.0 -
14B037T. 0 BZ. 2 g 1 1214.0 - -
409151.0 1.6 g 3 1873.0 1452.0 1050. 0
BT33TZ.0 T2.0 9 2 1833.0 1675.0 -
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Type 5 Radar Waveform_21
Burst Pulse E]_lirp Homber of
Offset ¥idth (us) Width Fulzes per [PRI-1 (us) |[FPRI-2 (us) |[FRI-3 [(us)
(us) (MHz) Burst
BEG0R1. 0 2.6 13 1 1477.0 - -
82895.0 g1.8 13 3 1106.0 1655. 0 1654.0
275795, 0 q0.6 13 3 1737.0 1485. 0 1386.0
4T0604. 0 BZ. B 13 1 1365.0 - -
BEZ324. 0 g9.1 13 3 1507.0 1073.0 1152.0
S9280. 0 g1.6 13 2 1142.0 1286. 0 -
253109.0 547 13 1 1183.0 - -
445707, 0 80.3 13 2 1451.0 1740.0 -
B3GE4T. 0 g4.7 13 3 10sz.0 1437.0 1112.0
35505.0 52.3 13 1 1205.0 - -
225311.0 99.5 13 3 1275.0 1411.0 1747.0
422390. 0 56T 13 1 1170.0 - -
614403, 0 3.6 13 3 1035.0 1850.0 1295.0
11613.0 B3.5 13 2 1553.0 1830.0 -
204905, 0 79.9 13 2 1275.0 17T45.0 -

Type 5 Radar Waveform_22
Burst Pulse Cl_lirp Hamber of
Dffset Width (as) |Fidth Fulses per |FRI-1 (us) |[PRI-2 (us) |[PRI-3 (us)
(ns) (MHz) Burst
3724370 g5.9 15 3 1243.0 1920.0 1417.0
S53228.0 96,3 15 3 1790.0 1536.0 1253.0
T3TS06. 0 58.6 15 1 1035.0 - -
170096, 0 53.5 15 1 1441.0 - -
3507180 g2.2 15 2 1856.0 1529.0 -
531206.0 a0. & 15 3 190Z.0 1250.0 1050.0
T11909.0 96, & 15 3 1060.0 1935.0 1415.0
147002, 0 99. 4 15 3 1327.0 1948.0 18T2.0
3258311.0 B5. 4 15 z2 1733.0 1917.0 -
S09T44.0 73.9 15 2 1E666. 0 1363.0 -
B3940, 0 94.0 15 3 1T22.0 1347.0 1505. 0
1245330. 0 99.3 15 3 1330.0 1700.0 1219.0
306905, 0 59.5 15 1 1463.0 - -
4868575, 0 2.4 15 3 1260.0 1851.0 1195.0
BETO30. 0 a7.0 15 3 1957.0 1893.0 1099.0
1029330 52.3 15 1 1955.0 - -
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Type 5 Radar Waveform_23
Burs=st Pulse [:l_lirp Hamber of
Dffzet Width (as) fidth Fulses per (FRI-1 (us) (FEI-2 (uxs) |FRI-3 (ux)
(us) (MHz) Burst
41354030 2.4 4 2 1505.0 1602, 0 -
BTEEOZ. 0 a1.5 g 3 1862.0 1432.0 1002, 0
940035. 0 85.8 ] 3 1313.0 1109.0 1997.0
117003, 0 3.2 4 3 1912.0 1835.0 1126.0
350599, 0 9.0 9 3 1593.0 1100.0 1816.0
643974. 0 9z2.3 ] 3 1450.0 1576.0 1522.0
910063, 0 B5.5 4 1 1443.0 - -
4803, 0 g4.9 9 3 1499.0 1864.0 1139.0
345994. 0 53.6 ] 1 1635.0 - -
G12430.0 g1.3 4 2 1575.0 1357.0 -
STR000. 0 1.5 9 2 1329.0 1995.0 -

Type 5 Radar Waveform_24
Bur=st Pulse C]_lirp Humber of
Dffset Width (as) fidth Pulses per |FRI-1 (us) |[FRI-2 (us) |FRI-3 (us)
(us) (MHz) Burst
52207.0 ET.6 g 2 1827.0 1107.0 -
F1E50T.0 53.0 3 1 1449.0 - -
579216, 0 q0. 3 9 3 1832.0 10684.0 14035. 0
543639.0 TE. 9 g 2 1806.0 1351.0 -
19736, 0 BS.T 3 1 11586.0 - -
253184, 0 1.1 9 3 1855. 0 1223.0 1416.0
545407.0 S04 3 1 1014.0 - -
§11119.0 8.2 3 2 1995. 0 1191.0 -
10TBT1S. 0 B2.T 9 1 1379.0 - -
250930, 0 B9.1 3 z 1955.0 132Z2.0 -
515564.0 58,7 3 1 1812.0 - -

Type 5 Radar Waveform_25
Burst Pulse Cl_lirp Homber of
Dffset ¥idth (us) Width Fulzes per |[PEI-1 (us) |FRI-Z (us) (FRI-3 (us)
(us) (MHz) Burst
5T1406.0 53 .4 14 1 1759.0 - -
TEITTI. 0 g1.4 14 z 1504. 0 1540. 0 -
1E0497. 0 56.1 14 1 10585. 0 - -
3524240 92,4 14 3 14850 1819.0 1940.0
S4E979. 0 2.1 14 2 1547.0 1057.0 -
THE214.0 8.7 14 3 17T25.0 1312.0 1893.0
1368107.0 q5.1 14 3 1599.0 1096. 0 1450.0
329719.0 g2.4 14 z 1562, 0 1150.0 -
521275.0 95.2 14 3 1896. 0 1854.0 1694. 0
T15104.0 g7.9 14 3 1404, 0 1300. 0 1511.0
112309.0 7.5 14 3 1821.0 1091.0 1555. 0
3054620 100.0 14 3 1479.0 1250.0 1127.0
495655, 0 7.4 14 z 1810.0 1877.0 -
Ba4021. 0 B5.2 14 1 1117.0 - -
GE543. 0 B2.5 14 1 1567.0 - -
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Type 5 Radar Waveform_26
Bur=xt Pulse Cl_lirp Humber of
Dffzet Width (as) Hidth Fulses per (FRI-1 (us) |[PRI-Z2 (uxs) |[FRI-3 (us)
(ux) (MHz) Burst
470502, 0 T0. 4 7 z 1336.0 1304.0 -
T91T83.0 a1.0 7 3 1T6Z. 0 19z2.0 1595. 0
1115340.0 96, & 7 3 1435.0 1182.0 1135.0
105256, 0 g0.5 7 z 1904. 0 1445.0 -
430914. 0 738 7 z 1554.0 1523.0 -
T792331.0 1000 7 3 1T81.0 1881.0 1553. 0
107TT234. 0 505 7 1 1756, 0 - -
GE524.0 g9.0 7 z 1517.0 15z2.0 -
391090.0 749.0 7 z 13684, 0 1973.0 -

Type 5 Radar Waveform_27
Burst Pulse C]_lirp Humber of
Dffzeat Width (as) Hidth Fulzez per |PRT-1 (uz) |[FRI-2 (u=z) |[FRI-3 (ux=)
(us) (MHz) Burst
ITEESE. 0 g6, 4 17 3 1aT1.0 1245.0 12440
547T350.0 T8.2 17 z 1492. 0 1826.0 -
15155. 0 a7.1 17 3 1332.0 1015. 0 1950.0
185695.0 T8.3 17 z2 1045. 0 1931.0 -
FSEETE. 0 55,1 17 1 1974.0 - -
52TTS8.0 53.1 17 1 1494.0 - -
B95523. 0 B4.2 17 1 1785, 0 - -
1E4692. 0 4.2 17 2 1345.0 1842. 0 -
335002, 0 83.3 17 2 1510.0 1823.0 -
SOEE43. 0 B3.6 17 1 1594.0 - -
B75951.0 g2.1 17 2 1535.0 1820.0 -
143921.0 54.3 17 1 1575.0 - -
313305.0 9z2.0 17 3 1967. 0 1T15.0 1232.0
453535, 0 96 & 17 3 1525.0 1185.0 1164.0
B54357.0 T0.2 17 2 1591.0 1879.0 -
1226846, 0 TE. & 17 2 1307.0 1959. 0 -
29277580 89.9 17 3 1525.0 1181.0 1255.0
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Type 5 Radar Waveform_28
Burcst Pulse Cl_lirp Hamber of
Offset Width (us) |Tidth Fulses per |[PRI-1 f(us) (PRT-Z2 (us) |PRI-3 (us]
(us) (MHz) Burst
BTT4LT. 0 T1.3 T 2 1146.0 2000, 0 -
1199094, 0 a8, 1 T 3 1103.0 1175.0 1905. 0
192154. 0 83.6 T 3 1863.0 1483.0 1870.0
515081.0 £9.3 T 2 1205.0 1903.0 -
838932, 0 £3.0 T 1 1077.0 - -
11614140 B2. 5 T 1 1859.0 - -
152932. 0 B1.6 T 1 1264.0 - -
4T5E04. 10 52.4 T 1 1814.0 - -
TRE053. 0 T0.T T 2 1485.0 1473.0 -
Type 5 Radar Waveform_29
Burst Pulse Cl_lirp Humber of
Dffset Width (as) Hidth Pulzex per |[FRI-1 (u=) ([PRI-2 (us) |PRI-3 (us)
(as) (MHz) Burst
TTES4G. 0 594 12 1 12550 - -
Ta131.0 a7 12 2 1824.0 1348.0 -
3012330 &2.0 12 2 1262.10 1921.0 -
SE3RTZ. 0 95,4 12 3 1360.0 1825.0 13630
T48563. 0 53.8 12 1 1800.0 - -
E0T40.0 536 12 1 1527.0 - -
2T4257.0 B2.3 12 1 14860 - -
49B989. 0 7.2 12 2 17450 1223.0 -
T19413.0 a6, 1 12 3 1778.0 1056. 0 10460
23124.0 93.4 12 3 1952.0 1811.0 1156.0
246013, 0 a1 T 12 3 1830.0 1231.0 1083, 0
459223, 0 6. & 12 2 1570.0 1909.0 -
BO2346. 0 T4.2 12 2 1944 0 1413.0 -
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Radar Type 6 - Radar Statistical Performance

Trail #

1=Detection

0=No Detection

Trail #

1=Detection

0=No Detection

1

15

1

16

17

18

19

20

21

22

23

Ol N|O|O || W|N|FL|O

24

=
o

25

[EEN
[N

26

[EnN
N

27

(=Y
w

28

14
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29

RPlRrlRr|lRP|RPRIP|RP|IP|RPR|IRP|RP|Rr|RL|R

Detection Percentage (%)

100%
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Type 6 Radar Waveform_0

List OK2) |° L 2 3 ‘

0 9623 9293 3670 3350 9321
9 3315 3515 SEBT 9263 3650
10 3355 3373 2474 3665 3564
15 9aTE a609 SE55 9263 5506
20 5405 9364 3485 5430 9362
25 o432 2370 2580 9354 2306
30 o564 o621 2450 55449 9335
35 5407 5264 S3TT S404 SEST
40 SEET 5417 5440 5571 5642
45 SZB0 9333 S6T4 5253 5315
S0 5451 5566 5509 5625 5480
55 aT13 5711 5282 S5z 5655
60 5308 5433 5458 SB55 5553
65 5409 5603 5554 5891 5371
TO SBTZ 5305 5542 5422 5594
™ 5405 5400 5496 5380 5442
80 5330 5551 5507 5601 5554
(i 4 5458 ST0Z 5471 5455 5339
a0 5320 5463 5537 57149 5359
95 3445 3659 3570 3631 3518

Type 6 Radar Waveform_1

List Q0 |° L 2 3 :

0 2403 95937 9606 3511 SB35
9 9454 9342 9431 93582 9256
10 5639 5520 5258 5590 SBE0
15 5261 5305 5695 5416 5433
20 54356 55149 59335 5319 5555
25 5340 Se0T 5407 5259 5554
30 SE05 5405 5541 2270 5654
39 3351 a601 3500 2373 9336
40 S6E4 3533 25T 5306 S6E0
145 9357 3531 61T 2695 54443
a0 5337 5426 SBES 5385 5474
55 Se09 5435 5595 5501 5482
60 55TE 5526 9332 S50z 5445
65 59335 5374 5494 5540 SB55
TO 2513 o381 2543 SET3 2387
™ aT1l 3504 a3£1 246Z 3330
(il 93gE 5339 5409 602 65T
(i 4 5354 5480 5556 5592 5T03
90 SEET 5424 5380 5251 5255
95 55354 SE96 SBE4 5311 5307
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Type 6 Radar Waveform_2

List oy |° L 2 3 4

1] 5561 5301 5547 BRTZ 5383
5 545 S4RZ S41T 5504 SRAE
10 BG5S B4ZE B453 EB11 BES51
15 5355 534 B25E E51Z S424
20 550 B3TT E511 B35 536
5 SR4E 5414 SRS 5374 SRS
30 E504 52A1 5425 Eo4T 5254
35 5541 5332 EoAZ E53T SRED
40 B316 ESTE SR3E 553 E513
45 5480 5315 5350 B4T0 BT05
50 STOT BRAS 5309 SR4 5281
55 SR14 SR E5TS B2O5 550
60 B2E5 S448 B34 5404 B4TE
65 B533 5451 5451 BR45 5271
T0 BATS BRLE B2AE 5405 v v
75 5404 5340 B2AE 5aal B3A2
80 E5ZS BR10 5470 5208 5501
85 516 B3R5 B2AD B452 E514
90 5304 S4A0 53T SATT SEAD
95 5430 52a1 5530 5700 SRAT

Type 6 Radar Waveform_3

List. Obn) |° ! 2 3 ¢

1] 5341 5540 BATS 5261 5700
5 5535 G454 5497 522 5418
10 B5ZE SROZ SRIY SETE BR3Z
15 SEA4 S4BT 5301 5704 5335
20 520 5415 SA00 5281 5474
25 555 SBLT BEES 5405 531
30 5385 5321 BRZE 510 ETZ0
35 E559 5345 5337 5485 B4R
40 376 5254 BRI3 5425 5493
45 5552 BZTE 5417 55T 5457
50 5719 5305 54TZ SRS 52T
55 5573 5507 5454 5509 5453
60 5391 5621 5515 5250 5400
65 5420 5350 5541 306 BEEZ
T0 5411 SROE B3T3 5239 5352
75 5352 BERZ B34 SRAD BRZS
80 EZA0 5250 E3RZ 5485 ET11
85 5365 E5aE 5547 SROY SRAT
90 5414 BATS 5359 5445 53E5
95 SRS 5TLT 5T0Z 5203 SRES
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Type 6 Radar Waveform_4

Liss Gty |° ! 2 3 :

0 E546 S304 5414 5427 5445
5 550 5409 ESAT 5343 SEZE
10 5457 5451 EZAE 5393 SE53
15 5352 5545 EST0 5347 5471
20 5343 5359 5356 550z 5254
25 5447 5345 5392 5447 5354
30 5371 SETE 53RZ SERZ 5443
35 BEE3 5436 5705 5260 5340
40 R0 SEET 5454 5252 5473
45 ERAS k] B3R5 SE2Z 5363
50 5554 5205 S45T 5547 5515
55 5430 540 5411 5455 5615
60 5336 5453 SREE 5461 555T
65 5349 5456 SRET 5433 5231
TO 53T 5T13 5511 5353 5253
5 5321 s502 5405 5374 5516
80 5485 Sl BEAE 5525 5505
85 326 Ealz E4A5 5243 5524
a0 5451 S2Re 5710 5254 Szaz
95 BETT 5553 5542 SE0E 5430

Type 6 Radar Waveform_5

List ontp) |° ! 2 3 ¢

o B3TE R0 5350 5533 5287
5 5719 5431 SR4Z 5511 5454
10 )| 5270 5306 5593 56T4
15 5440 SRTZ SBT3 5391 5613
20 5351 5525 S2aT 5BE1 5702
25 SRZE 5239 5545 54TR 5396
30 52A0 5710 ESTT 5436 52B3
35 = EG2T 5501 5413 5401
40 E52D 5551 SRS 5724 SEBL
15 5453 BET3 5471 5504 5T14
50 SRAS 5346 5304 SE06 5354
55 SETD SROG 5352 5308 5373
60 5407 523 5205 5395 5477
65 5703 5550 5547 5321 5514
TO CRGE 5325 SRAZ SEES 5451
75 305 5709 B3R5 5451 5585
80 BT23 CR4E E3AT BEES 5513
85 5450 5419 SRS SE34 5554
a0 BE0F 5715 5344 5ZTR 5337
a5 5261 SBZ1 SRAY 5324 5534
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Type 6 Radar Waveform_6

Liet O |° 1 2 = .

o BE31 S404 )] 5269 5507
5 5356 STIT SET4 SEE1 SaaT
10 5347 SEa1 SE9S 5451 5524
15 SETY 5339 5330 SZRZ 5504
20 5335 SBT3 SETS 5419 5TZ3
25 S2TH 5510 S43d 5624 SEET
g 1] S31T coas 5461 5434 SE18
3s S2aT CERA £315 5465 SE3d
40 £543 S4a9 5721 5590 5433
45 5450 5474 g2ag 5364 5397
50 SzaT 5314 5338 5365 S42T
55 5387 5511 5473 5323 565D
60 S3TT 5551 STZE 5254 5595
65 S3RE S&14 5307 5614 5531
TO 5301 SES1 SE3T 5645 5486
5 5381 5553 SE4a 5392 5443
g0 SE4R SES4 g52a 5815 5445
a5 5470 5320 S418 5379 SSE0
a0 55aT 5453 5380 5342 5344
a5 5503 5327 5527 5532 5365

Type 6 Radar Waveform_7

Lioe i |° L 2 3 ¢

o £314 SE43 SRAT 5430 5349
5 S328 S3Ta 53T 5362 5393
10 5531 5420 b 5411 5T16
15 5514 5451 5307 5354 552
20 5270 5285 vl 5257 5643
25 5575 5352 S32R 5544 55T
30 SE10 SEZ4 5435 525l 5573
35 5703 CERS 5341 5704 504
40 ETIT S4a1 5204 5718 5316
45 5439 SE2T SEE1 5369 5540
50 5448 53TH SE1T SEE0 5507
55 Seaz 5721 5543 5635 5263
60 5521 SETH 5396 5671 S4BT
65 S464 5390 5313 5293 5380
TO 5277 5504 SZan 5640 S2BT
TS SZR3 S4a1 5334 5Til 5359
80 5544 SBZ3 5330 S424 CoER
85 S4E5 5407 S44T Ly s S48z
90 5333 5347 SRZT 5504 SBE1
95 5599 5437 Sa91 5410 52B5
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Type 6 Radar Waveform_8

List autp) |° ! 2 3 4

0 5564 5407 BB33 55491 5370
5 5303 5392 S4E8 SRAT S4RZ
10 SEE4 5429 SROE BZAZ SROT
15 5451 5410 ET14 BETH 5354
20 EROZ B274 BRE1 B5T3 E524
25 E5ES 5430 ESTS SR 54809
30 EES1 ] E514 54T 5T12
35 B4z S461 5404 5T15 BR1E
40 B35 Baez 5397 5351 BEOF
45 ot E4E9 ] 5451 BTZ0
50 ET1E B4E5 5440 SR04 SRES
55 ETE1 EEES 5443 SRAT BRTZ
60 it BEES 5353 E504 kb
65 EROS BEE0 B408 SRAD 5346
T0 5385 ET04 B2E3 BATE B35
75 BT 5418 BRO1 5540 5485
80 5398 E3E8 it 5452 5551
85 EEER E47S E341 5434 SR1Z
a0 EET2 E301 B2E4 E5T4 S424
95 EE02 5310 ET1T B3Rd 5436

Type 6 Radar Waveform_9

List o00) |° ! 2 3 :

0 5349 SE4E 556D BETT 5411
5 5509 5325 S4ET 5591 5429
10 5393 5473 5470 5326 BEE3
15 SEOS SEDS 5513 B3TT 5431
20 Sa64 B5E0 5255 5368 5594
25 5461 5378 5313 5B31 Ea1z
30 5661 5358 BS54 5390 BEEE
35 5294 BEST Sa4T BB S45T
40 505 5260 ER3T 571z 5280
45 BETE BROS E5ET BB33 5334
50 5596 5417 5550 5651 BEA3
55 5451 5408 5ATS 5383 SERZ
60 Tl 5493 5ZEE 5427 5331
65 5442 5508 555z SRZ4 53RZ
70 5720 5456 5607 5525 5350
75 5530 5354 S&TO SE14 5371
80 5565 5459 5650 5452 5307
85 5514 5617 5a21 5550 5F54
90 530z 55Ta 5713 5524 SRS
95 5441 5557 5391 5B15 5343
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Type 6 Radar Waveform_10

List oy |° L 2 3 4

1] SR04 5410 505 5341 5E31
5 5551 5250 Eo4 5274 SE36
10 5702 BERE E511 5521 5304
15 SRAE B2A0 SR1E 5427 5720
20 BRTZ 530 BET1 5380 SEET
5 5348 5703 516 SE46 5325
30 5374 5485 SRS 5440 5497
35 S415 EGZE E543 5295 5533
40 BRTS S402 5331 SEST G52SR
45 SRS S455 SRO3 5472 5593
50 Sa01 B2A5 S4Ad 5395 ]
55 SRZD EETS E55E 5455 SBSa
60 BATS 5255 st v 5513 5351
65 B335 B34T B42T SEZR 5343
T0 BT23 305 E5a3 5457 5314
75 553 B30T S447 5724 SBZT
80 5254 EGzE 5350 5370 5355
85 5721 E5T4 5334 5454 5430
90 B3A2 5452 S4AT 5831 52Tz
95 5408 SRES 5455 SB1Z 5375

Type 6 Radar Waveform_11

Lise o0y |° ! 2 3 4

1] BZET R4 5441 5502 5473
5 5593 BETE SELT 5447 5363
10 5633 BBES 5619 5325 5239
15 53aT CREZ S4AT 5437 SEE0
20 B2E0 SR1Z 5448 5540 SB15
25 RS2 5T19 534 5533 53BT
30 BZA3 5452 5T23 5654 5317
35 55T SB35 5421 55T 5457
40 5707 BBT1 5B11 5545 5378
45 516 BT11 B2 5545 SE4z
50 5480 5251 B20d 5354 5T1T
55 SRAET BZEE 53T 5503 5554
60 5345 SRZD 5651 5ZTT 5355
65 B5Ad S41T B545 5714 5705
T0 SRS 5334 SRZD 5554 5445
5 BRAE BETS SR40 5E94 S2BZ
80 5405 5415 55a5 5GBS 5253
85 55A3 55T 5429 5454 5434
90 B513 BR3Z SRS 5324 SETZ
95 SRAT 5350 5411 SETY 5270
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Type 6 Radar Waveform_12

Liat Q2 |° ! 2 3 :

0 55942 5413 S3TT SBE3 5693
5 SE5T SBTZ SB9Z o505 5564
10 541z S880 5339 9346 9357
15 5514 5250 5512 SBzg 5591
20 2446 2650 o441 2513 o503
25 9504 3350 9465 2617 5409
30 aTz4 5463 9366 261Z S696
35 5311 5253 5546 53TE 55449
40 5310 5325 5445 o691 5374
145 SB04 5695 5280 B0z 5470
S0 ST03 5443 5555 SE61 5400
55 53T 2473 o5TE 2474 o713
60 SBEE 2477 S653 925956 9453
65 3360 5509 9411 9392 3320
TO 3351 3535 3405 26835 5314
T™ SBER 5264 S54TR S3TE 5664
80 5582 5270 S2TT 5285 5255
85 5502 5587 S6z1 9322 5455
a0 SEE6 5T15 5545 5435 55549
95 oTEE 440 2309 2653 9373

Type 6 Radar Waveform_13

List (i) |° L 2 3 :

1] 59322 SB5Z 9313 5349 5535
5 52949 SE94 5282 S6T1 5404
10 5383 SETE SZ56 2534 36T
15 2473 o544 9353 2460 2346
20 5539 3515 3591 2530 5456
25 2294 5453 9553 95TE 9851
30 25435 9613 9366 26T 3615
35 3335 9263 5499 2453 5406
40 5382 5385 5454 2487 5550
145 S2TT 5574 5462 o565 5273
50 SE4Z 5475 5646 2279 5532
55 5403 5505 5555 5491 SBEG
60 5391 5445 SET0 80T 5560
65 5303 5266 5374 9392 SEET
TO 5304 SEE9 5464 2403 5451
o 5705 5511 5364 Se04 5435
g0 o354 2250 o631 2482 o649
(i 2333 92T 25T o636 9344
a0 2335 28T 3439 2280 a654
95 SB35 3430 5450 2606 930Z
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Type 6 Radar Waveform_14

List G0) |° ! 2 3 :

1] S5TT 5416 ST24 5510 5250
5 5341 5614 36T 5359 S611
10 5329 5465 5297 5254 5355
15 5466 S6T1 5456 5505 5535
20 607 3651 953% 952% 5459
25 63T 3305 9Z61 9293 3655
30 5530 550z 9323 5413 28z
35 2630 240z SZ64 2656 206
40 SEg9 554z 5425 5315 53149
45 5554 5545 SB23 5326 5432
S0 5257 5347 5330 ST1G Se03
55 5452 5301 5445 53583 5399
60 5363 5552 5459 5701 SBET
65 5530 5411 5428 5427 5492
TO 633 3359 9454 94587 24Th
T™ 5461 5400 370G 5403 54595
&0 5335 93596 9ET1 3539 a661
&5 SE20 5433 5393 5307 5455
a0 SBSZ 59327 SEEg SE80 55549
a5 5357 SETT 55149 5574 SE56

Type 6 Radar Waveform_15

List G010 |° ! 2 3 .

0 5357 SB55 SBE0 S6T1 5500
9 53583 5641 5442 5522 5440
10 9260 9254 9333 54449 5409
13 9554 9323 35549 3550 9255
20 2513 SETS 2473 2611 243E2
25 5445 SE5EZ S454 5S40z 57149
30 5455 5250 55356 5541 5353
35 5651 SBSZ 53534 5307 SB35
40 SBZ25 SZB6 5455 5413 5513
45 5534 5623 53714 53149 5603
a0 9523 9351 933% 52894 5459
HH 33599 94Th 5407 3240 9523
60 9533 5487 a3zl 99T 9633
65 5403 5360 9367 5466 5285
TO 5705 5375 5366 5445 5551
™ 5543 SEST SB05 S452 5502
g0 5556 5265 5492 5539 Se00
&5 5553 5595 5444 5555 5305
a0 5342 5333 ST23 5572 5571
25 SZBE 941Z 3573 5401 S65Z2
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Type 6 Radar Waveform_16

List Oin) |° ! 2 3 :

0 5515 5419 5596 5357 5347
5 E5eE 5566 E51T 555 Sa4T
10 556D BE1S 5374 5547 5430
15 SE4Z 5450 ESES 555 5447
20 ESZ8 B441 ES11 SRS E50Z
25 E336 A ERST 508 BETE
30 EZO8 B3TT ET1Z BETE SRS
35 R4S BRSO 52T G445 S45T
40 5RO 5474 5330 SETY SRS
45 5410 5442 5514 5T11 5335
50 5554 5484 5a94 5432 5471
55 5255 5718 EBTT SE5A SRER
60 5701 5261 SEST 5530 BRZS
65 5574 SED4 5309 5403 S4A4
T0 5353 E5T3 5394 5455 ESST
75 bl EE19 E31T 5530 SRAS
80 5437 ET1S E360 SR43 ETZ0
85 54673 5398 53ed 5507 5339
90 SR60 5454 5274 S4AT 5473
95 5380 5310 5423 5335 5555

Type 6 Radar Waveform_17

List onry) |° ! 2 3 ¢

1] 5295 SBSE 5532 5515 55AZ
5 5564 55Eg 5592 5ZTE 53T
10 5500 5404 5420 S2BT 5451
15 5255 ESTT SBES 5543 5B3
20 5534 5510 5452 SRAZ 5475
25 SE9Y 5433 5318 B0 5312
30 5338 SZER SEEQ 5481 S4AT
35 5371 5722 5388 5719 S22
40 5313 5413 SE1T S4A3 5407
45 5494 5319 5700 5471 E3A0
50 5400 5483 EEE3 SRS VAt
55 ERES E381 EGE0 STOT 5311
&0 5484 E460 ERZ2 5330 B255
65 5439 E20R EEES B3TE G444
70 ESE0 ESTE ESTS BZEE 5346
75 E2ST EE49 EREY 5253 SELE
80 SEEZ SE40 5345 5254 SEOE
85 5437 5458 5449 5704 SETZ
a0 SE94 5714 5314 55EZ 5457
a5 5718 53368 Sae 55T 5447
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Type 6 Radar Waveform_18

List G0 |° ! 2 3 :

0 3550 942z 5463 95582 5404
9 3606 3513 S66T 5439 9653
10 9334 9663 9461 94682 24TE
15 a7zl 3607 9296 3553 9453
20 5445 S6TA 9393 S654 54443
25 5480 93582 3521 9336 9346
30 3380 9Z5% S6Zh 370G 36149
35 SEEE 5356 55TR 5612 5415
40 5821 SB2T 5496 5555 5703
45 S6TE 5474 5402 5283 5441
a0 5261 5614 5534 5696 5274
99 5509 5451 5639 5571 5339
60 5343 5553 5429 5292 5577
65 5565 5625 SB52 5378 5506
TO 5423 5557 5640 5430 SBE0
™ 5325 5294 5537 SE33 5466
&0 5303 5830 5363 5397 5270
&5 SE3T 5699 5345 5695 5629
a0 5403 53449 5524 5362 5351
a5 58351 5596 5326 5313 5264

Type 6 Radar Waveform_19

List G0 |° L 2 3 :

0 5330 SE61 5404 5263 o624
5 SE45 5535 S2BT B0z 5415
10 92685 2457 3599 26857 2493
15 53534 5259 5399 o833 o645
20 5453 2270 34351 22195 2121
25 5378 5709 5T24 5440 5380
30 S42E 5616 5553 9349 9393
35 5456 95E5 66T 2403 25963
40 5466 SETE 5371 2401 2607
45 5454 5485 2719 2494 SBE3
a0 5490 S2TT 5585 5310 2577
55 5356 SEEJ 5593 D266 5536
60 9595E S4TE aT1d 9374 2696
65 5500 5514 5354 o631 o414
TO 5333 5315 o360 aTIE 2116
T G663 S65Z 5496 2459 2446
g0 STOG S621 54T3 o853 o556
(i 5430 634 5419 9TES 2540
a0 S629 5261 S22 2527 SEBS
95 o381 5435 S4ET S5EE SE4E
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Type 6 Radar Waveform_20

List aup) |° ! 2 3 :

0 5483 5522 5340 5429 S4BE
5 531z 5460 5342 5230 seez
10 5BT1 571 5640 S3TT 5514
15 T e 5356 550z 5551 53R2
20 5461 5438 53TE 5304 SR
25 5561 5452 5544 5414 5505
30 540 EoE4 545 SR ESAT
35 B2E3 BETY 5343 5449 5402
40 E284 5431 EE11 5405 5430
45 5337 EEES 5302 5547 B413
50 E3E8 B453 EE38 5309 5400
55 5300 532 5478 5355 EGZ3
60 SEO1 5408 5418 5525 5326
65 5557 SESZ 5580 5450 5545
TO 5585 BR3E 5309 5494 BEEE
TS 5501 BRE4 5455 5571 5a09
80 5584 SEE 5398 5456 5434
85 5275 5493 5631 SR14 SREE
90 559z 5441 SR04 5273 5547
95 sEoz SROZ SER 5444 5540

Type 6 Radar Waveform_21

List oney) |° ! 2 3 ¢

0 SERE SEER SETE 55490 SRAE
5 5354 5482 5417 5356 5451
10 5505 SBOT 5BE1 5475 5535
15 5510 5513 505 SBEE 5554
20 53T 5313 5374 5367 5532
25 SEES SE4S 5448 SRO3 5481
30 5497 5304 5319 5504 5706
35 5374 5498 5460 ET1E 5360
40 53TE 5492 5368 E3LT 5BS1
45 5360 SEOO0 5300 BTLT SRZD
50 EEST 5488 SRS SRZE EST0
55 501 EEER EE49 5404 5255
&0 EST3 5361 EEZT 503 B3TE
65 EG2g 5389 5380 B4TT 5441
70 5478 5485 5291 5350 5414
75 5443 5254 ER3IS SBRTD RS0
80 Aot -t 5342 5556 5531
85 5334 5321 SESZ 5536 55AD
a0 5454 55E1 ] 5352 S4RE
a5 SE36 55 5461 R4S 5440
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Type 6 Radar Waveform_22

Lioe G |° L 2 3 4

o 5523 5525 SBET SETE 5528
5 5306 5407 540z 5514 SESE
10 G436 Y e SETO 5556 5501
15 SE40 SE11 SET1 52Tl 5350
20 5351 5371 5340 5323 5362
25 5256 5374 545z 5645 5454
30 SEET STOZ 5370 5465 5368
3s SE44 5555 5450 5307 5459
40 SeaT Se5d 5321 5565 5498
45 5330 SR SET4 v | SEEE
50 Seas 5455 Sead 5463 5354
55 5306 SEET 5550 5449 SETE
60 5473 5425 5590 52Tz 5714
65 5471 5391 SETT 5576 5373
TO S41z 5303 SES1 G427 SE09
TS SE06 SE1d gE2d SB35 5615
i 1] 5253 5437 5413 5294 5560
85 5547 54TE 5573 5405 SBE5
90 SO0 5571 5433 5433 5453
a5 5714 G432 5332 594 5344

Type 6 Radar Waveform_23

Lise Gty |° L 2 3 4

o 5303 Sead SEZ3 5437 5273
5 5433 5474 SSET 5B52 5390
10 5367 SEED SZaa S5TT 5554
15 S&TO 5T14 5T16 5453 5354
20 5362 Seaz S4E0 5313 SRS
25 5311 S4a4 5473 5516 5309
30 5366 5411 SE3T 5720 SoeE
3s 5504 SESE SE33 5424 5394
40 SE30 Seo4 S486 SB04 S2TT
45 5342 5374 SR03 5452 53T
50 S50R 5314 g7z 5413 5471
55 S409 5474 CEES 5339 5513
(] 5425 5251 o] 5376 5395
65 g402 S42T C3R4 g b Eo4z
TO 5475 gTid 5457 5426 555z
TS G 5397 5344 SE32 SETY
i 1] Ve 5304 5525 5346 543F
i SETS 5445 5464 5253 5T1E
90 5575 SBOT SEET 5299 5495
95 520 5555 5331 5417 5334
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Type 6 Radar Waveform_24

Liat Q2 |° ! 2 3 :

0 5558 5525 5554 o595 5590
5 5577 5354 SB4Z 2370 5694
10 SETE 54449 53249 o555 SETT
15 59322 5342 G664 SB5S 52949
20 2431 o703 245E SZE6 2574
25 SB35 a68z 9582 2550 3351
30 9E55 3363 93TT 5494 aTz0
35 5551 5264 5435 5330 5T13
40 5561 5524 5483 9533 ST
145 5425 5437 SBEZ 2717 ST23
S0 SBEE 5365 5545 9357 5962
55 9363 o484 2310 o583 o283
60 24Ed 5433 aTon 2376 400
65 SB3E 9434 aTo3 9316 3540
TO SETa 2291 9253 2517 9492
T™ 5613 53549 5508 93687 5522
80 5541 5432 54149 2270 5415
85 5315 55TE 5402 9551 5641
a0 5547 5311 5609 9335 5539
95 o704 5659 5383 2429 2361

Type 6 Radar Waveform_25

List Ghen) |° L 2 g .

0 ST16 5282 5485 SB6Z 5335
5 56149 5376 ST1T 5436 5426
10 SeaT aT13 5370 5305 5290
15 54449 5445 5709 53TE 5307
20 5597 5271 5541 5254 5365
25 5490 5420 5656 5554 5393
30 9325 958z S646 3540 a630
35 3360 9324 3255 S653 a644
40 9321 5459 9259 25T a1z
15 5503 5393 aT15 S604 3589
20 93583 5416 466 5363 3674
29 SETa 2317 2374 2303 aZ61
&0 S6T4 SZ83 SZ60 S600 o354
65 2464 o704 o506 2485 o5Ea
TO 5497 5504 5250 SEST 55355
o 5594 5611 5367 5430 55149
80 5261 SE9E 5257 5T10 5464
85 5563 5301 5567 5557 55TH
90 5429 SB26 5380 S6z0 Se0Z
95 S2TH 5257 5596 5427 5583
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Type 6 Radar Waveform_26

List Gin) |° L 2 g <

1] 5496 55351 5431 9345 SBSZ
=] o661 5303 2317 2589 o633
10 441 411 5403 2640 aZ61
15 55TR 5451 5274 5315 SBEE
20 SBET 5533 STOT 9253 5439
25 SB23 5412 5615 9532 5605
30 SEGE o332 24z0 2360 o354
35 3505 S60Z 9453 2404 9437
40 243E 3574 9294 2595 3591
145 5456 5293 5394 5378 55549
S0 S4BT 5555 5463 2271 5564
55 2500 2630 o3Ed 2443 o653
60 96T S4Eh 3330 26ET 92T
65 3373 S6T4 35596 5309 9957
TO 5512 53583 5654 o651 5575
T 5355 S4TT 5545 2580 5516
80 aT13 SETS 9352 o5TE 5423
(i aT14 22aT 9583 261Z a659
90 S6473 5445 9604 26835 3380
95 5416 5522 5312 5347 5565

Type 6 Radar Waveform_27

List Gy |° ! 2 3 :

1] SETE 5285 93BT 5509 9397
=] o703 9323 9302 SEET 9365
10 93TE 9353 35449 2583 aB61
15 3364 9554 934 2373 aTol
20 9357 S6Ed SBEE 2680 35149
25 9291 9254 3516 S65Z 9574
30 5494 aT14 3450 95TE 9553
35 5493 5542 5395 5855 5613
40 5322 5554 5375 SBTZ 5571
145 SB95 5575 SET4 o514 5346
S0 5281 5260 5518 D266 5470
55 5651 ST00 5254 5319 5601
60 5457 5399 53449 9373 5411
65 5506 5391 5557 9251 5495
TO S&00 SETS 53549 SE43 5441
Lk S40E o556 2640 2326 SET4
80 SB53 5416 SET3 aT13 3517
(i 5] a7zl 9544 9543 23TT 9487
a0 bk Yo 55899 9541 2660 3500
95 3553 5495 9614 2617 2307
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Type 6 Radar Waveform_28

List Gnitn) |° L 2 3 :

1] 5531 5554 5303 SETO ST14
5 93BT 5345 S4BT 2450 SEEG
10 SB5E 2580 2313 SBEZ 2457
15 £ a65T SETE 2570 aTog
20 2426 G666 a614 26853 2407
25 aT1a a6E0 9656 2616 9353
30 36Tl G665 9346 2373 9535
35 SB35 5336 5527 SE36 SBET
40 5313 5437 5565 5530 5555
145 528z 5475 5302 o546 SB05
S0 54356 5564 5355 o830 5414
55 5364 5557 5474 613 55TZ
60 5556 5645 5328 o850 53149
65 5651 SE4T 5350 ST16 5661
TO 5283 5323 5581 Se03 5524
Lk 9335 S60Z 2410 2425 9385
g0 o634 2417 2600 o58E 2443
(i 9413 5463 3354 o654 aZ61
a0 9411 943 SZ60 2517 58T
95 aToE 9553 9453 5299 9393

Type 6 Radar Waveform_29

Liat 02 |° ! 2 3 :

0 SBEg 5295 5714 5356 54549
5 5409 5270 5445 9516 5401
10 a61Z 441 9631 2513 aTo3
15 3545 33585 9285 2317 SEET
20 ST1T 5592 S60T SBZ6 SBT3
25 5567 SBE0 aT24 SBZ23 SZ280
30 5364 SBZE 5405 2495 5576
39 a6T4 9346 35549 2556 99TE
40 SETa aZ51 S6TT 9565 9535
45 5365 5533 5355 5433 5354
S0 SBz0 5444 5358 o552 5511
55 5432 5543 5615 2465 5580
60 SB35 24Th SZ65 2474 9556
65 9356 35443 9553 2571 3385
TO 5373 5311 5561 5379 5538
™ 5615 5664 5710 53683 5510
80 5304 5410 SBE3 5519 5264
(i 3ETd 93582 5505 2337 SETT
90 aTog 3520 aT13 6682 9316
95 5610 SB53 5291 24TS 56949
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